COMMUNITY OF PHIPPSBURG
WASTEWATER TREATMENT IMPROVEMENT PROJECT

Steamboat 2 \ |
a (a0} ‘

*‘\.

3

(&}
>
-

5 w@“ﬂA 2 i 5 o
e o . Steamboat },/
% O FINAL DESIGN
SHEET INDEX SHEET INDEX
SHEET SHEET
NUMBER SHEET TITLE NUMBER SHEET TITLE
GENERAL PROCESS
61 COVER & SHEET LIST P1 BUILDING ISOMETRICS & INSTALLATION NOTES
62 ABBREVIATIONS & SYMBOLS P2 CONCRETE TANK LID PLAN
63 GENERAL NOTES & REQUIREMENTS P3 CONCRETE TANK EQUIPMENT
o4 DESIGN CRITERIA & MAJOR EQUIPMENT SUMMARY | P4 PROCESS PLAN
65 HYDRAULIC PROFILE P5 PROCESS SECTION A
c6 PROCESS FLOW DIAGRAM P6 PROCESS SECTION B
67 PROCESS DETAILS P7 PROCESS SECTION C
68 METALS DETAILS P8 PROCESS SECTIONS D
PROJECT ISOMETRIC
CIvIL P9 PROCESS SECTION E & F s
cl OVERALL SITE PLAN PI0 | P&D LEGEND
C2 WWTP SITE PLAN P11 P&lD 1
c3 SITE DEMOLITION & SEQUENCING PLAN P12 |P&D 2
LOCATION MAP c4 WWTP GRADING PLAN P13 | P& 3
NOT TO SCALE
c5 LAGOON GRADING PLAN P14 | P&D 4
C6 LAGOON RESTORATION PLAN STRUCTURAL
c7 EROSION CONTROL PLAN s1 GENERAL STRUCTURAL NOTES
, c8 PRE-DEVELOPMENT DRAINAGE MAP s STRUCTURAL OBSERVATION REQUIREMENT &
A R co POST DEVELOPMENT DRAINAGE MAP ABBREVIATIONS
PROJECT LOCATION , ' _ s3 CONCRETE TANK FOUNDATION PLAN
. - | [ci0 | PROPOSED SEWER LINE PLAN & PROFILE
S4 CONCRETE TANK LID PLAN
e PROPOSED SEWER LINE PLAN & PROFILE
S5 CONCRETE TANK ELEVATION PLAN
C12 | EFFLUENT DISCHARGE LINE CONNECTION DETAIL
S6 CONCRETE TANK ELEVATION PLAN
C13 | LAGOON CLOSURE PLAN
57 STRUCTURAL DETAILS
C14 | EROSION CONTROL DETAILS
ELECTRICAL
¢15 | CIVIL DETAILS
1 ELECTRICAL NOTES & DETAILS
C16 | CIVIL DETAILS I
) ELECTRICAL LAYOUT SITE PLAN
¢17 | CVIL DETAILS i WS
E3 ELECTRICAL ONE LINE & DETAILS

00

< 38169 b
10/12/23

500000a0,

o0

D\ %,
%,

<D
%%%oo c0°

VICINITY MAP
e —=J— AQMQWPEQ DBO. COMMUNITY OF PHIPPSBURG

3252 WILLIAMS STREET | DENVER ON BEHALF OF
COLORADO | 80205 | (303) 477-5915 ROUTT COUNTY ENVIRONMENTAL HEALTH

00°




1 | | 3 | 4 | | | 7 | 8 | 9 | 10
AB ANCHOR BOLT £ FACE T0 FACE MG MILLION GALLONS OR MILLIGRAMS SA SUPPLY AR WATER
ABC AGGREGATE BASE COURSE MGD MILLION GALLONS PER DAY SALV SALVAGE WATERPROOF(ING)
FCA FLANGE COUPLING ADAPTER
K Mmoo 5 Ao fon  ihucei I SR SYMEOL LEGEND
ACP ASPHALTIC CONCRETE FED FEDERAL MIN MINIMUM SCFM STANDARD CUBIC FEET PER MINUTE YARD CLEANOUT - DEMOLITION v THRUST BLOCK —— EXISTING GAS LINE
ACTR ACTUATOR e FARRD END SECTION MISC MISCELLANEQUS SCH SCHEDULE YARD DRAIN
o ARER DRAN OR ACCESS DOOR i FNSH FOCR EEVATON W NECHANICAL JONTS SCRN SREN YARD HYDRANT EARTH gIErT3  HARNESSED MECHANICAL COUPLING — EXSTNG WATER LINE
ADJ ADNSTABLE i e MRGYB  MOISTURE RESISTANT GYPSUM WALL BOARD SOR STANDARD DIMENSION RATIO TIP3 NEW VALV W/ TEE RODS
AFF ABOVE FINISHED FLOOR i oW TNE MTG MOUNTING SECT SECTION ROCK —7— TELEPHONE LINE
MO ARHMOING ONT R FLOOR N NITROGEN S ST T EXSTNG VALE
AL ALUMINUM e P CONCRETE NA NOT APPLICABLE SHTHG ~ SHEATHING GROUT s PROPOSED STORM DRAIN
ALT ALTERNATE NAOCL  SODIUM HYPOCHLORITE SM SIMILAR l>'°<l PRESSURE. RELIEF VALVE
AMT AMOUNT s P e NF NEAR FACE sV SLEEVE GRAVEL
APPROX  APPROXIMATE e FRE RROTECION WATER SUPPLY NIC NOT IN CONTRACT M SMOOTH — e~ UNDERGROUND ELECTRC
ARV AR RELIEF VALVE FR FRAME NP NO PAINT SP SPACING V// STEEL INI BUTTERFLY VALVE
ASME AMERICAN SOCIETY OF MECHANICAL ENGINEERS R R ASS REINFORCED PLASTIC NPL NAME PLATE SPEC SPECIFICATION ¢ e OVERHEAD ELECTRIC W/
ASTM AMERICAN SOCIETY FOR TESTING AND MATERIALS PR et NPT NATIONAL PIPE THREAD sQ SQUARE o— A
ASPH ASPHALT NPW NON-POTABLE WATER sq FT SQUARE FEET CONCRETE CHECK VALVE
FT FEET -
ASSY ASSEMBLY e FOOTNG OR FITTING NRS NON-RISING STEM QN SQUARE INCH
ATS AUTOMATIC TRANSFER SWITCH i FODTING NS NEAR SIDE SQYD  SQUARE YARD SAND o] ELECTRICAL LIGHT POLE
AVG AVERAGE NTS NOT TO SCALE Sss SANITARY SEWER |:| —¢ HARNESS
AVS AUTOMATIC VALVE STATION 6 oAs SST STAINLESS STEEL )
S e oc ON CENTER SSTBT  STAINLESS STEEL BOLT [777]  CONGRETE MASONRY UNT  —K—  STOP & WASTE VALVE Ot———  EXSTING SANITARY SEWER
B BLOWER o S 0D OUTSIDE DIAMETER ST STREET oROPOSED SANITARY SEWER
B&F BELL & FLANGE OF OVER FLOW STA STATION BALL VALVE *——
BB BOND BEAM GALY GALVANIZED OPNG OPENING sD STANDARD ] ReD NsuaTon —
BAF BAFFLE o SACVNNZED IRON PIPE oPP OPPOSITE ST STEEL
BC BACK OF CURB OPT OPTIONAL STL JST  STEEL JOIST BATT INSULATION —— PLUG VALVE ———  PROPERTY LINE
BE BELL END o S PR D TE SILPL  SIEEL PLATE
BF BOTTOM FACE GREBM  CRADE BEAW P PUMP SuPP SUPPLY GLASS —4— GAEVAME A SURVEY CONTROL POINT
BFV BUTTERFLY VALVE PA PIPE ANCHOR SUSP CLG  SUSPENDED CEILING
BLDG BUILDING GRC GALVANIZED RIGID CONDUIT PAR PARALLEL sv SOLENOID VALVE
GRTG GRATING 3 ij MECHANICAL JOINT
BLK BLOCK ol R VANIED STEEL PIPE PC PORTLAND CEMENT sve SERVICE TI] STEEL PLATE
BM BENCHMARK & ARy PCO PRESSURE CLEAN OUT W SIDEWALK
BMPS BEST MANAGEMENT PRACTICES PCP PROGRESSING CAVITY PUMP SWMP STORM WATER MANAGEMENT PLAN g—f—  FLANGED JONT \ LIMITS OF GRAVEL SURFACING
BOD BIOCHEMICAL OXYGEN DEMAND GWB GYPSUM WALL BOARD PD PUMP DISCHARGE LINE SYMM SYMMETRICAL BEEE]  scReEN
BOT BOTTOM OR BOTTOM OF TANK PE PLAN END SYs SYSTEM
H HIGH
B BACKSIHT Pl PP PERPENDICULR T =3 B2 wmone O NEW PIPE IN SECTION [ s pamc
BSNT BASEMENT Hoa o HERD L PG PRESSURE GAGE TaB TOP AND BOTTOM
BU BELL UP INOWL HANDWERL PL PLATE OR PROPERTY LINE &G TONGUE AND GROOVE o GRATING IN SECTION EXISTING PIPE IN' SECTION |:| CONCRETE PAVING
BV BALL VALVE ek ki PLBG PLUMBING &P TEMPERATURE AND PRESSURE
BCV BUTTERFLY CHECK VALVE HP HORSEPOWER PLYWD PLYWOOD B TOP OF BEAM = WOOD IN SECTION
BWL BOTTOM WATER LEVEL PNT PAINT TBM TEMPORARY BENCH MARK SN
HeT AP ROPNEUMATIC PRESSURE. TANK POLY  POLYETHYLENE E TOP_ELEVATION WAL SLEEVE % PROPOSED CONTOUR
c/c CENTER T CENTER s O STRENGTH PORT  PORTABLE WP TEMPORARY [[]  EXsTNG STRUCTURE ~—
cB CATCH BASIN HVAC HEATING, VENTILATION, AIR CONDITIONING pos FOSITVE L TOP_OF FOOTNG
ccw COUNTER CLOCKWISE HW HOT WA'i'D? ’ PPM PARTS PER MILLION TFA TO FLOOR ABOVE ﬁ NEW STRUCTURE Y T EXISTING CONTOUR
cDoT COLORADQ DEPARTMENT OF TRANSPORTATION HWL HIGH WATER LEVEL PRCST PRECAST TFB TO FLOOR BELOW :Iljjltﬁ PIPE 4" DIA OR GREATER
CEB CONCRETE EQUIPMENT BASE HWY HIGHWAY PREFAB PREFABRICATED TFF TOP OF FINISH FLOOR
P CAST IRON PIPE PREFIN PREFINISHED THD THREAD(ED. — DRAINAGE FLOW LINE
M CAST IRON MECHANICAL JONT HD HYDRANT PRELM  PRELIMINARY TH THeeD(ED) — L} e ess AN 4 DiA SAMPLE PONT
CisP CAST IRON SOLL PIPE NeL INCLUDED PREP PREPARATION T TOP OF JOIST X—¥—  FENCE
¢ CONSTRUCTION JOINT INGR INCREASER PROJ PROJECT T08 TOP OF BANK w0 LINE TURNING UP
a CENTER LINE OR CHAIN LINK D INSIDE DIAMETER ;sgP ESSSPSEJ;E REDUGNG STATION ToC TOP OF CONCRETE |] LEVEL INDICATOR
e CEILING TOE THREADED ONE END &
CIR CLEAR " NS FACE PRTV PRESSURE / TEMPERATURE RELIEF VALVE TOF TOP OF FOOTING | 7| BusHes, TReES 5 LINE TURNING DOWN &
ouP CORRUGATED METAL PIPE NS INSTALLATION PRV PRESSURE REDUCING VALVE ToT TOTAL
MU CONCRETE MASONRY UNIT NoTR INSTRUMENT PS PIPE SUPPORT P TOP OF PAVEMENT BID ALTERNATE ™ | FLOW METER
o CLEAN 0UT UL INSULATION PSF POUNDS PER SQUARE FOOT R TOP OF RIM
CONSTR  CONSTRUCTION R NIEROR Pl POUNDS PER SQUARE INCH L TOP OF SLAB
CONT CONTINUOUS i INVERT PSIA POUNDS PER SQUARE INCH ABSOLUTE TST TOP OF STEEL
COR CORNER INVEL  INVERT ELEVATION PSiG POUNDS PER SQUARE INCH GAGE ™ TOP OF WALL PUMP
P CENTRIFUGAL PUMP Sa N UMENT SOUETY OF AMERICA PV PLUG VALVE ™ TOP WATER LEVEL SYMBOLS
cPLe COUPLING A i PWIT PAVEMENT ™™ TYPICAL _ N
R CONCRETE REDUCER PW POTABLE WATER
cT CONTROL JOINT ST JoisT UBC UNIFORM BUILDING CODE A ) SECTION LETTER IDENTIFICATION \ ELECTRCAL ANALOG SIGNAL
CR CENTER e oS QAVG AVERAGE DAILY FLOW UE UNDERGROUND ELECTRIC SHEET WHERE THE SECTION OR ELEVATION IS DRAWN
cs CAUSTIC SODA QMAX MAXIMUM DAILY FLOW UG UNDERGROUND \ 4/ — INDICATES SAME DRAWING
oW COLD WATER Ko KNOCKOUT QPEAK  PEAK HOUR FLOW ur ULTIMATE x
oW CONTROL WATER LEVEL KPL KICK PLATE acv QUICK COUPLER VALVE UN UNION SECTION OR ELEVATION MARKER ELECTRICAL DIGITAL SIGNAL
oY CUBIC YARDS KWy KEPWAY Qw QUARTER UNG UNDERGROUND NATURAL GAS ARROW INDICATES VIEWING. ORIENTATION
ary QUANTITY UNFIN UNFINISHED .
e DEIOMZAON L LEFT OR LITER R RISER il ULTRAVIOLET Ay AR RELEF VALY
DiA DANERR LAB LABORATORY RAD RADILS SECTION / SECTION LETTER IDENTIFICATION
DIAG DIAGONAL ARy RC REINFORCED CONCRETE VAC VACUUM L SHEETS WHERE THE SECTION OR ELEVATION
DIM DIMENSION 5(5) POUNDIS) RCP REINFORCED CONCRETE PIPE B VALVE BOX 1/#="-0 IS CUT OR CALLED OUT REE
DIP DUCTILE IRON PIPE RD ROOF DRAIN VCP WITRIFIED CLAY PIPE — INDICATES SAME DRAWING
LCMU LIGHTWEIGHT CONCRETE MASONRY UNIT
DIS DISCHARGE RED REDUCER VIR VENT THROUGH ROOF
LF LINEAR FOOT SECTION OR ELEVATION TITLE
DISP DISPENSER e s REC RECESSED
DL DEAD LOAD RECT RECTANGULAR W WDE OR WDTH
DMJ DUCTILE MECHANICAL JOINT e I roAD OR LOW LEVEL REF REFERENCE w/ WTH
DN DOWN e T REHAB  REHABILITATION W/0 WTHOUT DETAIL DETALL NUMBER IDENTIFICATION
R DRANG T LOW PRESSURE OR LIGHT POLE S w/W WALL TO WALL Y7o SHEETS WHERE THE DETALL IS CALLED OUT
LRG LARGE REaD REQUIRED we WATER CLOSET — INDICATES SAME DRAWING
ow DOWEL T LIGHT Weo WALL CLEANOUT
DWN DRAWN RFCA RESTRAINED FLANGED COUPLING ADAPTER w0 WooD
DWV DRAIN WASTE AND VENT LT W LIGHT WEIGHT RFG ROOFING DETAL TITLE
LwC LIGHT WEIGHT CONCRETE RH RIGHT HAND Wow WINDOW
EA EACH LWL LOW WATER LEVEL RM ROOM wFH wELEL w&m
ECC ECCENTRIC RND ROUNDED WHSE WAREHOUSE n — DETAIL NUMBER IDENTIFICATION
MAINT  MAINTENANCE
EF EACH FACE OR ELECTRICAL FAN s vt RO ROUGH OPENING W WROUGHT RON o SHEET WHERE THE DETAL IS DRAWN
EFF EFFLUENT uan Ra ROW RIGHT OF WAY W WATER LINE O WIND LOAD \ 4 / " INDICATES SAME DRAWING
EJ EXPANSION JOINT RPBP REDUCED PRESSURE BACKFLOW PREVENTER
EL ELEVATION MAX MAXIMUM RPM REVOLUTIONS PER MINUTE w WASTE RIPE
MCC MOTOR CONTROL CENTER RPS REVOLUTIONS PER SECOND WPR WORKING PRESSURE DETAIL MARKER
EXIST OR (E) EXSTING MECH MECHANICAL WS WETTED SURFACE
EXIST GR ~ ~ EXISTING GRADE MED MEDEM RR RAILROAD wT WEIGHT
EXT EXTERIOR RTN RETURN
e R MFM MAGNETIC FLOW METER
MFR MANUFACTURER
REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:

DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:02:32 PM

COPYRIGHT: AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

ABBREVIATIONS & SYMBOLS

3

ENGINEER: AQUAWORKS DBO, INC. . ,
Aq u aWO rkS D B O 3252 WILLIAMS STREET PROJECT NUMBER: SHEET:
1 IF THIS BAR DOES NOT READ 1” SESITN BUILD OPERATE e DENVER, COLORADO 80205 #2479 NOT TO SCALE 62
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
[ 4 | | 7 | 8 | 9 | 10




1 [ 2 [ 3 |

| 5 | 6

[ 9 [ 10

GENERAL NOTES:
1. PROJECT ADDRESS: 22158 COUNTY RD 12, PHIPPSBURG, CO 80469.

2. PRIOR TO COMMENCEMENT OF ANY CONSTRUCTION, THE CONTRACTOR SHALL GIVE THE OWNER
SEVENTY-TWO (72) HOURS ADVANCE NOTICE.

3. NO BELOW GRADE UTILITIES WERE LOCATED FOR THIS PLAN SET. CONTRACTOR IS RESPONSIBLE
TO VERIFY THE LOCATION OF ALL UTILITIES PRIOR TO CONSTRUCTION AND TO COORDINATE WITH
THE APPROPRIATE UTILITY COMPANY. CONTRACTOR IS RESPONSIBLE TO PROTECT UTILITIES DURING
CONSTRUCTION. IF A CONFLICT EXISTS AND/OR A DESIGN MODIFICATION IS REQUIRED, OWNER AND
CONTRACTOR SHALL COORDINATE WITH ENGINEER TO MODIFY THE DESIGN. DESIGN MODIFICATION(S)
MUST BE APPROVED BY THE OWNER PRIOR TO BEGINNING CONSTRUCTION AFFECTED. FOR UTILITY
LOCATE INFORMATION, CONTACT UNCC: (800) 922-1987.

4. ACTUAL LOCATIONS, DISTANCES, AND ELEVATIONS WILL BE GOVERNED BY ACTUAL FIELD
CONDITIONS. CONTRACTOR TO FIELD VERIFY CONDITIONS AND REPORT ANY DISCREPANCIES TO THE
ENGINEER.

5 CONTRACTOR SHALL BE REQUIRED TO RESTORE THE ROUTE OF WORK AND ANY DAMAGED
EXISTING LANDSCAPE, STRUCTURES, OR IMPROVEMENTS AS THE RESULT OF WORK TO ORIGINAL
CONDITION OR BETTER PRIOR TO ACCEPTANCE OF WORK. CONTRACTOR RESPONSIBLE FOR
RESTORING SITE TO PRE-CONSTRUCTION CONDITION.

6. NO UTILITY SERVICE MAY BE DISCONNECTED WITHOUT PRIOR APPROVAL OF THE OWNER OR
OWNER'S REPRESENTATIVE.

7. CONTRACTOR TO PROVIDE AND MAINTAIN TEMPORARY PORTABLE RESTROOM FACILITIES FOR THE
DURATION OF THE PROJECT.

8. CONTRACTOR SHALL EXHIBIT NECESSARY SAFETY PRECAUTIONS DURING CONSTRUCTION, WHICH
INCLUDES, BUT IS NOT LIMITED TO, SIGNAGE, SECURITY, AND EXCAVATION AS SET FORTH BY
OSHA, PUBLICATION 2226, "EXCAVATION AND TRENCHING OPERATIONS."

9. CONTRACTOR SHALL BE RESPONSIBLE FOR THE PROCUREMENT OF ALL PERMITS NECESSARY FOR
THE CONSTRUCTION OF THE IMPROVEMENTS SHOWN.

10. CONTRACTOR SHALL VERIFY INVERT ELEVATIONS OF EXISTING MANHOLES, SEWER PIPES,
STRUCTURES, AND OUTFALLS PRIOR TO CONSTRUCTION.

11. THE CONTRACTOR SHALL MAINTAIN ON SITE A FULL SET OF CONSTRUCTION DRAWINGS,
RECORDING ALL INFORMATION PERTAINING TO THE CONSTRUCTION OF THE WASTEWATER TREATMENT
PLANT IMPROVEMENTS. THESE RECORD DRAWINGS SHALL BE PROVIDED TO THE OWNER UPON
COMPLETION OF THE PROJECT.

12. HORIZONTAL AND VERTICAL DEFLECTION OF THE PIPES SHALL NOT EXCEED MANUFACTURER'S
RECOMMENDATIONS FOR THE PIPE MATERIAL AND TEST PRESSURE SPECIFIED.

13. CONTRACTOR SHALL NOT SCALE FROM DRAWINGS FOR CONSTRUCTION PURPOSES. ANY MISSING
DIMENSIONS OR DISCREPANCIES IN PLANS, FIELD STAKING, FIELD CONDITIONS OR PHYSICAL
FEATURES SHALL BE BROUGHT TO THE ATTENTION OF THE ENGINEER. IF CONTRACTOR PROCEEDS
WITH THE WORK WITHOUT NOTIFYING ENGINEER HE DOES SO AT HIS OWN RISK.

14. IF CONFLICTS, QUESTIONS OR INTERPRETATION ARE REQUIRED CONTACT THE ENGINEER IN
WRITING WMITH A REQUEST FOR INFORMATION (RF1).

BUILDING REQUIREMENTS:

1. CONTRACTOR TO CONFORM TO CURRENT EDITION IBC, ROUTT COUNTY BUILDING CODES, AND
OTHER APPLICABLE LOCAL CODES.

2. MAINTAIN EXISTING PORTABLE FIRE EXTINGUISHERS THROUGHOUT THE BUILDING PER IFC AND
NFPA 10.

REQUIREMENTS:

MA || R Vi
8300 04 AWWA STANDARD FOR HYPOCHLOR|TES

ELECTRICAL:
1. CONTRACTOR TO COORDINATE MODIFICATIONS TO EXISTING ELECTRICAL SERVICE WITH UTILITY AND OWNER.

2. REFER TO ELECTRICAL DRAWINGS.

PROCESS PIPING:
1. CONTRACTOR TO PROVIDE ALL SUPPORTS AS REQUIRED.

2. ALL PVC PROCESS PIPING SHALL BE SCH 80 UNLESS OTHERWISE NOTED.

PIPING IDENTIFICATION REQUIREMENTS:
1. INCLUDE FLOW DIRECTION ARROW TAPE ON ALL PIPING.

2. ALL PIPING SHALL EITHER BE PAINTED OR LABELED USING THE FOLLOWING COLOR SCHEDULE

(NOT ALL MAY BE INCLUDED WITH THIS PROJECT):

PROCESS LINES

SEWAGE DARK GRAY

SLUDGE BROWN WITH BLACK BANDS
POTABLE WATER DARK BLUE

NON—-POTABLE WATER DARK BLUE WITH BLACK BANDS

RECLAIMED WATER PURPLE

CHEMICAL LINES

ALUM OR PRIMARY COAGULANT ORANGE

AMMONIA WHITE

CARBON SLURRY BLACK

CAUSTIC YELLOW WITH GREEN BAND
CHLORINE YELLOW

0ZONE YELLOW WITH ORANGE BAND

POLYMERS OR COAGULANTS
POTASSIUM PERMANGANATE

ORANGE WITH GREEN BAND
PURPLE WITH GREEN BAND

SODA ASH LIGHT GREEN WITH ORANGE BAND
OTHER

COMPRESSED AIR DARK GREEN

GAS RED

PROJECT TEAM:

SYSTEM OWNER:

COMMUNITY OF PHIPPSBURG

MR. SCOTT COWMAN

136 6TH STREET

STEAMBOAT SPRINGS, CO 80487

ROUTT COUNTY ENVIRONMENTAL HEALTH

(970)870-5588

CIVIL_PROCESS ENGINEER:
AQUAWORKS DBO, INC.
MR. ADAM SOMMERS, P.E.
3252 WILLIAMS STREET
DENVER, CO 80205

(303)477-5915

STRUCTURAL ENGINEER:

WALLACE STRUCTURAL CONSULTANTS
MR. STEVE JACOB, P.E.

9800 PYRAMID CT, #305
ENGLEWOOD, CO 80112

(918) 806—7339

ELECTRICAL ENGINEER:

DYNAMIC MEP CONSULTING ENGINEERS
MR. MIKE BRUNGARDT, P.E.

PO BOX 280782

DENVER, CO 80228

(303)421-3208

OPERATOR IN RESPONSIBLE CHARGE:
MR. SCOTT SMITH

PO BOX 1078

CLARK, CO 80428

(970)846-9732

PROJECT VIEW

REV. No: | DATE: BY:

REVISION DESCRIPTION: DRAWN BY: NM

DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:02:34 PM

COPYRIGHT‘ AQUAWORKS DBO, INC.

PROJECT: WWTP IMPROVEMENT PROJECT
COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

SHEET TITLE:
GENERAL NOTES & REQUIREMENTS

1 | 2 | 3

ENGINEER: AQUAWORKS DBO, INC. . : -
A q U aVV O I’kS D B O 3955 WLLIAMS. STREET PROJECT NUMBER: | SCALE: SHEET:
1 IF THIS BAR DOES NOT READ 1” SESITN BUILD OPERATE e DENVER, COLORADO 80205 #2479 NOT TO SCALE 63
55 DRAWING IS NOT LABELED TO SCALE (303) 477-5915
[ 4 [ 5 [ 6 7 [ [ 9 [ 10




1 [ 2 [ 3 [ 4 [ 5 [ 6 [ 7 [ 8 [ 9 | 10

DESIGN CRITERIA SUMMARY: MAJOR EQUIPMENT SUMMARY: MAJOR EQUIPMENT SUMMARY: MAJOR EQUIPMENT SUMMARY: MAJOR EQUIPMENT SUMMARY:
MAX MONTH (DESIGN) FLOW: 30,000 GPD QUANTITY: 1 DUTY, 1 SHARED QUANTITY: 1 DUTY QUANTITY: 2 DUTY QUANTITY: 1
PEAK DALY FLOW: - 45,000 GPD STANDBY TAG NO.: SCR-0201 TAG NO.: P-0901 & P-0902 TAG NO.: P-6104
PEAK INSTANTANEQUS FLOW:  51.7 GPM TAG NO.: B-0901 & B-3901 MFR /MODEL: MARATHON, NEWTERRA TYPE: SUBMERSIBLE MFR /MODEL: XYLEM 04300545A
DESIGN INFLUENT CONCENTRATIONS AND TYPE: REGENERATIVE SCR-100 MFR /MODEL: BARNES 2SE544L CAPACITY: 45 GPH UP TO 45 PS|
LOADING: MRF /MODEL: FPZ, SCL R30-MD-3-3  SCREEN/PERFORATION SIZE: 2 MM CAPACITY: 50 GPM @ 20 FT VOLTAGE & PHASE: 115V,/1P /50-60HZ
AVERAGE BOD: 400 MG/L MOTOR: 3 HP CAPACITY: 100 GPM MOTOR SIZE: 0.5 HP TANK CAPACITY: 55 GALLONS
AVERAGE TSS: 400 MG /L POWER: 208-230,/460V/3P /60HZ MOTOR SIZE: 0.5 HP SPEED CONTROL: CONSTANT SPEED
AVERAGE TKN: 50 MG/L SPEED CONTROL: CONSTANT SPEED POWER: 208-230/460V/3P,50/60HZ  VOLTAGE /PHASE: 460V/3PH/60HZ CIP_CITRIC ACID FEED SYSTEM:
AVERAGE TP: 10 MG/L DESIGN FLOW: 36.2 SCFM QUANTITY: 1
DESIGN PRESSURE: +8 PSIG AEROBIC BASIN: ALUMINUM SULFATE CHEMICAL FEED SYSTEM: TAG NO.: P-6105
DESICGN EFFLUENT LIMITS: QUANTITY: 1 QUANTITY: 1 MFR /MODEL: XYLEM 04300545A
BOD: <5 MG/L MEMBRANE BASIN BLOWERS: ZONE TAG NO.: TNK-501 TAG NO.: P-6101 CAPACITY: 4.5 GPH UP TO 45 PS
NH3-N: <1 MG/L TAG NO- B-0601 & B-0602 SIDE WATER DEPTH: 6.0 FT BT4B1602PVT2000UDO10A01 TANK CAPACITY: 55 GALLONS
i g TYPE: REGENERATIVE WORKING VOLUME: 14,569 GALLONS CAPACITY: 0.58 GPH @ 232 PSI MAX
MRF /MODEL: FPZ SCL R30-MD-3-3 POWER: 17 W UV DISINFECTION SYSTEM:
ACTIVATED SLUDGE DESIGN CRITERIA: MOTOR: 3.0 HP MBR MEMBRANE FEED PUMPS: VOLTAGE /PHASE: 100-240V/50,/60HZ QUANTITY: 1 DUTY, 1 STANDBY
SITE ELEVATION: 7,436 FEET POWER: 208-230/460V/3P /60HZ QUANTITY: 2 DUTY, 1 SHARED SHELF FEED TANK CAPACITY: 55 GALLONS TAG NO.: UV=0701 & UV-0702
MLSS TEMPERATURE: 10 CELSIUS SPEED CONTROL: CONSTANT SPEED TAG NO. E’i’g@& P_0502 MFR /MODEL: UVPURE HALLETT 1000W
HYDRAULIC RETENTION TIME:  7.75 HOURS @ MMF DESIGN FLOW: 24.9 SCFM g ' CAUSTIC SODA FEED SYSTEM: CAPACITY: 34.8 GPM
AEROBIC SRT: 151 DAYS DESIGN PRESSURE: 6.7 PSIG MFR /MODEL: BARNES 2SEV744L QUANTITY: 1 POWER: 120V/1P /50~60HZ
F-M RATIO: 0.037 (OR 0.055 CAPACITY: 52.1 GPM @ 25.5FT TAG NO.: P—6102 )
FOR F:MLVSS) INFLUENT EQUALIZATION BASIN: MOTOR SIZE: 0.75 HP MFR /MODEL: PROMINENT INFLUENT FLOW MEASUREMENT:
QUANTITY: 1 SPEED CONTROL: CONSTANT SPEED BT4B1602PVT2000UD010A01 QUANTITY: 1
. TAG NO.: TNK—301 POWER: 460V /3PH /60HZ CAPACITY: 0.58 GPH @ 232 PSI MAX o
MAJOR EQUIPMENT SUMMARY: BASIN SIZE: 175 FTL X 1475 FT W POWER: 17 W TYPE: [Ejg'f S(Eﬁ,('SSJ,LNC) W/ ULTRASONIC
AEROBIC_PROCESS BLOWERS: SIDE WATER DEPTH: 6.0 FT MBR REACTOR BASIN: VOLTAGE /PHASE: 100-240V/50,/60HZ MFR: MJK SHUTTLE, OR EQUAL
WORKING VOLUME: 11,588 GALLONS QUANTITY: 2 FEED TANK CAPACITY: 55 GALLONS ’
QUANTITY: 1 DUTY, 1 STANDBY TAC NO.: TNK=601 & TNK—602
: - - g EFFLUENT FLOW MEASUREMENT:
T o S 2 \r  INFLUENT EQUALIZATION TRANSFER PUMPS:  BASIN SIZE 335 FTL X 5,39 FT MICRO—C CHEMICAL FEED SYSTEM: SR 1
' ‘ QUANTITY: 1 DUTY, 1 STANDBY SIDE WATER DEPTH: 6.89 FT QUANTITY: 1 TAG NO- FIT-0702
MRF /MODEL: SUTORBILT SL-RHC TAG NO.: P-0301 & P—0302 WORKING VOLUME: 862 GALLONS TAG NO.: P—6103 MFR /MODEL FM EFECTOR SMO60T
MOTOR: 20 HP TYPE: SUBMERSIBLE . :
: ' MFR/MODEL: MYERS SX50-43 MEMBRANES: BT4B1602PVT2000UD010AO1
SEEE}DN Cr(vaOL Z(F)[;7 SCEu CAPACITY: 31.2 GPM @ 21.8 FT MEMBRANE TYPE: ZEEWEED 5008 CAPACITY: 0.58 GPH @ 232 PSI MAX PORTABLE HOIST:
3 ' MOTOR: 0.5 HP MEMBRANE SURFACE AREA: 300 FT2 (PER MODULE) POWER: 17 W
: MFR,/MODEL: ALLIDAY PRODUCTS D1A24
DESIGN PRESSURE: 42 Pl SPEED CONTROL: CONSTANT SPEED MODULES/MEMBRANE TANK: 5 VOLTAGE /PHASE: 100-240V,/50/60HZ /MODEL i /L3L6 oS DI
INFLUENT EQ BLOWER: POWER: 460V,/3PH /60HZ FLUX: 15.0 GFD TANK CAPACITY: 55 GALLONS QUANTITY: i
QUANTITY: 1 DUTY, 1 SHARED MER PERMEATE PUMPS: ) HOIST SOCKET: gétl}.(lg?Y PRODUCTS EMBED STYLE
TAG NO.: EE)%%?Y& B—3901 QUANTITY: 2 DUTY, 2 STANDBY QUANTITY: 1 QUANTITY: 3
TYPE: h REGENERATIVE TAG NO.: E—gggg & P-0702; P-0704 & TAG NO.: TNK—801
' , N < - TANK SIZE: 43 INCH DIA X 50 INCH TALL AUTODIALER /AL ARMS:
mgﬁ_ég’ODEL' gpﬁi:) SCL R30-MD-3-3 MFR /MODEL: GOULDS 1ST1D9F4 VOLUME: 240 GALLONS ETHERNET CONNECTION TO CELLULAR HOTSPOT
: CAPACITY: 17.4 GPM @ 52FT
e o Sy SPEED SPEED CONTROL: VD QUANTITY: 1 DUTY, 1 STANDBY PRIMARY POWER PROVIDER: XCEL
DESION PRESSURE: 6.5 Pl POWER: 230,/460V/3PH /60HZ TAG NO.: P-0801 & P-0802 SERVICE: 480 VOLT/3PH /60HZ /200 AP
: A\ ’ MFR /MODEL: GOULDS 1ST2C9D4 PRIMARY SOURCE: EXISTING BURIED POWER LINES
SO T CAPACITY: 11.6 GPM @18 FT
QUANTITY: 1 MOTOR SIZE: 0.5 HP
e, O TAG NO.: TNK-901 SPEED CONTROL: VFD
© BASIN SIZE: 1317 FTL X 1475 FT W POWER: 208—-230,/460V/3P /60HZ
SIDE WATER DEPTH: 6.0 FT
WORKING VOLUME: 8,719 GALLONS
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
DESIGNED BY: AS ggmﬂghg&'ﬁi P&T%%%%G DESIGN CRITERIA & MAJOR EQUIPMENT SUMMARY
COPYRIGHT: AQUAWORKS DBO, INC. Aq uaWO rkS D BO 3252 WILLIAMS STREET PROECT NUMBER: | SCALE: ‘
0 1 IF THIS BAR DOES NOT READ 1" byt T B e DENVER, COLORADO 80205 42479 NOT TO SCALE G4
™ s DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 4 [ 5 [ 6 7 [ 8 [ 9 [ 10




EXIST BAR SCREEN PROPOSED MANHOLE INFLUENT EQ TANK AERATION TANK SLUDGE HOLDING TANK
M0 | O 7420
7415 ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo 7415
TREATMENT BUILDING
TERTIARY  DISINFECTION
FILTRATION
TR0 L, 5 P 2 O I 1 [P PO 7410
FINE MEMBRANE
SCREEN TANK
FF. = 7405.50
4 | w=p0499 ... e T T /T 7405
6” INV. OUT (EXIST) rJJ3 ™
. F. 65 @
= 7400.25 _ s - a0 - a2
RIM. = 7405.00 \ e X NHL=6.0 }\\é_ NWL=6.0" "
6" INV. OUT 0F. 6.25 OF. 6.25 3" EFFLUENT TO
/// I::l = 7399.38' Al SURFACE WATER
740 | UL ] . DISCHARGE = 25" = 7400
/'g Lt WELC siiiniiiii: .
6" INV. IN = TITTTITITTTITS Q B ,
7399.48 6" INFLUENT | BOT. = 7397.00
INV. = 7399.19
7395 | . ii i E i i LHEOF. 20" - - o 7395
@ 00 0 0 0 O
JIIITIV ] BOT. = 7393.19
7390 ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo 7390
7385 ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo 7385
7380 7380
HYDRAULIC PROFILE
NOT TO SCALE
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG HYDRAULIC PROFILE
ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/12/2023 4:02:38 PM ENGINEER: AQUAWORKS DBO, INC. e
COPYRIGHT’ AQUAWORKS DBO, INC. Aq uaWOrkS D BO 3252 WILLIAMS STREET PROJECT NUMBER: | SCALE: :
1 IF THIS BAR DOES NOT READ 1” DESIGN BUILD OPERATE DENVER, COLORADO 80205 #2479 NOT TO SCALE G5
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 [ 4 [ 5 | 6 7 | 8 | 9 | 10




| 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 10
MICRO-C IH
L
N MEMBRANE
BLOWERS
SODIUM
HYDROXIDE
]
EQ BLOWER ~— | VFD
AEROBIC MEMBRANE i ™ HQ—'
<> BLOWERS - TANK
EQ BLOWER ALUMINUM W coee e Q PLANT WATER SYSTEM
SULFATE e o 0 o o SODIUM
S °© 0 0 0 o f HYPOCHLORITE
g EQ BLOWER ~ 65/ @' L UV DISINFECTION SURFACE WATER
PROPOSED 74 <> UV DISINFECTION DECHARGE
ULTRASONIC Y vy
AUTOMATIC
LEVEL SENSOR Y FINE SCREEN CITRIC
INFLUENT 1 f ACD
<& EQ. BASIN = AEROBIC
= TREATMENT L
'NFLUENT—%—D:II TANK MEMBRANE N
- TANK VFD
EXIST MANUAL PROPOSED |0 o o v o | | | e e e e e e e e e e e e e ceee e Y ;HI”_»Q—'
BAR SCREEN FLUME MANHOLE
0 o o o o o o o o o o o o o o o o o o o o
0O 0 0O 0 0O 0O 0O 0O OO 0O 0O 0O 0 0 o © 9% 9000
‘l TTTTTTTTTITTTITTTT %
- ]
8] A
MEMBRANE
BLOWERS
=
> 5
=
&
SLUDGE H
» SLUDGE HOLDING BASIN (OFFSITE REMOVAL)
SLUDGE SUPERNATANT
UNE e e s .
o o o o o
o o o o o
SLUDGE
BLOWER
PROCESS FLOW DIAGRAM
NOT TO SCALE
REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:

DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:02:38 PM

COPYRIGHT’ AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

PROCESS FLOW DIAGRAM

ENGINEER: AQUAWORKS DBO, INC. ) . .
A q U avv O I'kS D B O 3959 WILLIAMS STREET PROJECT NUMBER: | SCALE: SHEET:
1 IF THIS BAR DOES NOT READ 1” ol A g ST e DENVER, COLORADO 80205 #2479 NOT TO SCALE G6
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
| 5 | 6 7 | 8 | 9 10

3 [ 4




/—LIFTING HANDLE

/ STANDARD SIZES
A DIM. C DIM. UNIT WT.
A [( QTY. | MODEL NO. | \eyEs INCHES LBS.
SLAM $152424 24 24 37
I STAINLESS STEEL DROP PIPE LocK ol BITUMINOUS /4" THICK DIAMOND 152430 % 30 38
/_ % 2 COATING PATTERN ALUM. COVER PLATE 6 |S152436 24 36 39
—rr - - - — ' T — ] Yo g § S152442 24 42 40
— o © S152448 2 48 4
x 4 $153030 30 30 42
x o NSTALL LOCKING -/ =
fl x 0 if MECHANISM ON : 5153036 % %
< X % x UNDERSIDE OF HATCH 13042 30 42 “
A OPENING $153048 30 48 45
B SWAY BRACE 5153054 30 54 46
Di/ A OPENING f SECTION A-A 5153060 0 50 7
~— 3" TYP. 153636 36 36 48
S1S3642 36 42 49
SIMPLE PIPE SUPPORT OVERALL poren % - %
COUPLING CLAMP ~ pore % ” 5
— RIGID PIPE SUPPORT 153660 36 60 52
MAXAIR DUPLEX DIFFUSER SERIES S1S ACCESS DOOR T-316 S.STL. 153666 3 66 53 N
AR LATERAL HINGE WITH : "
STANDARD FEATURES: S.STL TAMPER PROOF $153672 3 72 54 /_1 2" & SMALLER PIPE
SPRING FASTENERS S154242 2 2 %5 s
« 300 LBS. PER SQ. FT. LOAD RATING ‘ .~ CALV STL PIPE CLAMP
+ EXTRUDED ALUMINUM ANGLE FRAME
¢ + SINGLE LEAF CONSTRUCTION . [o
DIFFUSER ASSEMBLY DETAL /"1 "HOLD. OPEN. ARM WITH RELEASE HANDLE L
NTS G7 3 (COVER SHOWN IN " A
u ¢ T-316 STAINLESS STEEL HINGES AND ATTACHING HARDWARE 2 - 1/2 GALV STL 2 > ;8” X 1 5/8” GALV STL P1000
» T-316 STAINLESS STEEL SLAM LOCK WITH REMOVABLE KEY OPEN POSITION) EXP BTS@ 4" C-C L. N ’ UNISTRUT CHANNEL SPACED
« STAINLESS STEEL COMPRESSION SPRING ASSIST f DETAL ,
« BUILT-IN EPDM CUSHION/GASKET QETAL EVERY 5° VERTICALLY
— « NON—OZONE DEPLETING BITUMINOUS COATING
« RECESSED LIFTING HANDLE
« LIFETIME GUARANTEE TYPICAL PIPE SUPPORT DETAIL/ 3\
HATCH DETAIL/ 2 7S NG,
NTS W
D
DIFFUSER INSTALLATION LEGEND PUC_SCH 80 | C900 PG / HDPE
N ?
1. LOCKING WEDGE (2) 6" My, - WAL OR SLAB URETHANE SEALANT
2. LOCKING LUG GALVANIZED STEEL— HANGER
3. SDM BODY (1) OR PVC SLEEVE /—PVC SLEEVE ROD
4. 0-RING (1) _ RESTRAINED MECHANICAL JOINT
5. AR OUTLET IN LATERAL (1) BACKER ROD AND 7 " FOR EXTERIOR WALLS CARRIER ']~ BACKER ROD CLEVIS HANGER
SEALANT (TYP) PIPE FED SPEC
6. AR SUPPLY LATERAL (1) u SIZE (i WWeheT71D TYPE 43
7. DIFFUSER TUBE (1) VARIES \ o
8. ALIGNMENT PLUG (1)
NEOPRENE PIPE SIZE
AR OUTLET HOLES (TYP) GASKET VARIES
H 1/2" THK EXP JT MATERIAL PIPE SIZE | HANGER ROD DIA
1] ? \ LI L NOTE: 2 & SMALLER 38"
- . ./ . . . . . : — 21/7 /2
el AS RECOMMENDED £ Ng ADJSTABLE LINKED RUBBER SEAL, 1. FOR FOUNDATION WALL PENETRATION PROVIDE 1” ANNULAR T 5/
cooc e BY LINKED RUBBER INSTALL 2 PER HOLE FOR FLOOR PENETRATIONS. SPACE AROUND CARRIER PIPE AND SEAL WITH URETHANE & THRU 127 3/F
SEAL MFR GROUT OUTSIDE FLUSH WITH EXTERIOR WALL SEALANT ONLY TO PERMIT MOVEMENT
DIFFUSER INSTALLATION DETAIL/ 4\
s Y, WALL PENETRATION DETAIL/ 5 FLOOR PENETRATION DETAIL/ 5 PIPE_HANGER SUPPORT DETAL ("7
F &/ & &/
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: AS PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
. COMMUNITY OF PHIPPSBURG PROCESS DETAILS
DESIGNED BY: AS ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/12,/2023 4:02:39 PM :
ENGINEER: AQUAWORKS DBO, INC. PROKECT NUMBER: | SCALE: SHEET:
COPYRIGHT' AQUAWORKS DBO, INC. Aq uaWOrkS D BO 3252 WILLIAMS STREET ’ :
1 IF THIS BAR DOES NOT READ 17 DTSN BUILD 0PERATE e DENVER, COLORADO 80205 #2479 NTS 67
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 4 [ 5 [ 6 7 [ 8 [ 9 [ 10




o TYPE-304 STAINLESS STEEL CONSTRUCTION

+ 30 FEET (9 METERS) OF 1/4” (7 MM) STAINLESS STEEL CABLE
o GALVANIZED 1 TON HOOK

» DUTTON-LAINSON MARINE GRADE BRAKE WINCH

o ADJUSTABLE REACH IN 1" (25 MM) INCREMENTS

* 3 YEAR GUARANTEE

OPTIONS:

o TYPE-316 CONSTRUCTION

+ ADDITIONAL CABLE AVAILABLE (SPECIFY LENGTH)
o STAINLESS STEEL WINCH

o STAINLESS STEEL HOOK

¢OTHER REACHES AVAILABLE UPON REQUEST
(CONSULT FACTORY)

~—— ADJUSTABLE 24" - 36"

DUTTON—LAINSON CABLE
WINCH \
ASSEMBLY

|
czangp

»

OVERALL HEIGHT

NOTICE:

HALLIDAY PRODUCTS

STANDARD SIZES:

MODEL |MAX LOAD| UNIT WT.
NO. | LBS. (KG.) | LBS. (KG.)

QTY.

\BASE PLATE

DIB36C | 300 (136) | 73 (33) . .
[—— I
— e I
@ ! |
\ I
[
ANCHOR
PLAN: ELEVATION:

EMBED STYLE HOIST SOCKETS

SOCKET MODEL # FOR HOIST MODELS
D1S LINED D1A AND D1B
D2S LINED D2A AND D2B
D3S LINED D3A AND D3B

EMBED STYLE HOIST SOCKETS

24" = 49"
36" = 34
LIFTING HEIGHT

3/8” WALL PLATE

WALL STYLE HOIST SOCKETS

STAINLESS STEEL PORTABLE
HOIST SHOULD NOT BE USED
TO MOVE PEOPLE OR LOADS
ABOVE PEOPLE.

INSPECT CABLE AND HOOK
CONNECTIONS BEFORE EACH

— USE.

PORTABLE HOIST/ 1\

PLAN: ELEVATION:

LIFT STATION HOIST SOCKET

HOIST BASE/ 2\

NTS @ NTS

&/

P TYP SOCKET MODEL # FOR HOIST MODELS
5 D1V LINED D1A AND D1B
. D2V LINED D2A AND D2B
—f_-o | | © NOT AVAILABLE D3A AND D3B
WEEP HOLE : : 8"
| ! o
MOUNTING HOLES \BASE PLATE

1 | 2 | 3 | 4 | 5 | 6 | 7 | 9 | 10
HOIST BASE LOCATIONS:
1) INFLUENT EQ PUMPS
SERIES DB PORTABLE HOIST www.HallidayProducts.com www.HallidayProducts. com 2) SLUDGE TANK PUMPS
[11P ) "Fhone 508 20871027 [17P | "Fhone 06 z08"1057 3) MBR FEED FORWARD PUMPS
STANDARD FEATURES: SolesGHallidayProducts.com SalesGHallidayProducts.com

REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: AS PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
: COMMUNITY OF PHIPPSBURG METALS DETAILS
DESIGNED BY: AS ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/12/2023 4:02:42 PM :
COPYRIGHT’ AQUAWORKS DBO, INC. Aq uaWOrkS D BO 3252 WILLIAMS STREET : :
1 IF THIS BAR DOES NOT READ 1” DESIGN BUILD  OPERATE " DENVER, COLORADO 80205 #2479 NTS G8
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 [ 4 | 5 | 6 7 | | 9 | 10




. EXISTING FENCE (MAINTAIN)

e

. X \ = . RO < ) 1oy AP / o T
Ry A, chatt j Ay ARG I RRRT AN
T -, 2 P A == - SN - : I Sod, TP AN e,
T LT o ,‘“.;,f.‘;:?\‘zﬁ.-#g:ik'eﬁ--»w > - o Y A ALE S NSS4
AR L it e T, Ty s - A= b i . y 3 A o, & e
<. :—h—’m .‘,:"., < 2 X ~:_’.‘. f, + : y : - : « . y

2 srad 50
SN R el

4

o

.

30 ke T 4 B Pl Tl . AC .
BT A Poa oy nl :

.

-

> -
.
i/ A

- |
-

. & LA = T PR el e ' . EXISTING WALL % 3
£4 &A1 0 i a3 et &Ev st ' . == EXISTING STRUCTURE
EXISTING 8" INFLUENT LINE : - £ a1 ISR ol e o

EXISTING UPSTREAM MANHOLE

. ' -
TLAND MARSHENRE,

PROPOSED 6"

INFLUENT TREATMENT BUILDING
- TOP OF LID = 7405.50' |

PROPOSED ENTRY
GRAVEL ROAD

EXISTING POWER
POLE TO REMAIN

CLEAN QUT N\ GNERATOR PAD » PROPOSED 4" PVC
¢ % | SDR 35 EFFLUENT
PROPERTY LINE TYP. EFFLUENT DISCHARGE LINE

CONNECTION DETAIL SEE SHEET C10

OVERALL SITE PLAN EXISTING 4" PVC

¥ : YAMPA RIVER

" / . ‘

REV. No: | DATE: REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP

- TDESIGNED BY: AS COMMUNITY OF PHIPPSBURG
] ' ROUTT COUNTY, COLORADO

AN A — FILE PRINTED ON: 10/11/2023 11:41:01 AM ,

- r ] ENGINEER: AQUAWORKS DBO, INC.

| | [ |COPYRIGHT: AQUAWORKS DBO, INC. Aq uaWOrkS D BO 3252 WLLIAMS STREET

- -+ ] 1 F THIS BAR DOES NOT READ 1° ALY M) e DENVER, COLORADO 80205

- | e DRAWING IS NOT LABELED TO SCALE (303) 477-5915




[ 2 | 3 | Z | 5 | 6 7 | 8 | 9 | 10
\
PROPERTY BOUNDARY \ \
LE TYP. EXISTING FENCE \ e
/\x\ T — & \ A
/- X x o = )
/ X T — \ :f \
o T = - % EXISTING 8” INFLUENT N
T X < — \ \
X — EXISTING GATE 0 13 30 n
TO REMAN 3 el
ULTRASONIC TRANSFER CABLE /
2 \
> 100 Z 2,
= Z
/ mem— \ % % \
P <
! 2 )
/ 5N\ % \ B
TREATMENT BUILDING =~ \a 3
] 04 2, %\
X TOP OF LID = 7405.50 — & 2
. P % \
;, \
/ / - N \ i
o ~
[ S
PROPOSED 4” PVC P ~ EXISTING BAR SCREEN SHED £
SDR 35 EFFLUENT )/ @ 10 BOLLARDS TO REMAIN \
TWO-WAY ‘ \ \ c
CLEAN OUT
> =) \ N
/ N \
AREA TO BE GRADED FOR PROPOSED ROAD EXISTING 6” LINE 3
/ ” TO REMAIN <
. GENERATOR PAD PROPOSED 6" PVC ROPOSED 6 " N
ELE = 7403.00° B
. \ ® SR 35 OVERFLOW NFLUENT LINE AN \
Mayy % PROPOSED 4 \ N\ AN
oy DIAMETER MANHOLE . S
a4 S.l//y/7 \
45 DEGREE BEND CONNECTION / ke < A
WITH THRUST BLOCK ¢ \ N ~|o
& / OVERFLOW POND AN
/ HIGHEST BORDERLINE N
/ ELEVATION VARIES
EXISTING GRAVEL ROAD y (7400.03' — 7400.97) <
/ / OVERFLOW POND ~ N
A = 441398 SQFT. N
/ VOL = 531.69 CU.YD. \
/ BOTT ELE = 7395.00
+
4 / OVERFLOW POND N
/ BOTTOM LINE \
y ELE = 7395.00°
g / WWTP_SITE PLAN
# ll=151
/ .
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
- AS COMMUNITY OF PHIPPSBURG WWTP SITE PLAN
DESIGNED BY ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:41:08 AM .
ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. Aq u aWOrkS D BO 3252 WLLIAMS STREET ' :
0 1 IF THIS BAR DOES NOT READ 1 DESIGN BUILD  OPERATE - DENVER, COLORADO 80205 7830 1"=15' C2
e DRAWING IS NOT LABELED TO SCALE (303) 477-5915
[ 2 [ 3 I 7 [ 5 [ 6 7 [ 8 [ 9 [ 10




1 |

4 |

10

DEMOLITION NOTES:

1.

12.

13.

14.
15.

16.

SITE DEMOLITION TO BE COORDINATED WITH ENGINEER AND OWNER WITH
RESPECT TO EQUIPMENT OR FACILITIES TO REMAIN IN SERVICE, TO BE
REMOVED, OR TO BE ABANDONED IN PLACE.

THE CONTRACTOR IS NOT TO DAMAGE CURBS, WALKS OR PAVING WHICH IS
NOT INCLUDED IN THE SITE PREPARATION OR DEMOLITION SHOWN ON THE
PLANS. THE COST TO REPAIR ANY SUCH DAMAGE WILL BE THE
RESPONSIBILITY OF THE CONTRACTOR.

REMOVE AND DISPOSE OF ALL PAVING MATERIALS PROPERLY, INCLUDING BASE
COURSE AND ANY OTHER DEBRIS ENCOUNTERED.

CONCRETE OR ASPHALT SAWCUTS SHALL BE CRISP CLEAN CUTS THAT ARE
NEAT IN APPEARANCE. LOCATE ALL SAWCUTS AS REQUIRED PER DIRECTION
OF THE ENGINEER.

ALL EXISTING SITE TREES AND VEGETATION ARE TO BE PROTECTED IN PLACE,
UNLESS SPECIFICALLY NOTED FOR REMOVAL ON THE PLANS.

SITE REVEGETATION SHALL COMPLY WITH THE MUNICIPAL/COUNTY STANDARDS
AND THE PROJECT REVEGETATION SPECIFICATION, AND LANDSCAPE PLAN, AS
APPLICABLE.

THE CONTRACTOR SHALL REPLACE TO ORIGINAL CONDITION OR BETTER AT HIS
EXPENSE ALL VEGETATION THAT IS DAMAGED BY CONSTRUCTION OPERATIONS.

. THE CONTRACTOR IS TO ADHERE TO SPOT ELEVATIONS AND CONTOURS AS

INDICATED ON THE GRADING PLAN. SPOT ELEVATIONS TAKE PRECEDENCE
OVER CONTOURS WHERE CONFLICTING INFORMATION IS SHOWN.

. ALL GRADES ARE TO BE APPROVED BY THE ENGINEER PRIOR TO PERMANENT

PLANTING, SEEDING, AND FLAT WORK.

. ALL AREAS SHALL BE GRADED TO ACHIEVE POSITIVE DRAINAGE, AS DEFINED

IN THE SPECIFICATIONS.

. EXCAVATIONS INCLUDES ALL MATERIAL ENCOUNTERED TO THE DEPTH

INDICATED ON THE PLANS. EXCAVATE TO ALLOW FOR PROPER FILL MATERIAL,
SLABS, VOIDS, FORMS, AND FOUNDATIONS, AND FOR THE REMOVAL OF
UNSUITABLE MATERIALS. REFER TO SPECIFICATIONS FOR FURTHER
INFORMATION REGARDING GRADING AND EXCAVATION.

—

ALL BEDDING, BACKFILL SUBGRADE CONSTRUCTION, AND EMBANKMENT SHALL —

BE CONSTRUCTED ACCORDING TO THE SPECIFICATIONS AND GEOTECHNICAL
REPORT.

REFER TO GRADING PLAN FOR ALL SITE ELEVATIONS AND GRADING
REQUIREMENTS.

REFER TO CIML DETAIL SHEETS FOR SITE DETAILS.

CONTRACTOR AND OWNER TO COORDINATE WITH UTILITY PROVIDERS FOR
RELOCATION OF EXISTING INFRASTRUCTURE.

CONTRACTOR TO REMOVE EXISTING TANK FOUNDATION. APPROXIMATE AREA
300 SF.

SEQUENCING NOTES (NOT INCLUSIVE OF ALL ACTIVITIES):

A

o

mmo

T o

EXISTING WWTP TO REMAIN IN OPERATION UNTIL NEW WWTP HAS COMPLETED
CLEAN WATER TESTING AND IS READY TO RECIVE INFLUENT WASTEWATER.
MAINTAIN EXISTING 8" AND 6" INFLUENT LINE AND 4" DISCHARGE LINE
DURING CONSTRUCTION.

CONSTRUCT NEW WWTP. INSTALL SITE PIPING.

CLEAN WATER TEST NEW WWTP IN ACCORDANCE WITH CONTRACT
DOCUMENTS.

COMMENCE WASTEWATER TREATMENT AT NEW FACILITY.

ABANDON IN PLACE EXISTING WASTEWATER LINES PLUG AND CAP.

REMOVE EXISTING INFLUENT LINE AND BYPASS LINE, EXISTING STEEL POST,
EXISTING SWITCH, EXISTING SEWER MANHOLE, EXISTING FLOATING BAFFLE
AND 3HP AERATOR.

REMOVE AND REPLACE EXISTING FENCING AS SHOWN.

REMOVE EXISTING GRAVEL ACCESS.

—

EXISTING BAR SCREEN SHED
TO REMAN

/

“ EXISTING 8"

_®

06

/

INFLUENT

TO REMAN
EX SS

EXISTING LAGOON #1

/
/

CMP 82"
- X

BYPASS LINE TO
BE REMOVED

EXISTING INFLUENT LINE
TO BE REMOVED

WSL

REMOVE EXISTING
SHP AERATOR

Sg . /
\ EXISTING 6" LINE
TO REMAIN
UP TO PROPOSED ‘&
SS MANHOLE
g\ LOCATION OF THE NEW WWTP

\

\

FLOATING BAFFLE

AN

/_

REMOVE EXISTING
3HP AERATOR

06

CELL BOTTOM LINE

= — X —— X ——— X

— > >
_— AN

(&) EXISTNG FENCE (MANTAN)

REMOVE EXISTING STEEL POST

/

REMOVE EXISTING 6"

DIA PVC PIPE
REMOVE EXISTING
\ 4" PIPING

=

REMOVE EXISTING 12"

DIA7PVC PIP ‘
,,i CELL Borrg LINE
6 7SA
'.'.

CNRe

REMOVE EXISTING
SWITCH

v

WETLAND MARSH
(DO NOT DISTURB)

y —t

REMOVE EXISTING e’@ ‘
BYPASS LINE (TYP.) \

[

REMOVE QG

BAFFLE WINDOW /

LOCATION (TYP.) P
REMOVE EXISTING
BO SEWER MANHOLE

\k— REMOVE AND REPLACE FENCE AND
GATES AS NECESSARY FOR UTILITY
\ INSTALLATION AND SITE GRADING.
FENCE AND GATE TO BE SALVAGED
TO THE GREATEST EXTENT PRACTICAL.

PROPERTY LINE TYP.

EXISTING 10’ WIDE GRAVEL ACCESS

ROAD TO BE ABANDONED UP TO THE
LIMITS TO A NEW GRAVEL ROAD GRADINGS

REMOVE
~ EXISTING
STEEL POST

_—

REMOVE AND REPLACE THIS AREA
OF EXISTING GRAVEL ROAD FOR
RCP CONSTRUCTION PURPOSES

17.7° EXISTING 4" PVC PIPE
EFFLUENT TO YAMPA RIVER
TO BE ABANDONED IN PLACE

- X —

80
FEET

X — X

REMOVE EXISTING
3HP AERATOR @@
\ \'

%

N

EXISTING WALL

REMOVE

FLOATING BAFFLE @G

(TY.)

X —

EXISTING OVERHEAD
v POWER TO REMAIN

i

EXISTING POWER
POLE TO REMAIN

v
REMOVE

EXISTING WWTP QG \
DEMATER EXISITING LIQUID

USING SAME PROCESS AS SLUDGE

|

CUT AND CAP SEWER LINE
AT PROPOSED EFFLUENT LINE

X _—— X —— X

|

SITE DEMOLITION & SEQUENCING PLAN
1"=40’

REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:

COMMUNITY OF PHIPPSBURG

DESIGNED BY: AS SITE DEMOLITION & SEQUENCING PLAN

ROUTT COUNTY, COLORADO

FILE PRINTED ON: 10/11/2023 11:41:12 AM ENGINEER: AQUAWORKS DBO, INC.

PROJECT NUMBER: | SCALE:

COPYRIGHT: AQUAWORKS DBO, INC. 3252 WILLIAMS STREET

uaWorks DBO.

0 1 IF THIS BAR DOES NOT READ 1” hrced g A DENVER, COLORADO 80205 =40

q 7830
P ™™ DRAWING IS NOT LABELED TO SCALE (303) 477-5915
3 1

1 [ 2 [ 3 4 [ S [ 6 7 [ 8 [ 9 [ 10




1 [ 2 |

[ 7 [ 5 [ 6 [ 7 [ 8 [ g [ 10
GRADING NOTES: \ BENCHMARK oLy
PROPERTY BOUNDARY / SEE NOTE 1 § bz o8
1. TOPSOIL WITHIN THE DESIGNATED PROJECT LIMITS OF DISTRUBANCE SHALL BE I LINE TYP. N = =28 7
SALVAGED PRIOR TO BEGINNING OF HAULING, EXCAVATING, OR FILL — / | |
OPERATIONS. — . T —— CoE
2. TOPSOIL SHALL BE REPLACED TO DISTURBED AREAS AND SHALL BE PLACED ~— e
DIRECTLY UPON COMPLETED CUT AND FILL SLOPES WHENEVER CONDITIONS >~ 0 T T \ > EXISTING 8" INFLUENT
AND THE PROGRESS OF CONSTRUCTION PERMIT, S T I
3. CONTRACTOR TO INSTALL FINISH GRADE ACCORDING TO PLAN GRADES, T — _ /] \
SLOPES, SPOTS, NOTES AND SPECIFICATIONS. PROVIDE A SMOOTH FINISH BY A S \ X T e \ N
RANKING IN TOPSOILED AREAS. PROVIDE SMOOTH TRANSITIONS AT TOP OF - w2 ——_— \
BANKS AND TOE OF SLOPES. 7 % - —_ 1403 o 0 15 30
4. ALL EXCAVATIONS AND EMBANKMENTS SHALL BE FINISHED TO SMOOTH AND N o B B EEli
UNIFORM SURFACES CONFORMING WITH PLANS AND TYPICAL SECTIONS Y ~ _  — /,,V - B
DETAILED AND SPECIFIED HERE. = —— DRIVEWAY SECTION o
5. WHEN EMBANKMENT IS PLACED ON BOTH SIDES OF A CONCRETE WALL OR BOX THO-WAY ~ - DETAIL \ \
TYPE STRUCTURE, THE EMBANKMENT SHALL BE BROUGHT UP EQUALLY ON / CLEAN OUT & \ \\ 3
BOTH SIDES OF THE STRUCTURE UNLESS NOTED OTHERWSE ON THE PLANS. - & AN\ 232 %
6. EMBANKMENT SHALL BE PLACED IN HORIZONTAL LAYERS NOT TO EXCEED 8 — : EATNENT BULDING >R
INCHES LOOSE MEASUREMENT AND SHALL BE COMPACTED AS SPECIFIED _ N G ! , 2\ \ \
BEFORE THE NEXT LAYER IS PLACED. / A s TOP OF LID = 7405.50 %
7. SURFACE WATER SHALL NOT BE ALLOWED TO POND ANYWHERE AND SHALL e =\ 7406—X
DRAIN AWAY FROM BULDING AT ALL TIMES. ALL DRAINAGE IS SHOWN _ Ly AN \
DRAINING AWAY FROM BUILDING ON THESE PLANS. N \
) Al : o7 2
. “—‘ = 720435 A ) @4) \
. : RO N s
1. ONSITE BENCHMARK FOUND :#5 REBAR WITH 1" YELLOW PLASTIC CAP A & £ y @ AR T0 B cRuom \\% % & %,
"DISMUKE AND DISWUKE LS 7736” ELEV:7401.02 | / Ve S FOR PROPOSED_ROAD N
A < T AN V EXISTNG BAR SCREEN SHED
o f \/ ° B [N \\ T0 RENAN
/ a 7403 ] ULTRASONIC \ \ \
GENERATOR PAD < % T TRANSFER CABLE @ NN N\ <
ELE = 7403.00 N 740300 \
&S 7 ' /’——1 | EXISTING 6” LINE i N\ \ N
B 720300 \ PROPOSED 6 ) 10 RENAN
2 / , —INFLUNT UNE 4/ PROPOSED # /) \ N
Z f _ DIAMETER MANHOLE N N
>/ < I PROPOSED 6" PVC 7400 N
2 5 45 DEGREE BEND CONNECTION SDR 35 OVERFLOW - yam <
\( < WITH THRUST BLOCK 299 N\
A7 SEE SHEET C17 DETAL 8 739 / \\ .
/ & / / %/ 7397 \ \ .
Y, / A OVERFLOW POND — % \ \ \
o / Q BOTTOM LINE 7395 OVERFLOW POND \
A ~__ _ FIXED ELEVATION = 7395.00 HIGHEST BORDERLINE )
/ _/ / ( ~/ OVERFLOW POND WITH HDPE LINER %,EXQ‘;‘;“ e 97) \ NS
) . AN A = 441398 SOFT. ' ' N
PROPOSED 4” PVC £ VOl = S3169 oLy \ \
SR 35 EFFLUENT ' D e

/&//

///

/
[

BOTT ELE = 7395.00'

| / / \{ WWTP_GRADING PLAN 0 =
1"=15
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
- AS COMMUNITY OF PHIPPSBURG WWTP GRADING PLAN
DESIGNED B ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:41:19 AM ENGINEER: AQUAWORKS DBO. INC. SEET
COPYRIGHT: AQUAWORKS DBO, INC. AquaWOrkS DBO 3252 WILLIAMS STREET PROJECT NUMBER: | SCALE: :
0 1 IF THIS BAR DOES NOT READ 1" Sreon soio oremnte ne DENVER, COLORADO 80205 7830 1"=15' c4
s DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 3 [ 4 [ 5 [ 6 7 [ 8 [ 9 [ 10




1 I Z | 3 | 7 | 5 | 6 | 7 | 8 | 9 | 10
M — —_—  — —— = = = = = —
GRADNE MOTES: 2 2 i e = = = = == s - %
Z /? il ST — 7 e e = \\ I
1. TOPSOL WITHN THE DEICNATED PROECT LTS OF DISRUBANCE '/~ fﬁ — s T~ N e e - == =
SHALL BE SALVAGED PROR T0 BEGRNNG OF HAULING, EXCAVATNG,  ~/ / — < — \ T = == T = = AN NA NN
OR FILL OPERATIONS. YA S / T . /{ — > _ N \\ RN z
2. TOPSOL SHALL BE REPLACED T0 DISTURBED AREAS AND SHALLBE =~ = - "~k J )g = = — =\ N _ — O NNENNNN /@% A
PLACED DIRECTLY UPON COMPLETED CUT AND FILL SLOPES WHENEVER -~ - r //I — TS = g A= ~ O NN N
Ao, MU= T NN N XN
CONDITIONS AND THE PROGRESS OF CONSTRUCTION PERMIT. L —r e > g ——— 3 T NN \\\ N
3. CONTRACTOR TO INSTALL FINISH GRADE ACCORDING TO PLAN GRADES, NG S~ | — /_\_/—:/\;’ B . 94\ NS
SLOPES, SPOTS, NOTES AND SPECFICATIONS. PROVIDE A SMOOTH  —— N \ T T4k 403 J400. \\\\\\\\ N
FINISH BY RANKING IN TOPSOILED AREAS. PROVIDE SMOOTH N N N ( —— 02— g \ NN
TRANSITIONS AT TOP OF BANKS AND TOE OF SLOPES. = S \\ \\ \\\ 0 40 80
4. ALL EXCAVATIONS AND EMBANKMENTS SHALL BE FINISHED TO SMOOTH _ g = N\ N = = = s
AND UNIFORM SURFACES CONFORMING WITH PLANS AND TYPICAL P = .
SECTIONS DETALED AND SPECIFIED HERE. \ N A
5. WHEN EMBANKMENT IS PLACED ON BOTH SIDES OF A CONCRETE WALL (7 v AN \\ \\ N\ C AN \\\\ \é/ =,
OR BOX TYPE STRUCTURE, THE EMBANKMENT SHALL BE BROUGHT UP 7 \\ \ o \ \\ k\ NN \j\
A o e o ORI Sy,
6. EMBANKMENT SHALL BE PLACED IN HORIZONTAL LAYERS NOT T0 Y \ \ NN \\\\\ N\ . AN \\%\
EXCEED 8 INCHES LOOSE MEASUREMENT AND SHALL BE COMPACTED AS CONCRETE. CHANNELS . l N \ \\\ NER RN
SPECIFIED BEFORE THE NEXT LAYER IS PLACED. SEE DETAL 7 7/ ( 2 \ \ \ | N\ \ N
7. SURFACE WATER SHALL NOT BE ALLOWED TO POND ANYWHERE AND SHEET 16 4 % I \ 3N

SHALL DRAIN AWAY FROM BUILDING AT ALL TIMES. ALL DRAINAGE IS
SHOWN DRAINING AWAY FROM BUILDING ON THESE PLANS.

NOTES: //
>

1. ONSITE BENCHMARK FOUND :#5 REBAR WITH 1”7 YELLOW PLASTIC CAP /
"DISMUKE AND DISMUKE LS 7736 ELEV:-7401.02' -

RESTORATION SEEDING SPECIFICATIONS:
REFER TO PROJECT SPECIFICATION MANUAL SECTION 32 92 00 FOR THE 33.33%
FOLLOWNG ITEMS: = i
1. SOL ANALYSIS — ) ||  OVERFLOW PON
2. SEED AND MULCH SUBMITTALS = v% = 4451331%% Sé%q)
3. SITE PREPARATION AND PROTECTION = 531.69 CU.YD. =
4 SOL PREPARATION e \ BOTT ELE = 7395.0 )
5. SEEDING AND MULCHING A\ PROPOSED INLET
6. WARRANITY AND CONDITIONS < \
o STRUCTURE /HEADWALL1
) \’ ELE =7399.00
e ~_ ¢ SEE DETALL 9 SHEET C17
TREATMENT BUILDING " 1
TOP OF LID = 7405.50' ~ 7403 B8RP
N \ | LENGTH = 52.1 ) K
. - 7I1
GRADING /DISTURBANCE /
N_ LMTS LAGoON
CONCRETE CHANNEL
~ PROPOSED GENERATOR B\ N — - SEE DETAL 7 &
_ PAD —_ - — — 1 \ 7 SHEET C16
~ Z‘Qﬁ Ss L s
GRADING LIMITS ~ WWTP \ ~ " RENOVE AND REPLACE THS AREA N s/
EXCLUDED FROM THIS SHEET —N — —
_/  OF EXISTNG GRAVEL ROAD FOR — A
~N X — RCP CONSTRUCTION PURPOSES y ~ 1
— — ————— — — Al e— + “’
Vv PROPERTY BOUNDARY a PROPOSED OUTLET = [
o —_ STRUCTURE /HEADWALL-2
LINE. TYP. S L ELE = 7308.48' r
~ \ . SEE DETAL § SHEET C17 J /.
LAGOON GRADING PLAN
1"=40'
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG LAGOON GRADING PLAN
ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:41:22 AM .
ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. Aq u aWOrkS D BO 3252 WILLIAMS STREET ' :
0 1 IF THIS BAR DOES NOT READ 1" Sreon soio oremnte ne DENVER, COLORADO 80205 7830 1"=40' c5
e DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 7 [ 5 [ 6 7 [ 8 [ 9 [ 10




FG: 7400.00

FG: 7399.00)

EROSION CONTROL PLAN
1"=40'

o,
oDoo

)
2600009

| 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10
/ § EXISTING FENCE (MAINTAIN)
WP 82
. T —— = —_—— == T X Z
—— i - > RS
7
o V2 SF_———— o ——— SF_ '_\
_— — PR
- L 0 40 80
= - e
_— /
A AN EXSTNG WALL | 5
/ |
/ y §
CONCRETE CHANNELS .
/ 2
y 5,
/ o \<— EXISTING STRUCTURE B
EXISTING BAR SCREEN SHED / S K |
4 Y - a |
P % PROPOSED 4' DIAMETER
MANHOLE \ s @
= % Q\e\ C
\"
N : o j 1
' WETLAND MARSH' = 3 | |
. T X
LAGOON GRADING '
* DISTURBANCE LMITS + " /
* ' A )
PROPOSED INLET ' v
_ STRUCTURE r
V’ EXISTING POWER D
4 POLE TO REMAN ||
\ (.5
N — I
7401  —— Q )
402 % bS]
1 7403 N = - LIMITS OF CONSTRUCTION
S| ___— PROPOSED GENERATOR W FG: 7402.00 ||
PAD n /
PROPOSED 4" PVC 18" RCP XSTING WW‘
SDR 35 EFFLUENT EROSION CONTROL LOG
% SILT FENCE u
SS SS E
PROPOSED OUTLET AN
STRUCTURE
or ——  SF
LOC — —%———— LOC OCX  ——— %

REV. No:

DATE:

BY:

REVISION DESCRIPTION:

DRAWN BY: MG

DESIGNED BY: AS

FILE PRINTED ON:10/11/2023 11:41:30 AM

COPYRIGHT: AQUAWORKS DBO, INC.

PROJECT: PHIPPSBURG COLORADO WWTP
COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

SHEET TITLE:
EROSION CONTROL PLAN

ENGINEER: AQUAWORKS DBO, INC. . . SHEET:
Aq u aW O rks D B O 3952 WILLIAMS STREET PROJECT NUMBER: | SCALE:
0 1 IFF THIS BAR DOES NOT READ 1" DESIGN BUILD  OPERATE e DENVER’ COLORADO 80205 7830 1"=40' C6
™™l DRAWING IS NOT LABELED TO SCALE (303) 477-5915
3 [ 4 | S | 6 7 | 8 | 9 | 10




1 [ 2 [ 3 [ 4 [ 5 [ 6 [ 7 [ 8 [ 9 | 10

4802 )
7430 D e Z
I 7~
\/ EXSTING FLOWPATH EX-DAS \ /@% A
, MIN.TIME OF CONCENTRATION \ 5 100
CALCULATED TO BE 30.04 MINUTES EXISTING FLOWPATH EX-DA3 EXISTING FLOWPATH EX-DAI 0
, MIN.TIME OF CONCENTRATION MIN.TIME OF CONCENTRATION FEET
P tCALCULATED T0 BE 10.28 MINUTES CALCULATED TO BE 8.90 MINUTES -
L [ & N N Y N N N N N J < \ |
/ ‘ SN
— \\ RSN
I C— n \k\@\\ \\\\\
f AN
’ I QL \ R \§\\\
\ I < SN \\%\ NN
Q)Q / .
" - EXISTING FLOWPATH EX-DAS \ o ST e m B \\\\\k \\\ \ ||
MIN.TME OF CONCENTRATION // \ \ \ | \EX|\s11NG FLOWE\\TEE(\Dbf\ \
D CALCULATED TO BE 15.52 MINUTES / // // / / /7 Lii———:—d \ MINTME OF CONCENTRATION
EX-DA 8 / \&% e S\ CALCULATED TO BE 16.94 MINUTES |
0.09 AC &i%_:_:::__:_,¢ % N\ \ \\ N\
W/”\Q// . 7Wj:§ —— - — ’ \ \\\ \\\\ C
—= — (=== = = G
= e o e v\\ N
/\ \\ ay QY / /cg\\\\/\* @t{/// @-‘\\ ‘K\\mﬁﬁm _LAGOON #1' ﬂ / | \ \\\\\) > ‘ \ —
_— |
ST M__Arj//// r\\\\L mJ / | \\\\\\//) \
EXISTING DRAINAGE MAP ANALYSIS . SN \\\st::_‘—:—__:—___ - ( % \ \\\\\Q\\ >
~— —_ — L)
ORANAGE A(igl)\ T Lo | pe | 0 | Ps | 05 | Pro | Qo REMARK \gﬂ - \~+— /l—--::- 1
UNITS AC MIN INCH | (CFS) | INCH | (CFS) | INCH | (CFS) r \t 05~ - —

EX-DA1 | 0.34 AC | 890 | 86.00 | 1.41 | 014 | 197 | 027 | 254 | 042 FLOW TO EXISTING DITCH \, \74m T — m g
EX-DA2 | 0.34 AC | 9.24 | 86.00 | 1.4 | 014 | 197 | 027 | 254 | 042 FLOW TO EXISTING DITCH : g _ W pd 4
[~

PROPERTY LINE TYP.

EX-DA3 | 0.24 AC | 1028 | 87.71 | 1.41 | 011 | 197 | 021 | 254 | 032 FLOW TO EXISTING LAGOON #3 . - —
<
EX-DA4 | 019 AC | 16.94 | 87.28 | 1.41 | 0.07 | 1.97 | 014 | 254 | 0.22 | FLOW TO EXISTING WETLAND MARSH % j” S - e @g— ﬁ/— - e
EX-DA5 | 1.04 AC | 30.04 | 87.53 | 1.41 | 033 | 1.97 | 063 | 254 | 0.96 FLOW TO EXISTING LAGOON _ EXISTING FLOWPATH EX-DA7
P ﬁmg gﬁ%ﬁg&%ﬁéﬁ /" MIN.TIME OF CONCENTRATION EXISTING FLOWPATH EX-DA2 ™~
EX-DA6 | 0.38 AC | 1475 | 87.99 | 1.4 017 | 1.97 031 | 254 | 047 FLOW TO EXISTING LAGOON # C ALCULATED TO BE 14.75 MINUTES i\ CALCULATED TO BE 13.47 MINUTES/_) CALCUMleTE[h)AET(?FBEOQN(Z:ENJ?N%QQ \
~ / A
EX-DA7 | 0.59 AC | 13.47 | 86.21 | 1.41 | 022 | 1.97 | 0.44 | 254 | 0.68 | FLOW TO A AREA AWAY FROM PROP. [~ 4 // 0%
~ C@gr T FJ / — - ees
EX-DA8 | 0.09 AC | 1552 | 89.00 | 1.41 | 0.04 | 1.97 | 0.07 | 254 | 0.0 | FLOW TO EXISTING DEPRESSION AREA \ \ — - 10/11 /23 H ||
/ ~ / — T oé‘
SUM: | 321 AC 1.22 2.34 3.59 — rJ - -
PRE DEVELOPMENT DRAINAGE MAP
1"=50"
F
REV. No: [ DATE: [ BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG PRE DEVELOPMENT DRAINAGE MAP
FILE PRINTED ON: 10/11/2023 11:41:35 AM ROUTT COUNTY, COLORADO
: 4 ENGINEER: AQUAWORKS DBO, INC. . : -
COPYRIGHT AQUAWORKS DBO, INC. Aqu aworks DBO 3952 WLLIAMS STREET PROJECT NUMBER: | SCALE: SHEET.
1 IF THIS BAR DOES NOT READ 1 DESIGN BUILD OPERATE DENVER' COLORADO 80205 7830 1”=50’ C7
55 DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 [ 4 | 5 | 6 7 | 8 | 9 | 10




1 | /2 | 3 | — 4 /I T ///7///4& | 7 | 8 | 9 | 10
/ - \_:,7429\\: 4 \/ ~— :\(ﬁ — ///// /fi”frjf \w_/___/___\ — D ,;
/ M \ &6--—- // -.\.\.\\ —— — — — = ,
\\ — e == — = = %@/

il

1 \— = — —
\ _/ , — — ;é//%j\:%\\%‘:v W‘ = = = ——d\:E\%,:——:__:_iSE 50 w I

— — —— — = — = 0
- o s \ - PROPOSED FLOVPATH DA3 S B FEET
~_ _ =7 4 \X( —/= ,//7/;;/_’: =47 AT LA 10 5 49,03 MNVTES = e S S
—\p/ / ’////////;_// — WP 8 == = = — e — S 0 AT S S S IS
SR ) = = | =T = Y
g = e e S AN A
;\,{:@E‘L\ fr —\_\ Ty = T — T i\ \\ %\\\ \\ =3 ~ \k%%\{\\\
= = ?QK 1405 —7708 L \\ \\ \%%ﬂ\\\\\ \\\\\ \ \\\\
V) AN
/ / WA \\ “ \
07
2

LAGOON #2
CONCRETE CHANNELS

(
§

\

7))

(0
\
I

L/.

|

y
i
\

5
\

uy
\

/? (}
|
AN

/)
I
I\

_\\\ B — \
S=— NN
e e T k
e >
£
ZANN| \\
_ | PROPOSED FLOWPATH DAt ||
e gl \ o \ MIN.TIME OF CONCENTRATION ‘
— — Bf‘ﬂ\\ \[ _—— TREATMENT BUILDING AGOON # CALCULATED T0 BE 20.84 MINUTES
— — 7 QL\A\\:/\%%/ TOP OF LID = 7405.50’ VAL 7

STRUCTURE/HEADWALL—1

/!

“ PROPOSED INLET
G 7405.0

\ 3.

pa PROPOSED FLOWPATH DA2
MIN.TIME OF CONCENTRATION

/ — — A \\ CALCULATED TO BE 15.59 MINUTES
\

\\\\\\\\\ ’

N
D N
\

\

\\\ﬁi

TR AT
N

A\
18" RCP A3
PROPOSED DRAINAGE MAP ANALYSIS i —" N\ \\/\\\\\ 1
DRAINAGE |  AREA — PROPOSED OUTLET N \\\
T CN P5 Q5 Pz5 Q25 P1ou 0100 REMARK \N
AREA (AC) \ 7402'00 STRUCTURE /HEADWALL-2 - 5 D CONCRETE CHANNEL — — _'
UNITS AC | MIN INCH | (CFS) | INCH | (CFS) | INCH | (CFS) N,/ ._Lé.b/ 7—1 e e —__x_,/_7
—
DAl | 017 AC | 20.84 | 89.00 | 1.41 | 007 | 197 | 043 | 254 | 020 | FLOW TO EXISTING WETLAND MARSH \ FG.7403.00 = Y ~ / — —_— 7 Y
PROPERTY LINE TYP. - A ~
DA2 | 056 AC | 1559 | 86.55 | 141 | 021 | 1.97 | 041 | 254 | 0.64 | FLOW TO A AREA AWAY FROM PROP. 740000 . /@ o / ™~
_ 1
FLOW TO PROPOSED LAGOON AND | ™ \ - C N / @i/ yd \ L
DA3 | 1.82AC | 47.03 | 9179 | 141 | 070 | 197 | 118 | 254 | 1.68 VIA 18" RCP AWAY FROM ~~_ ™ / \ \. ya —" Q _t
PROPERTYY N\ J i / o
DA4 | 010 AC | 203 | 9400 | 141 | 009 | 197 | 014 | 254 | 0.20 | FLOW TO PROPOSED OVERFLOW POND
SUM: | 255 AC 1.08 1.86 272 WWM
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS ggmwgﬁ,ﬁ@ PCHéT%iEi\%%G POST DEVELOPMENT DRAINAGE MAP
FILE PRINTED ON: 10/11/2023 11:41:41 AM . :
1/ ENGINEER: AQUAWORKS DBO, INC. SROECT NUMBER. | SCALE SHEET.

COPYRIGHT: AQUAWORKS DBO, INC. AquaWOrkS DBO 3252 WILLIAMS STREET

0 1 IF THIS BAR DOES NOT READ 1" DS BuILD OPERATE e DENVER, COLORADO 80205 7830 1"=50' c8

— e DRAWING IS NOT LABELED TO SCALE (303) 477-5915

1 | 2 | 3 [ 7 | 5 | 6 7 | 8 | 9 | 10




A A
PROPOSED 6"
PVC SDR 35 INFLUENT LINE
\ . t]
W END INVEL.:7399.19'
o STA 0+48
e
— 7403 / —
o PROPOSED 4 DIA
405 MANHOLE
~— \
™~
AV %jx _— \ EXISTING 6"
B = - T Ty INFLUENT LNE 5
[ T4 T~ - T —
\ — ;\
—_— )
f//#wf.llw_\‘Plgf)rPERm_lNliYP. —
|| . EXISTING BAR SCREEN SHED ‘ ||
T~ —_— ‘
7407 — \\ \\ /
- (&)
o F
& ~  PROPOSED SEWER LINE PLAN
oe e
~ o
c EXISTING R ! PROPGSED GROUND c
o oo\ | Sgg R MOOREARRET T o oF wie mank
3 S N2 3 FL: 7405.50'
o
7405 SEEZ Z . s 7405
EXISTING 4
|| BAR SCREEN SHED ] ||
ffffffffffff [ I S
D D
7400 7400
PROPOSED 6"
PVC SDR 35 INFLUENT LINE
END INV.EL:7399.19°
el || SAonE
7395 g - 7395
7394 7394
— ~0+25 0+00 0+25 0+50 0+75 &, 10/11/23
PROPOSED SEWER LINE_PROFILE
HORZ. SCALE: 1" = 15’
F VERT. SCALE: 1" = 3
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
. COMMUNITY OF PHIPPSBURG PROPOSED SEWER LINE PLAN AND PROFILE
I[-')IEL?GF[\IF:ZTE[: éri 10/11/2023 11:41:52 AM ROUTT COUNTY, COLORADO
D O Ht: ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. AquaWOr S DBO 3252 WILLIAMS STREET S
0 1 IF THIS BAR DOES NOT READ 1” bt P B\ e DENVER, COLORADO 80205 7830 Vi =3 9
— N DRAWING IS NOT LABELED TO SCALE (303) 477-5915 :
| 2 3 [ 4 | 5 | 6 7 | 8 | 9 | 10




— B ] 9 [ 10
CONCRETE CHANNEL \ \ U]
5 \\
g AW
z
PROPOSED INLET
STRUCTURE A
- EXISTING SEWER — k \ \
— " MANHOLE (S ) \\\
PROPOSED | ~— \
GENERATOR PAD ———— 140 — — 0 30 60
7402 . — } -
. 7403 i O\ . o i
" // RAVEL ROAD T AT —
2‘_/ EX\S“NGG/ e — —_— -
LAGOONS GRADING § / J e -/ / ( \ / 5
— DISTURBANCE LIMITS — PROF’OSSE?RSEJTT&EE / — _—
2 PROPOSED 4” P ( / . B
THO-WAY 03 ~—— PVC SDR 35 EFFLUENT _ ——— 7400 / — " v \
~ 7 CLEAN OUT 740 / D \
7
L \ A | S$8' —— s~ — A
PROPERTY LINE TYP. A8 - — e
- - — ' v S
L L COAEULE — ————7———————/
S — >_ - — WITH 45 DEGREE BEND 0 —EXSTNG 4 PVC /
J AEE INVIN = 7391.98 " EFFLUENT TO  — /
c / ‘ YAMPA RIVER c
— PROPOSED SEWER LINE PLAN U ™~ / /
S TOP OF WWTP TANK / — ( r=3 J \
~ FL: 7405,50' 4 -
ffffffffffff e S
f ! - r r | ,PROPOSEDGROND .\ £ L 4 ] = [
7405 5 7405
b [Te)
777777777777 Qo
———————————— HEe |
ffffffffffff w2 L
ffffffffffff Sx= |
D 7400 _Segx 7400 D
3~ =z =
———————————— Hege |
i -~ - — + — — — — x § ; Z2 - ——— -
ffffff -~ |grEz |
iiiiiiiiiii N e I
] 7395 ﬂL 7395 —
-T;T\ 777777777777 e
****** \;PROPOSED4" ********************1(&4*[),7’4PVC)DR35@137%*7** \i
—————— - — SR 35EFFLUNTUNE — { —— — — |+ ——— ——————E? -
****** | INV EL:7399.50° - 4 - 4 L 18 of4"DAPWCSRBHO226% | | ]
£ 7390 | | | 7390
—0+25 0+00 0+25 0+50 0+75 1400 1425 1450 1475 2+00 2+25 2+50 2+75 3+00
PROPOSED SEWER LINE PROFILE
HORZ. SCALE: 1" = 30’
VERT. SCALE: 1" = 6'
F
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG PROPOSED SEWER LINE PLAN AND PROFILE
_ — ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:42:00 AM ENGINEER: AQUAWORKS 080, INC. E— pop
COPYRIGHT: AQUAWORKS DBO, INC. Aq U aWOrkS D BO 3252 WILLIAMS STREET ' g '
0 1 IF THIS BAR DOES NOT READ 1” byt T S\ e DENVER, COLORADO 80205 7830 V1" = 6 c10
s DRAWING IS NOT LABELED TO SCALE (303) 477-5915 =
1 [ 2 [ 3 [ 4 [ 5 [ 6 7 [ 8 [ 9 [ 10




[ 2 | 3 | Z | 5 | 6 | 7 : [ [ 9 | 10
4
2 PROPOSED INLET / / \ N
0+00 2
=4 STRUCTURE /HEADWALL—1 | c
ELE =7399.00 PROPOSED QUTLET / \
SEE DETAIL 9 SHEET C17 STRUCTURE /HEADWALL-2
STA 0+21.70 ELE = 7398.48 e / A
- SEE DETAIL 9 SHEET C17
CONCRTE CHANNEL STA 0+73.76 \ S {
LAGOON RESTORATION AREA / Vo
SEE DETAL 7 e
SHEET C16 / / 0 15 30
\ / - o e
______________ 7399 / /
=t , (
2 S |
-/ Y, ) . \ | \[
D)
15@) oQ/ E I l
/ IS 4 CONCRTE CHANNEL %, = 3
REMOVE AND REPLACE THIS AREA L ( - v SEE DETALL 7 ) | T
OF EXISTING GRAVEL ROAD FOR PROPOSED 4" PVC / SHEET C16 ( B
RCP CONSTRUCTION PURPOSES
SDR 35 EFFLUENT (
/ / / . / \
PROPOSED CULVERT PIPE PLAN
1"=15
c
& &
7405 2 = 7405 -
) EXISTING GRAVEL ROAD 3
7777777777777777777777 = | |/ CTOBCREMOVED ANDREPLACE o _® |
- DURING RCP CONSTRUCTION R
= M /| =R% EXISTING GROUND
****************** HEZ S Fazarariicaesesee:y| === ]
=N =
SHE== D
iiiiiiiiiiiiiiiiiii nITe = e/ - /S r |
N
PROPOSED GROUND - -
e CONCRETE CHANNEL ~ \ — — — — — - — omi— N\l /T Looren e
LAGOON RESTORATION AREA /— PROPOSED GROUND
7400 CONCRETE  CHANNEL 7400
\ /
/ 52" of 18"
DIA RCP
ffffffffffffffffffff 7|\ ToEUARetwzr e
/
fffffffffffffffffff 2 N [ K
/ PROPOSED GROUND
ffffffffffffffffff /oL
/ §
7395 7395 H
-0+25 0+00 0425 0450 0475 1400 1425 % 10/11/23
PROPOSED 18” RCP_PROFILE §
HORZ. SCALE: 1" = 15’
VERT. SCALE: 1" = 3
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG PROPOSED CULVERT PIPE PLAN AND PROFILE
: ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:42:07 AM ENGINEER: AQUAWORKS, DBO. INC. S — P p—
COPYRIGHT: AQUAWORKS DBO, INC. Aq U aWOrkS D BO 3252 WILLIAMS STREET ' < 18 '
0 1 IF THIS BAR DOES NOT READ 1° it i e e DENVER, COLORADO 80205 7830 Vi =3 o
e DRAWING IS NOT LABELED TO SCALE (303) 477-5915 -
[ 2 [ 3 I 7 [ 5 [ 6 7 [ 8 [ 9 [ 10




DESIGNED BY: AS

FILE PRINTED ON:10/11/2023 11:42:12 AM

COPYRIGHT: AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

| 2 | 3 | 7z | 5 | 6 | 7 | 8 | 9 | 10
z
A f/@/
EXISTING WWTP
PROPOSED THRUST BLOCK
SEE SHEET C17 DETAL 8
0 5 10
B FLOW DIRECTION - e
SS m—vum /
- SS / /
B SS _ / ss / /
E j
>
1%
(&
|| | / EXISTING FORCEMAIN
/ f T0 BE ABANDONED
PROPOSED 4" PVC & /
PROPOSED 4 P\C 45 DEGREE PVC BEND //
SR 35 EFFLUENT / / ABANDON N PLACE
I / // /
/ =
PROPOSED 4” -
PVC SDR 35 EFFLUEN]: ‘{}‘ @) CONTRACTOR TO
START INV EL=7392.39 / CUT AND PLUG
— END INV EL=7391.98" o EXISTING FORCEMAIN
CONNECT TO EXISTING PROPOSED THRUST BLOCK EXISTING FENCE
4" DIA EFFLUENT LINE SEE SHEET C17 DETAL 8
L y ; WTH 45 DEGREE BEND
X — ¥ X X y
X
D y ) :
X
— — - —_— - _ X X X —
o
(93]
& PROPERTY LINE TYP.
EXISTING 4” PVC
E EFFLUENT TO P
YAMPA RIVER &1/
\ \/‘2' 00900000, [,
7 L ©,° 41 2,
/e
4 5
EFFLUENT DISCHARGE LINE CONNECTION DETAIL
F 1"=5’
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:

EFFLUENT DISCHARGE LINE CONNECTION DETAIL

| 2 | 3 | 4

ENGINEER: AQUAWORKS DBO, INC. . . SHEET:
Aq u aWO rks D BO 3252 WILLIAMS STREET PROJECT NUMBER: | SCALE: :
0 1 IF THIS BAR DOES NOT READ 1 DESIGN BUILD  OPERATE - DENVER, COLORADO 80205 7830 1"=5’ C12
™ DRAWING IS NOT LABELED TO SCALE (303) 477-5915
I 5 | 6 7 | 8 | 9 | 10




1 | 2 | 3 | 4
BIOSOLIDS REMOVAL REQUIREMENTS:

APPLICABLE REGULATIONS:

ALL OF THE WORK REFORMED BY CONTRACTOR SHALL COMPLY WITH APPLICABLE LAWS, RULES, REGULATIONS, AND CODES OF
UNITED STATES AND THE STATE OF COLORADO AND WITH THE ORDINANCES, AND RULES AND REGULATIONS, REGULATORY
AGENCIES INCLUDE, BUT ARE NOT LIMITED TO, THE FOLLOWING:

1. U.S. — ENVIRONMENTAL PROTECTION AGENCY (EPA)

2. STATE OF COLORADO — DEPARTMENT OF PUBLIC HEALTH AND ENVIRONMENT (CDPHE)

3. OCCUPATIONAL SAFETY AND HEALTH AGENCY — OSHA

4. FLORISSANT FIRE RESCUE

5. ROUTT COUNTY

>

[ [BIOSOLIDS MANAGEMENT AND DISPOSAL:

BIOSOLIDS MUST BE COMPLETELY REMOVED FROM THE DECOMMISSIONED LAGOONS AND MANAGED IN ACCORDANCE WITH FEDERAL 5 \

REQUIREMENTS IN 40 CFR 503 AND COLORADO BIOSOLIDS REGULATION 5 CCR 1002-64 (REGULATION 64). DISPOSAL OPTIONS b ; ATER §UR 5QE ELEV.= 7401' A, ;
FOR REMOVED BIOSOLIDS MUST ALSO CONFORM WITH FEDERAL REQUIREMENTS 40 CFR 503, 40 CFR 258, AND THE N f A (. 2ot u., le : '."
REQUIREMENTS OF THE COLORADO REGULATIONS PERTAINING THE SOLID WASTE SITES AND FACILITIES 6 CCR 1007-2, AS . } / N . -3
APPLICABLE.

w

SOLID WASTE MANAGEMENT AND DISPOSAL:

WASTE MATERIALS AT A DECOMMISSIONED LAGOONS (E.G., CONCRETE, SITE PIPING, ETC.) MUST BE PROPERLY MANAGED IN
ACCORDANCE WITH REGULATIONS PERTAINING TO THE SOLID WASTE SITES AND FACILITIES 6 CCR 1007-2 (SOLID WASTE
REGULATIONS) AND THE SOLID WASTES DISPOSAL SITES AND FACILITES ACT, TITLE 30, ARTICLE 20, PART 1, COLORADO REVISED
STATUES (CRS), AS AMENDED.

BIOSOLIDS DISPOSAL REQUIREMENTS:
CONTRACTOR TO REMOVE ALL FLUID FROM PONDS AND LEGALLY DISPOSE OF LUQUID BY PROCESSING IT THROUGH THE EXISTING
LAGOON SYSTEM. REMAINING BIOSOLIDS TO BE DEWATERED ON SITE. BIOSOLIDS CAKE TO BE HAULED OFFSITE. ESTIMATE VOLUME
OF BIOSOLIDS IS 4,775.00 CUBIC YARDS.
PRIOR TO COMPLETION, CONTRACTOR TO PROVIDE OWNER RECORDS OF ALL THE PERMITS, TESTING RESULTS, AND CONSTRUCTION |
LOGS. CONTRACTOR TO CERTIFY THAT PROJECT WAS COMPLETED AS SPECIFIED AND CONFORMS TO APPLICABLE LAWS, RULES,
C]AND REGULATIONS.

:. MA
(DO NOT DISTURB)
e
: S

D
i “’8“‘;6*?‘\% ,4" m‘j
"‘*“m gy ""“P\*“"‘
: PERFORM BIOSOLIDS
REMOVAL PROCESS FOR
TREATMENT BUILDING GENERATOR PAD LIQUID INSIDE OF EXISTING WWTP
e el USING THE SAME_PROCEDURES
TOP OF LID = 7405.50 . e
E E
PRELIMINARY
LAGOON CLOSURE PLAN
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
esoeo .
FILE PRINTED ON: 10/11/2023 11:42:21 AW ENGINEER: AQUAORKS DBO. NG, o
COPYRIGHT' AQUAWORKS DBO, INC. AquaWOrkS DBO 3252 WLLIAMS STREET PROJECT NUMBER: | SCALE: '
1 IF THIS BAR DOES NOT READ 1" hutrdvi i Tl o\ ne DENVER, COLORADO 80205 7830 1"=40' C13
B DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ Z [ 5 [ 6 7 [ 8 [ 9 [ 10




7 | 2 | 3 | Z | 5 | 6 | 7 | B | 9 | 10
—_— EROSION CONTROL DETAIL NOTES:
PROVIDE TURNING RADIUS SUFFICENT EXISTING POST 15 x 1.5
— =—A 70 ACCOMMODATE LARGE TRUCKS. PAVEMENT NOMNAL 1. CONTRACTOR TO REMOVE ACCUMULATED SEDIMENT WHEN IT REACHES ONE THIRD OF
1. LOCATE ENTRANCE(S) O PROVIDE FOR UTLIZATON SLT FENCE. FABRIC — 12° PROTECTION FEATURE HEIGHT. CONTRACTOR SHALL PERFORM CONTINUOUS INSPECTION FOR
: Y PROPER FUNCTION.
) E‘S(EAhlLRgg"ﬂgﬁ?&%ﬁ”ﬂgﬁ%ER STABILZED W > f E\lﬁ'AECDHE"[‘) %E“F‘,%';TAND FIRMLY 5 SILT FENCE POSTS SHALL BE METAL OR WOOD WITH A MINIMUM LENGTH OF 42 INCHES.
" CONSTRUCTION. ENTRANGE A f ot METAL POSTS SHALL BE 'STUDDED TEE” OR ‘U” TYPE WITH A MINIMUM WEIGHT OF 1.33
3 SCE 10 BE MANTANED N A CONDITION WHICH WILL / o POUNDS PER LINEAR FOOT. WOOD POSTS SHALL HAVE A MINIMUM DIAMETER OR CROSS
: o : NOTE 1 SECTION OF 2 INCHES. SILT FENCE GEOTEXTILE SHALL BE ATTACHED TO POSTS WITH THREE
EXISTING e PREVENT TRACKING OR DIRECT FLOW OF MUD ONTO bz O MORE STAPLES PER POST
GROUND COARSE ACGRECATE 3 s S e oDIC TOPDRESSING WITH STONE WL / / TRENCH 67 x 6 3. SILT FENCE SHALL BE INSTALLED IN LOCATIONS SPECIFIED IN THE PLANS PRIOR TO ANY
: : §eIEE” GRUBBING OR GRADING ACTIVITY. SEDIMENT SHALL BE REMOVED FROM BEHIND THE SILT
SILT FABRIC STAPLED _ i FENCE WHEN IT ACCUMULATES T ONE HALF THE EXPOSED GEQTEXTILE HEIGHT AND SHALL
T0 POSTS, TYPICAL BE DISPOSED OF.
;FSll-ll\f(l;_}l?_Eg)S(TEA?\l[[)J E‘é'éLES"gDTH 0 4. EROSION LOGS: EROSION LOGS SHALL BE CURLED ASPEN WOOD EXCELSIOR WITH A
0 INGRES CONSISTENT WIDTH OF FIBERS EVENLY DISTRIBUTED THROUGHOUT THE LOG. THE CASING
SECTION A-A SHALL BE SEAMLESS, PHOTODEGRADABLE TUBE NETTING AND SHALL HAVE MINIMUM
COMPACTED FILL DIENSIONS AS SHOWN BELOW. THE CURLED ASPEN WOOD EXCELSIOR SHALL BE FUNGUS
7 M FREE, RESIN FREE AND SHALL BE FREE OF GROWTH OR GERMINATION INHIBITING SUBSTANCES.
PLAN VIEW 0 ' : | STAKES TO SECURE EROSION LOGS SHALL CONSIST OF PINEWOOD OR HARDWOOD.
6" MIN. < — SLT—SLT—SLT— 5. THE CONTRACTOR SHALL MAINTAIN THE EROSION LOGS DURING CONSTRUCTION TO PREVENT
50’ N [ TRENCH 6°x 6 TYPICAL SYMBOL ON PLANS SEDIMENT FROM PASSING OVER OR UNDER THE LOGS OR FROM SEDIMENT ACCUMULATION
' ' | TP GREATER THAN 30% OF THE ORIGINAL EXPOSED HEIGHT OF EACH EROSION LOG. STAKES
[ . ‘ SHALL BE EMBEDDED A MINIMUM OF DEPTH OF 4 INCHES.
, CEOTEXTILE SILT FENCE /2
EROSION CONTROL TS Cl4
t EXISANG PAVEMENT ( ) EROSION CONTROL SPECIFICATIONS:
GEQTEXTILE
ELEVATION SECTION (EROSION CONTROL) (DEPTH VARIES) NOMINAL DIMENSIONS OF EROSION LOGS:
DIAMETER LENGTH  WEIGHT STAKE DIMENSIONS
12 INCH 7-10 FEET 2.5 LBS/FOOT  1.5X1.5X24 INCHES
STABILIZED CONSTRUCTION ENTRANCEm GEOTEXTILE FOR SILT FENCE:
NS NGLY PROPERTY SPECIFICATION TEST METHOD
USE TWO WOOD STAKES GRAB STRENGTH, N (LBS) 400 (90) ASTM D 4632
1.5" x 1.5" (NOMINAL) x SUFFICIENT ELONGATION, % MIN 50 MAXIMUM ASTM D 4632
LENGTH TO BE EMBEDDED AT LEAST 4" APPARENT OPENING SIZE 0.84 MAXIMUM ASTM D 4751
INTO THE SOIL AT ALL EROSION LOG ENDS ULTRAVIOLET DEGRADATION 70% STRENGTH RETAINED ASTM D 4355
Soy, OR JOINTS (AT 500 HOURS)
R PERMEABILITY S—1 0.01 MINIMUM ASTM D 4491
FLOW S
K
P
>/<\ USE A STAKE EVERY 24" AND CONTINUE
S ALTERNATE OREENTATION THROUGHOUT THE
R 7 LENGTH OF EROSION LOG
/\\\///\\ SEED MIX FOR THE FOLLOWING APPLIED AT 5#/1000 SQUARE FEET :
PONT A PONT A X 2317 %  INTERMEDIATE WHEATGRASS
\\\///\\ EROSION LOG 18.47 % BROMEGRASS, SMOOTH
NN / . PROVIDE IN LOCATION AND 17.88 % SLENDER WHEATGRASS
N STAKES APPROXIMATELY 90
\(//\ 10 EACH OTHER QUANTITY INDICATED ON 1522 % CRESTED WHEATGRASS
I PLANS 1000 % ANNUAL RYEGRASS
T RE: NOTE 1 797 % FESCUE, SHEEP
>\>/j\\ FLOW \ AREA OR FEATURES REQUIRING 495 % BLUEGRASS, KENTUCKY
X - PROTECTION
T N T~ \ NOTE: PROVIDE MULCH AND TACKIFIER
SRR R LLELIR \ T0 MEET GERMINATION REQUIREMENTS.
\//\/\/}\ POINT A PLAN VIEW
POINT A NP E—
¢ S
HLEVATN._ TYPICAL STAKE INSTALLATION/ A ELEVATION \ SEED MIX AND MULCH /)
NTS -
EROSION LOG DITCH INSTALLATION /"3 o s o)
NTS W TYPICAL EROSION LOG APPLlCATlONm
e @
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: NG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG EROSION CONTROL DETAILS
ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:42:29 AM .
ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. Aq u aWOrkS D BO 3252 WILLIAMS STREET ' :
0 1 IF THIS BAR DOES NOT READ 1" e g e INC DENVER, COLORADO 80205 7830 N.T.S. Cl4
e DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 7 [ 5 [ 6 7 | ) [ 9 [ 10




1 [ 2 [ 3 [ 4 [ 5 [ 6 [ 7 [ 8 [ 9 | 10

REFLZE,CTV'FDGE TQEE 1 CONCRETE PAD
s R POURED AT TIME OF
APPROPRIATE MARKING TAPE TO BE PLACED 24" ABOVE THE SURFACE, 12" 12" 12" , FINAL GRADE
O S 40 ST PPE INSTALL AT 6 STANDARD TOP OF PIPE OR HIGHEST PROTRUSION ] N N T L _
DEPTH OF COVER OVER AN R RO T . TRRX A
cgﬁlch:eDETSEMOOTH' v 4-0° (OF Asplllfl)[EICATED) —L - o S8 S S LAWP HOLE COVER (SEE
S —
] \‘\ TRENCH BACKFILL AREA —_ /. TRACER WRE :g M M DETAIL BELOW)
L 3/8" RISE \\ / ) =3 | __\\ WATERTIGHT PLUG.
FINISH GRADE \\ / S B 5 ///\\/ 7 |2 REDUCER, IF REQUIRED
AR = oy wE B
/\// ‘ 7 N - — ——]
N ) S NS L _ —— ——
| Y oo® NS '
o © A
K Kl n
TS N BEDDING ZONE =
BEDDING MATERIAL — KK = -
K R -
}//\ //\//\ B
? a2
RS SN S SR
S S ORI |
AR NMANNAN VN ANSAY .\/\\ :
UNDISTURBED SOIL }/ 30" BEND
NOTES: PVC PVC —
1. PROVIDE SUITABLE SUBGRADE FOR STABLE INSTALLATION, TRENCH SUBGRADE
2. ENCASE BOLLARD IN A MINIMUM OF 18" DIAMETER OF CONCRETE TO 4’ BELOW GRADE. ] 6"MIN. e 6"MIN. 60° 60°
3. FILL PIPE WITH CONCRETE AND PROVIDE CLEAN CAP FOR TOP OF PIPE. 1/4 OUTSIDE DIAMETER., 6" —THT—
4. CONCRETE: CONCRETE MIX SHALL YIELD A COMPRESSIVE STRENGTH OF NOT LESS THAN 4,000 PSI AFTER 28 MIN. FOR 3/4" TYPE K" A -— | —|[ — | m:L| ———— }|—|
DAYS. MINIMUM UNCOVERED CURING TIME TO BE 36 HOURS. MINMUM OF 4” DEPTH OF , D i S ) |
5. PROVIDE 7' LONG STEEL PIPE. BEDDING MAY BE USED. . _T 36" MIN. | C
6. BOLLARD TO BE COATED WITH ZINC CHROMATE PRIMER PRIOR TO INSTALLATION. 7.PAINT OUTSIDE OF PIPE NOTES: 4" MIN. !
WITH RUST—RESISTANT PAINT COLOR PER OWNER'S SPECIFICATION. 1. PIPE SHALL BE BEDDED FROM 6” BELOW THE BOTTOM OF THE PIPE TO 12° ABOVE THE TOP OF THE PIPE. PLAN VIEW
2. SHOULD THE TRENCH BE EXCAVATED WIDER THAN ALLOWED, A CONCRETE CRADLE SHALL BE PLACED WITH )
BOLLARD /) 2500 P.S... CONCRETE FROM TRENCH BOTTOM TO PIPE SPRINGLINE. 9
o 3. COMPACTION SHALL BE AS FOLLOWS: PIPE ZONE BEDDING 6” UNDER AND 12" OVER PIPE WILL REQUIRE 90%
SP.D. TRENCH ZONE ABOVE BEDDING MATERIALS, FULL TRENCH SECTION IN ROADWAY OR STREET R.O.W. SEWER LD ||
LIMITS WILL REQUIRE 95% S.P.D. TRENCH ZONE ABOVE BEDDING MATERIALS, OUTSIDE OF STREET R.O.W. WILL
A CONCRETE WASHOUT SIGN REQUIRE 90% S.P.D. LIFTS SHALL NOT EXCEED 6”. COMPACTION TESTING SHALL BE EVERY FOOT OR PER
ROUTT COUNTY REQUIREMENTS. 2’
4, USE ONLY BACKFILL FOR TRENCHES WHICH IS FREE FROM ROCKS, LARGE ROOTS, OTHER VEGETATION OR o
BERA ORGANIC MATTER, AND FROZEN MATERIAL. NO ROCKS GREATER THAN TWELVE (12) INCHES IN DIAMETER —
SHALL BE ALLOWED.
31 ke A D
4 MIN. | VEHICLE TRACKING CONTROL s F #
OR OTHER STABLE SURFACE 6-1/8" 4” CLEANOUT
= 31] 18 X 8 MIN,_3t PIPE_INSTALLATION DETAIL/ 2\ SOLVENT WELD
= NTS \&15) ‘ — THREADED PVC
END CAP TO
31 . N | CLEANOUT RISER ||
CONCRETE_WASHOUT AREA NOTES: N | ]
—BERW ' , 1. SEE PLAN VIEW FOR CWA INSTALLATION LOCATION.
, 25 MIN. 2. DO NOT LOCATE AN UNLINED CWA WITHIN 400' OF ANY NATURAL DRAINAGE PATHWAY OR WATERBODY. DO
CONCRETE WASHOUT AREA PLAN NOT LOCATE WITHIN 1,000° OF ANY WELLS OR DRINKING WATER SOURCES. IF SITE CONSTRAINTS MAKE THIS COVER DETAIL
CO—MP ACTED BERM AROUND INFEASIBLE, OR IF HIGHLY PERMEABLE SOILS EXIST ON SITE, THE CWA MUST BE INSTALLED WITH AN
ToE PERIVETER IMPERMEABLE LINER (16 MIL MIN. THICKNESS) OR SURFACE STORAGE ALTERNATIVES USING PREFABRICATED NOTES:
CONCRETE WASHOUT DEVICES OR A LINED ABOVE GROUND STORAGE ARE SHOULD BE USED. 1. COVER SHALL HAVE A LOCKING LID MARKED "SEWER”.
12 2% SLOPE 3. THE CWA SHALL BE INSTALLED PRIOR TO CONCRETE PLACEMENT ON SITE. 2. TYLER SERIES 6855 SLIP TYPE TOP SECTION, D & L SUPPLY SERIES
S — 4. CWA SHALL INCLUDE A FLAT SUBSURFACE PIT THAT IS AT LEAST 8 BY 8' SLOPES LEADING OUT OF THE M-8056 OR EQUAL
UNDISTURBED OF _7 ~ s SUBSURFACE PIT SHALL BE 3:1 OR FLATTER THE PIT SHALL BE AT LEAST 3’ DEEP.
. 5. BERM SOURROUNDING SIDES AND BACK OF THE CWA SHALL HAVE MINIMUM HEIGHT OF 1’
COMPACTED SOIL B X 8 MIN. VEHICLE TRACKING CONTROL g VEHICLE TRACKING PAD SHALL BE SLOPED 2% TOWARDS THE CWA DOUBLE CLEANOUT /"3
SECTION A OR OTHER STABLE SURFACE 7. SIGNS SHALL BE PLACED AT THE CONSTRUCTION ENTRANCE, AT THE CWA, AND ELSEWHERE AS NECESSARY NTS \C15/
T0 CLEARLY INDICATE THE LOCATION OF THE CWA TO OPERATORS OF CONCRETE TRUCKS AND PUMP RIGS
CONCRETE WASHOUT AREA DETAIL/ 4\ 8. USE EXCAVATED MATERIAL FOR PERIMETER BERM CONSTRUCTION.
= 5/
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
- AS COMMUNITY OF PHIPPSBURG CIVIL DETAILS |
DESIGNED BY _ — ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:42:30 AM ENGINEER: AQUAWORKS DBO. INC. e Noweer | SoALE, oy
COPYRIGHT: AQUAWORKS DBO, INC. Aq u aWOrkS D BO 3252 WILLIAMS STREET ' : '
0 1 IF THIS BAR DOES NOT READ 1” bttt e ol INC DENVER, COLORADO 80205 7830 N.T.S. C15
el DRAWING IS NOT LABELED TO SCALE (303) 477-5915

1 | 2 | 3 [ 4 [ 5 | 6 7 [ 8 | 9 | 10




GROUT FRAME FRAMES & COVERS A
TO MANHOLE SEE NOTE 1
ADJUSTING RINGS TOP EL FINISH/EXISTING CLASS 6 AGGREGATE
OR BRICK AS REQD \ \ / GRADE BASE COURSE
///// in\u_u/ﬂ_‘xx////////\ 2 VVVVVVVVVVVVVVVVVV »
}/>§>/\\\/\\\\q % 1\\/\\\/X\\//\ 1|— VVVVVVVVVVVVVVVVV 6 ||
- - : MANHOLE STEPS WOQ(‘)QQ(JQ & MIN
= SEE NOTE 2 Q
., ECCENTRIC CONE (ALL PRECAST
. N RISERS AND TOPS TO CONFORM TO SUBBASE AGGREGATE / SUBGRADE NATURAL
NIE \ ASTM C478) COMPACTED 95 % CLAYS OR FILL
Jo—i=
e - USE "0" RING O OTHER (PIT RUN) B
§ k¢ APPROVED METHOD TO MAKE
gl T 0o ALL JOINTS WATERTIGHT DRIVEWAY SECTION DETAL /6
=2 e MIN s \ NTS. NGV
=y PRECAST REINFORCED ON CONCRETE
| 2] I ——— A MANHOLE SECTIONS (ASTM C478) ||
- ’ \MONOLITHIC BASE SECTION
(I
a5 | -] —INVERT LEVEL VARIES PER
= PLAN & SCHEDULE
28 ™
=3 ™—FORMED FLOWLINE C
=z SEE NOTE 2
o v /—GRANULAR BEDDING FORM OR CUT EXPANSION
\ sl MATERIAL SEE NOTE 6 JOINTS TO J DEPTH OF .,
/\\ RrRy 1/ SLAB AT 12 FT. 0. NINUM 6
o SRS
— L #4 012" OC, EW, TéB ADJACENT SLOPE £-0" MIN.
1. SANITARY MANHOLE COVERS SHALL HAVE "SANITARY SEWER” CAST ON THE COVER AND SHALL 1% 10 2%
BE NEENAH R—1688 OR ENGINEER APPROVED EQUIVALENT. STORM MANHOLE COVERS SHALL HAVE - 2 MN
"STORM SEWER” CAST ON THE COVER AND SHALL BE NEENAH R—1678 OR ENGINEER APPROVED : A
— 5 MNL -
EQUIVALENT. T SN S
2. MANHOLE STEPS TO BE M.A. INDUSTRIES 004—501-DF OR ENGINEER APPROVED SR \~ Y Ny e T < L 5
EQUIVALENT.PROVIDED TO WITHIN 12" OF TOP OF CONE. \ N N iy N2 AMANANN
3. FLOWLINE OF MANHOLE MAY BE FORMED IN CONCRETE; BUILT UP WITH MORTAR; OR BY LAYING A /\///\//// /\//\//\ /\// 7 LA \///\///\// \\///«
PIPE THROUGH MANHOLE, THE TOP BEING BROKEN OUT LATER. RN N S N N N N N N AN AN AN AN N
4. GROUT ANNULAR SPACE BETWEEN WALL AND PIPE WITH NON-SHRINK MORTAR TO INSURE QY \//\\//\\//\\//\\//\\//\\//\\//\\//\\ LK
WATERTIGHT SEAL. ARVONVARRON //\ //\ ON //\ W\ //\ A
5. ALL CONCRETE TO COMPLY WITH ACl 318 AND SHALL BE A MINIMUM STRENGTH OF 3000 PSI AT /\\/\\s\\ X
28 DAY TEST. WELDED WIRE SN —
6. ALL MANHOLES AND SPECIAL STRUCTURES TO BE PLACED ON SUITABLE SUBGRADE MATERIAL. IF FABRIC (WWF) 3000 PSI CONCRETE
SUBGRADE CONDITIONS WARRANT, UNSUITABLE FOUNDATION MATERIAL WILL BE OVEREXCAVATED, T0 BE REINFORCED
AND SELECT SUBGRADE MATERIAL WILL BE PLACED AS PER SECTION 5.00 OF THE WCPM WITH WWF
STANDARD CONSTRUCTION SPECIFICATIONS. COMPACTED NATURAL
7. GRANULAR BEDDING MATERIAL SHALL BE COMPACTED TO 90% MAXIMUM DRY DENSITY IN SUBGARDE
ACCORDANCE WITH AASHTO T—180. <
/s A @
DETENTION BASIN TRICKLE CHANNEL FOR DRAINAGE CATCHMENTS <5 ACRES m i ';-P'C
295, Wi o
CONCRETE MANHOLE DETAIL (75 s cie) e S
NTS. C16 72 AUN
B8IGS [
10/11/23
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG CIVIL DETAILS Il
ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:42:35 AM ;
ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. Aq u aWOrkS D BO 3252 WILLIAMS STREET : :
0 1 IF THIS BAR DOES NOT READ 1” bt dni Tl Sl e DENVER, COLORADO 80205 7830 N.T.S. Cl6
el DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 | 4 | 5 | 3 7 | 8 | 9 | 10




1 | 2 | 3 | 4 | 5 | 6 | 7 | 10
PROTECT BOLTS
/ FROM CONCRETE A
PIPING PER PLANS ' DUCTILE IRON (REQUIRED FOR ALL e
LINES 4” & LARGER) OR PVC (SHED L
40 OR CLASS 200) |
NN I
NSNS i
= \/\\/\\x | -
SN A |
\//\\\//\\/K :
XL .
>N [l
\///\\“ Q L
CLASS "B" CONCRETE VIS
BLOCKING (2,000 PSI) PER g 5
PROJECT SPECIFICATIONS AND ‘ % FRONT VIEW
TXDOT ITEM 421 W/TOTAL MIN. FIRM UNDISTURBED SOIL
BEARING SURFACE OF 1 SQ.FT
PER INCH DIA. OF PIPE.
STORM SEWER PIPE X
NOTES
BLOCKING REQUIRED ON ALL FITTINGS 2” & LARGER.
DIMENSIONS FOR CONCRETE THRUST BLOCKS ALL REQUIRED BENDS & FITTINGS MAY NOT BE LABELLED ON THE PLANS. BLOCKOUT HOLES l
T PIPE MAY BE CURVED UP TO 75% OF MANUFACTURERS RECOMENED FOR PIPE ! !
PIPE DIA. BEARING AREA TYPICAL DIMENSIONS | TYPICAL VOLUME OF MAXIMUM CURVATURE WITHOUT A BEND AS APPROVED BY OWNER & MFG: PARKUSA OR \ — | }
SIZE OF BEARING AREA IN CONC. REQUIRED ENGINEER. PRECAST CONCRETE APPROVED EQUAL : : | : o
REQUIRED (SQUARE * PVC FITTINGS TO BE PROTECTED FROM CONCRETE WITH A WRAPPING OF HEADWALL L ! L1
(INCHES) FEET INCHES (A X B) (CUBIC FEET) C c
) 30" ROOFING FELT. BAFFLE BLOCKS
N FOOTING ON SIZES 30" — |
23 2.5 15" X 24" 4.0 < DIMENSIONS 5 B >
3 3.0 16" X 27" 45 w [ ] ] ] ]
MODEL | £ H W X Y Z VéEL'E?S':')T —
4 4.0 18" X 32" 6.0 —_— [ ] ] ][ ][ ]
Hw—12 | 12" | 26" | 4=3"| 30" | 2-0" | N/A| 2,700 o
6 6.0 24" X 36" 9.0 HW=15| 15" | 2—=6" | 4=3"| 3-0" | 2'-0" | N/A| 2,700 k/ ! Lij |
8 80 v~ 120 HW-18 18" [ 26" | 4-3"] 3-0"| 20" N/A| 2,600 S——
Hw-21] 21" | 3-0" [ 5-10"] 3-2" [ 3-0" [ N/A| 4,300 5
10 10.0 30" X 48 15.0 HW=24] 24" | 3—0" | 5=10"] 3=2" | 3'=0" N/A 4,200 SPECIFICATIONS
12 12.0 36" X 48" 18.0 HW-30| 30" | 3-6' | 77-6" | 4-1" | 4-0" 9” 6,200 CONCRETE:
HW=36] 36" | 4—1" | 9=3"| #-8"[5-0" | 9" | 8,100 CLASS Il CONCRETE WITH OF DESIGN STRENGTH OF 4500 PSI AT 28
14 14,0 36" X 56" 21.0 HW_22| 42 | #—11"| 12-6"| 510" | 6~0" | 12" | 11,000 [F)ongR UNIT IS OF MONOLITHIC CONSTRUCTION INCLUDING WALLS AND
16 16.0 39" X 59" 2.0 Hw—48] 48" [ #-11"[12-6"| 5=10"[ 6'=0" | 12" | 11,000 : ||
o o REINFORCEMENT:
18 18.0 42" X 62 21.0 GRADE 60 REINFORCED. NO. 4 STEEL REBAR TO CONFORM TO ASTM
A615 ON REQUIRED CENTERS OR EQUAL. BAR BENDING AND PLACEMENT
SHALL WITH THE LATEST ACI STANDARDS.
+  VARIES CONSIDERABLY W/DISTANCE BETWEEN PIPE_AND BEARING POINT CONCRETE HEADWALL / 9\
NTS Cc17
TYPICAL BLOCKING DETAILS /8 N
N.T.S. C17
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MG PROJECT: PHIPPSBURG COLORADO WWTP SHEET TITLE:
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG CIVIL DETAILS Il
_ — ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/11/2023 11:42:40 AM ENGINEER: AQUAWORKS DBO. INC. e NwEER | SoALE: SEET
COPYRIGHT: AQUAWORKS DBO, INC. Aq u aWOrkS D BO 3252 WILLIAMS STREET : : '
0 1 IF THIS BAR DOES NOT READ 17 ANV e DENVER, COLORADO 80205 7830 N.TS. c17
el DRAWING IS NOT LABELED TO SCALE (303) 477-5015
1 | 2 | 3 [ 4 | 5 | 6 7 | 8 | 9 | 10




1 | 2 [ 3 [ 4 [ S [ 6

2X4' STUDS 16"
0.C

SPRAY FOAM
" NSULATION

OUTER CONTAINER
SHEET STEEL

CORRUGATED ONE LAYER

PLYWOOD PAINTED
WHITE

ISO_CONTAINER WALL CONSTRUCTION

@

EXTERIOR
SIDING & TRIM

j_. 3/4’1
PLYWOOD

>

&

Vo,

=

2X4” STUD,
16" 0.C.

SPRAY FOAM
" INSULATION

VAPOR
7 BARRER

\

STEEL CHECKER PLYWOOD
PLATE FLOOR " INTEROR WHITE

/] SKID BASE BOLT
T pown TAB

WOOD FRAMED BUILDING WALL CONSTRUCTION

CIVIL CONSTRUCTION NOTES:
INSTALL GRATING BETWEEN BUILDING FANS AND OUTSIDE LOUVERS.
THERMAL INSULATION ON WALLS AND CEILING, SPRAY FOAM
DOOR COLOR TO BE: WHITE

EXTERIOR COLOR TO BE: WHITE

INTERIOR FLOOR TO BE: MARINE GRADE PLYWOOD

INTERIOR FLOOR TO BE PAINTED: GATOR GUARD

EXTERIOR FLOOR TO BE INSULATED WITH 3 INCHES OF SPRAY FOAM.

MECHANICAL NOTES:
«  LOCATE THERMOSTAT IN THE WARMEST LOCATION AT CEILING LEVEL. BUILDING ISOMETRICS

¢ PLUG AND SEAL (WITH WASHERS) ANY HOLES IN THE FLOOR TO CONTAIN WATER SPILLS. 332 = 1-0
*  MAXIMUM WIDTH FOR SHIPPING IS 102", THIS INCLUDES ALL CONNECTIONS THAT PROTRUDE THROUGH THE SIDES OF THE ENCLOSURE.

COMMISSIONING NOTES:

o FAN AND LOUVER HOODS NEED TO BE INSTALLED ON SITE. SYSTEM CANNOT SHIP WITH HOODS ATTACHED.

o SOME FLOW METERS WILL BE SHIPPED WITH THE UNIONS IN THE PROCESS PIPING LOOSENED TO ENSURE METERS ARE NOT DAMAGED DURING SHIPMENT.

¢+ BUILDINGS NEED TO BE SHIMMED ON SITE WITH %"T X 3'W STEEL FLAT BARS TO ALLOW DOORS TO OPEN FREELY. PLEASE HAVE SHIMMING MATERIAL READY DURING BUILDING
INSTALLATION.

NEWTERRA STANDARD SYSTEM LABELS:

FLOW DIRECTION LABELS

AR LINE LABELS

WATER LINE LABELS

HOT SURFACE LABEL

HEARING PROTECTION LABELS

WATER LABEL: THIS EQUIPMENT IS AUTOMATICALLY CONTROLLED
ARC FLASH WARNING LABEL

REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY:NM

DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:02:48 PM

PROJECT: WWTP IMPROVEMENT PROJECT
COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

SHEET TITLE:
BUILDING ISOMETRICS & INSTALLATION NOTES

1 | 2 | 3 [ 4 | 5 | 6

ENGINEER: AQUAWORKS DBO, INC. , : .
COPYRIGHT~ AQUAWORKS DBO, INC. Aq | aVV 0 I'kS D BO 3952 WILLIAMS. STREET PROJECT NUMBER: | SCALE: SHEET:
1 IF_THIS BAR DOES NOT READ 1” bt A A e DENVER, COLORADO 80205 42479 3/32" = 10" P1
! DRAWNG 15 NOT LABELED T0 SCALE (303) 477-5915
7 I | 9 | 10




1 [ 2 [ 3 [ 4 [ [ 6 [ 7 [ [ 9 10
6 8 10
rL+—--—--—--"-"-""—""""-""- ""-""-""-""-"="-"=-"-"-"-"-="-"-="-="-="-="-"="=-==-="=-=-=-="-="=-="-="=-"=»-=-==-=7=—- - "7="7- """ """"”- ""-¥"-""”- ""”-""”-""-"-»"="-"=""=-"-=-"-="-"-"=-="=-"=-"¥”=/- "”-""”- ""”V""” ""”- ""”-" ""”"""”*""%"Y"”>¥ V"7 Y _—_V—— — 1
A | |
' ] [OaN i o B '
| sz /S L S L L -/l < S L S S L S L S L L l S Lo S LS A | IR A A | I |
| R ol 1 |
| \ N — — |
- : ‘ l/ D N <0 f? :
[fe)
: | §-2" 7-5 1-6" 7-9" J' :
[ " H2'-6" — |
| [ ¥ e |
N - -
B ! A w Egle] ﬁﬁr & m@%\—ww !
| //C[ — — iy |
[ MoY— vy W |
| r 1 ’|,1’—6". B — — 7 ﬂ‘ I B s
o O
| ol O O - e
! — FLOOR !
| | PENETRATION |
| &7/ DAL |
! !
! 3 X 2 ACCESS DAVIT CRANE BASE /2 "\ |
[ / HATCH (TYP) (6" x 6") TYPICAL \ G8 / [
! !
| @n |
c INFLUENT \
[ NG SLUDGE RN RN AEROBIG RN AR EQ RNL)! [
1) SNENENGNS HOLDING NENNENN NENINSSA TANK NENINENEN NENENENSN TANK @f
[ AR TANK AR RS AR ARG A AZ I
| ANEANEAN NONCON NN NONCN NN\ NONCON NN NN NN NONCONC N\ I
! |
— ! |
Y e S B I
13-2" 2 17-6"
56'-8”
D
CONCRETE TANK LID PLAN
78 =10
PROCESS NOTES: PIPING CONNECTION NOTES: GENERAL NOTES:
& ¢ e @ 7 AR 10 SLUDGE DGESTON 2 FINE SCREEN T0 AEROBIC TANK 1) ALL PIPING SCH 80 PVC UNLESS NOTED OTHERWISE
| @ o coane onse @ 7 AR T0 IF 0 TANK 3" OVERFLOW T0 INF EQ TANK (FLOOR DRAN) 2) INSTALL GREEN DRAIN ONE WAY VALVE OR EQUAL OVER ALL
, FLOOR DRAINS
3* OVERFLOW TO INF EQ TANK (FLOOR DRAIN @D 3" OVERFLOW TO INF EQ TANK (SCREEN OVERFLOW)
© QTANK( ) , 3) CONTRACTOR TO FILL AL FOUR VOIDS IN THE NEWTERRA
£ AR TO AEROBIC TANK > 2" CHEMICAL SLEEVE PIPE TO AEROBIC TANK
\ FLOOR WITH GROUT. GROUT AROUND FLOOR DRAINS M3 & M10.
5) 6” MBR TANK OVERFLOW TO AEROBIC TANK @3 3 SYSTEM EFFLUENT
B 2" AERATION TANK PUMP 1 TO MBR TANK 1 3" OVERFLOW TO SLUDGE TANK
4y 2 AERATION TANK PUMP 2 TO MBR TANK 2
F 2" INFLUENT EQ PUMP TO BARSCREEN

REV. No:

DATE: BY:

REVISION DESCRIPTION:

DRAWN BY:NM

DESIGNED BY: AS

FILE PRINTED ON:10/12/2023 4:02:51 PM

COPYRIGHT: AQUAWORKS DBO, INC.

PROJECT: WWTP IMPROVEMENT PROJECT

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

SHEET TITLE:
CONCRETE TANK LID PLAN

ENGINEER: AQUAWORKS DBO, INC. . ) :
A q U aVV O rkS D B O 3250 WILLIAMS STREET PROJECT NUMBER: | SCALE: SHEET:
0 1 IF THIS BAR DOES NOT READ 1 DESIGN BUILD OPERATE " DENVER, COLORADO 80205 #2479 1/4” =1-0" P2
sl DRAWING IS NOT LABELED TO SCALE (303) 477-5915
| 5 | 6 7 | | 9 10

3 [ 4




r——-——-"—-"—"-""-"=-"-"-"-"-=-="-="-="--= -~ -=-"=-= - """ -"--""”-"""”-"""”-""-""-"-"-"-"-=-"-="-=-=-="-=-=-=~-"= === -"7”"""--""”-"""-"-"-"-"-="-="-="-="-="-="-="-="-="-="-"=--="=-="=-"=-"-="-= =" -"=-=-= =" =-"=-"=-="= =" "-”""”"="-"=-"-"-"=-"=-"=-"=-"=-"=-—"=-"=- = —
| '
| |
. @ @ \___@ OO .
14 | 3 Y] (M . M <C:>—] ( ) l ) [
U D[éj ] |
[ 0 1] = IoN| | 354'£>_@ I
N — I
P 3 1’ A @_/ =
| SLOPE a D0 a
| FLOOR " /FT
| )
! — -
(G 1] ] [ ]
I 1T [
| []
| o ! ! ~
: ] ) 1N D) - ] 1] ] il
| o4 T
!
!
!
!
!
! o = ' X 2 ACCESS
! ATCH (TYP)
' SLUDGE INFLUENT
AEROBIC
! HOLDING TANK EQ
| TANK TANK
!
!
!
e | S
2 17-6"
56'-8”
CONCRETE TANK EQUIPMENT PLAN
/4 = 1-0°
PROCESS NOTES: PIPING CONNECTION NOTES: M
, ] 1) ALL PIPING SCH 80 PVC UNLESS NOTED OTHERWISE
(1) DIFFUSER (DETAIL 4/67) 1:57 90 ELBOW {u) 2 AIR TO SLUDGE DIGESTION 4" FINE SCREEN TO AEROBIC TANK 2) INSTALL GREEN DRAIN ONE WAY VALVE OR EQUAL OVER ALL
@) & 9 ELBow () 1.5” BALL VALVE @ 2 AR T0 INF EQ TANK 3" OVERFLOW TO INF EQ TANK (FLOOR DRAIN) %oggleCN% 0 AL AL FOUR YODS N THE NEWTERRA
(3) INFLUENT EQ PUNPS (2 15" TEE @ 3 OVERFLOW TO INF EQ TANK (FLOOR DRAIN) &) 3" OVERFLOW TO INF EQ TANK (SCREEN OVERFLOW) FLOOR WITH GROUT. GROUT AROUND FLOOR DRAINS M3 & M10.
(*) MBR FEED FORWARD PUMPS (9 3 90 ELBOW £ AR TO AEROBIC TANK @) 6 INFLUENT FROM COLLECTION SYSTEM TANK COATINGS
(5) ‘SLUDGE SUPERNATANT PUMPS 4°X3" GASKETED REDUCER  (33) 6” MBR TANK OVERFLOW TO AEROBIC TANK @ 3" SYSTEM EFFLUENT
. ) COAT INFLUENT EQUALIZATION TANK INTERIOR WALLS AND
g 2" 90 ELBOW 2" AERATION TANK PUMP 1 TO MBR TANK 1 3" OVERFLOW TO SLUDGE TANK UNDERSIDE OF LID. SYSTEM TYPE: EPOXY, SHERWIN WILLIAMS OR
2” BALL VALVE » 4” BASIN OVERFLOW EQUAL.
- () 2" AERATION TANK PUMP 2 TO MBR TANK 2 1. SURFACE PREPARATION: SSPC—SP 13/NACE 6 WITH A
. 6" OVERFLOW TO OVERFLOW POND SURFACE PROFILE OF ICRI CSP 2 OR 3.
@) 6 90 ELBOW 2" INFLUENT EQ PUNP TO BARSCREEN 2. FILLER: FILL BUG HOLES, AR POCKETS AND OTHER VOIDS
WITH STEEL-SEAM FT10.
3. FINISH: DURA-PLATE 6000 REINFORCED EPOXY. DFT 60.0
T0 80.0 MILS.
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY:NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:

DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:02:53 PM

COPYRIGHT’ AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

CONCRETE TANK EQUIPMENT

1 | 2 | 3 [ 4

ENGINEER: AQUAWORKS DBO, INC. . ) SHEET:
A q U aVV O I'kS D B O 3250 WILLIAMS STREET PROJECT NUMBER: | SCALE:
1 IF THIS BAR DOES NOT READ 1” e L N e DENVER, COLORADO 80205 #2479 14" = 1'-0" P3
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
| 5 | 6 7 | 8 | 9 10




ﬂ FLOOR
PENETRATION

W DETAIL

("2 DAVIT CRANE BASE T\
(6" x 6") TYP
»

PROCESS PLAN qa
/& =10

PROCESS NOTES:

() HEATER (5) PERMEATE PUMPS FOR MBR 1 ALUM CHEM FEED SYSTEM BLOWER MUFFLER
(@) ODOR CONTROL VESSEL PERMEATE PUMPS FOR MBR 2 BUILDING LIGHTS (TYP 4) OVERHEAD LIGHT
(3) VENTILATION BLOWER (7) UV REACTORS (3% MBR BLOWERS CHEMICAL FEED CARRIER TUBING
(4) ELECTRICAL JUNCTION BOX (TYP) FIRE EXTINGUISHER (32) 24" LOUVER & HOOD
(5) INLET FINE SCREEN (2MM) VARIABLE FREQUENCY DRIVES @3 SUPERNATANT TRANSFER PUMPS
MASTER POWER PANEL
% :gﬁng;:Tg:NsKTORAcE TANK &) NASTER CONTROL PANEL ZEMTBRRQINSEFEF:EF?U':LJZPS
SODIUM HYPOCHLORITE CHEM FEED SYSTEM @) PRWE/AR BLEED PUUP FOR MBR 2 24" FAN & HOOD
(3) HOUSE WATER SUPPLY PUMP @) EQ & SLUDGE HOLDING TANK BLOWERS @7 LIQUID SEPARATOR
CITRIC ACID CHEM FEED SYSTEM AEROBIC TANK BLOWERS EYEWASH STATION WALL MOUNT MAASTERS 8 GAL
(i) BACKWASH PUMPS @) TRANSFORMER 4" VENT SCH 80 PVC (TYP)
(2) PRME AR/BLEED PUMP FOR MBR 1 PANELBOARD 3 X 2’ ACCESS HATCH (TYP)
@7 MICRO-C CHEM FEED SYSTEM )
(3 MEMBRANE (MBR) TANK 1 CAUSTIC. CHEM FEED SYSTEM 4" OVERFLOW PVC SCH 80
MEMBRANE (MBR) TANK 2 DAVIT CRANE BASE (TYP)
REV. No:| DATE. | BY. | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWIP IMPROVEMENT PROJECT SHEET TITLE.
DESIGNED BY: AS COMMUNITY OF PHIPPSBURG PROCESS PLAN

ROUTT COUNTY, COLORADO

FILE PRINTED ON: 10/12/2023 4:02:56 PM

ENGINEER: AQUAWORKS DBO, INC. , : .
COPYRIGHT: AQUAWORKS DBO, INC. Aq | aVV 0 I'kS D BO 3952 WILLIAMS. STREET PROJECT NUMBER: | SCALE: SHEET:
0 1 IF THIS BAR DOES NOT READ 1” DESIGN BUILD OPERATE " DENVER, COLORADO 80205 #2479 1/47 = 1=-0" P4

™l DRAWING IS NOT LABELED TO SCALE (303) 477-5915

1 [ 2 [ 3 [ 4 [ S [ 6 7 [ 8 [ 9 [ 10




DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:02:59 PM

COPYRIGHT’ AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

PROCESS SECTION A

1 | 2 3 | 4 | | 6 7 | | 9 10
¢ 10 (8¢ 4 f
. 1 1 1
[ | 0 { J 0
A 7%7
- il ==
1 CHI
> Is]
-
B
L \ [ L 0 [ 0 FF.= 7405.50'
[T e e T T e e R I T A R DTS BT S PR AR R A e L T
B | | | |
%
* L e oA | e ®
| ] b TANK \ .
s ) ’ 3" EFF = 2.5
¢z g 6" INF = 6.0 INFLUENT EQ | -] | AT
= TANK
()~ | | |- ] |
| BOT.= 7397.00" | | - e R e T Bl o e e o e Ty
| |
7-2"
| |
T ey e L e T T BOT.= 7393.19’
D
56'-8"
PROCESS SECTION / A\
1/8=1"-0" W
E
PROCESS NOTES: EQUIPMENT CONNECTION NOTES:
(1) 24" LOUVER & HOOD (M) 3" SYSTEM EFFLUENT
| | (2) ELECTRICAL JUNCTION BOX (TYP)  12) 6" INFLUENT FROM COLLECTION SYSTEM
(3) BLOWER MUFFLER (TYP)
i (%) 43" GASKETED REDUCER
REV. No:| DATE. | BY. | REVISION DESCRIPTION: DRAWN BY:NM PROJECT. WWTP IMPROVEMENT PROJECT SHEET TITLE:

ENGINEER: AQUAWORKS DBO, INC. . ) :
A q U aVV O I'kS D B O 3250 WILLIAMS STREET PROJECT NUMBER: | SCALE: SHEET:
1 IF THIS BAR DOES NOT READ 1” ol A e DENVER, COLORADO 80205 #0479 1/4" = 1-0" P5
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
| | 6 7 | | 9 10

3 [ 4




1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 10
0 [ ]
. @\E 24t 886
afe—————— 1 Il
[ ® ® © — 0
g i (i
B .| -
FF.= 740550 ] — - o] |
OaN _ (e) } ) : _ @—\ /-.
! Y e ? u oS Tl & N
|| [ ] % Il‘ | @) T H L '/U H\
SWD (6.0) L 7 Y sw (6.0') @_/ N EipN| 1 =
- - M
M5 6
=
SLUDGE AEROBIC 5
HOLDING TANK DIFFUSER PIPE HANGER
TANK ASSEMBLY DETAIL SUPPORT DETAIL
. DIFFUSER /4 ) / s
" BAT = oy DETAIL , 6" INF = 6.0’ A
¥ e @ 3" BOT = 2.0 N T X S0 (60)  INLUENT EQ 9
0T N ] Tfﬁ (Iom— oN e m—_ o% oml) %
o O—G U o (i — D) BOT.= 7397.00'
3 BOT = 2.0
13-2" 2 | 0, \ @ \
| ] 1] ] ] M)
BOT.= 7393.19 % o S| O o S
D 5
17-6
54’_7%”
— PROCESS SECTION /8
1/4°=1-0" W
PROCESS NOTES: PIPING CONNECTION NOTES:
(1) 24" FAN & HOOD (&) 2" 90 ELBOW G 3 SYSTEM EFFLUENT 4" FINE SCREEN TO AERATION TANK
E| (2) ELECTRICAL JUNCTION BOX (TYP) 4" DIFFUSER HEADER () 2° AR TO SLUDGE HOLDING TANK 3" OVERFLOW TO EQ TANK (SCREEN OVERFLOW)
(3) EXTERIOR LIGHT () DIFFUSER () 3" OVERFLOW TO SLUDGE TANK (FLOOR DRAN) 1D 3" OVERFLOW TO SLUDGE TANK
(& ¢ TE (D) #35 GASKETED REDUCER 4 AR TO AEROBIC TANK
(® # 90 ELBOW 5y 6” MBR TANK OVERFLOW TO AEROBIC TANK
| <& 3" 90 ELBOW 2" AEROBIC TANK PUMP 1 TO MBR TANK 1
@ 3 T 17y 6” INFLUENT FROM COLLECTION SYSTEM
F 6" 90 ELBOW 2" INFLUENT EQ PUMP TO BARSCREEN
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
e 1.1 UL
FILE PRINTED ON: 10/12/2023 4:03:01 PM ENGINEER: AQUAWORKS DBO, INC. A y— ST
COPYRIGHT: AQUAWORKS DBO, INC. Aq uaWOrkS D BO 3252 WILLIAMS STREET : : '
0 1 IF THIS BAR DOES NOT READ 1” oo T S e DENVER, COLORADO 80205 #2479 1/4" = 1-0" P6
™ e DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 | 4 | 5 | 6 7 | 8 | 9 10




? i
N @ 1T T
O I B
/_<_> | <_>_\ <_>E§= 405.50
26 30 30
= | @
68" OF. =65 Y sw (6.0")
AERGBIC DIFFUSER
ASSEMBLY :
PIPE HANGER TANK DETAL  slupee ]
SUPPORT DETAIL / HOLDING o
e DIFFUSER /4 )
5 NI TANK
z\': INFLUENT EQ sw (6.0) X DETAIL {67 A @_\
A o o [ — ) g ] N )
BOT.= 7397.00° — O O o A
(1)
I 4" BOT = 2.0’ , -
% I @—\ 2 132
jt=s =
. ] 1] ] |
d \Eﬁ e H S S S S BOT.= 7393.19'
) @/
17’—6”
56'-8"
PROCESS SECTION /¢
1/4"=1'-0" W
PROCESS NOTES: PIPING CONNECTION NOTES:
(1) FIRE EXTINGUISHER VARIABLE FREQUENCY DRIVES (TYP 6) INFLUENT EQ PUMPS 3 TEE () 2° AEROBIC TANK PUMP 2 TO MBR TANK 2 2" AEROBIC TANK PUMP 1 TO MBR TANK 1
MBR FEED FORWARD PUMPS ’ »
(2) ODOR CONTROL VESSEL (i) MASTER CONTROL PANEL oG SUPERIATANT PUPS 1.5" 45 BEND @ 2 AR TO SLUDGE HOLDING TANK 4" BASIN OVERFLOW
MASTER POWER PANEL "
(3) VENTILATION BLOWER @ : 1.5" 90 ELBOW @) 4 AR TO AEROBIC TANK
(%) HOUSE WATER STORAGE TANK, 225 GAL (13> TRANSFORMER @) 4" 90 ELBOW (37 ALUMINUM SULFATE .
. 3" OVERFLOW TO EQ TANK (SCREEN OVERFLOW)
(5) CITRIC ACID CHEMICAL FEED SYSTEM TRANSFORMER DISCONNECT PANEL (3 4" DIFFUSER HEADER G2 CAUSTIC SODA .
(&) SODIUM HYPOCHLORITE CHEMICAL FEED SYSTEM 15> PANELBOARD DIFFUSER &3 MICRO-C U5y 3" OVERFLOW TO EQ TANK (FLOOR DRAIN)
(7) PRESSURIZED WATER SUPPLY PUMP ALUM CHEMICAL FEED SYSTEM @ + T 15" FLEX. TUBE 4 FINE SCREEN TO AEROBIC TANK
BUILDING FAN ;:xCuRsoTlcC C:HEI:A'JII(JCA:LFFIE;;JD sswrfSTTEgM 2" 90 ELBOW G CHEMICAL FEED CARRER TUBING 7y 2" INF EQ TANK TO FINE SCREEN
{9) UV REACTORS (TYP 2) - @27y 3" 90 ELBOW LIFTING CHAIN
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
xsom o1 L
FILE PRINTED ON:10/12/2023 4:03:04 PM ENGINEER: AQUAWORKS DBO. INC. e
COPYRIGHT: AQUAWORKS DBO, INC. Aq U aWO rkS D BO 3252 WILLIAMS STREET PROJECT NUMBER: | SCALE: :
0 1 IF THIS BAR DOES NOT READ 1” DESIGN  BUILD OPERATE " DENVER, COLORADO 80205 #2479 /4 =1-0 P7
P ™l DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 4 [ 5 [ 6 7 [ 8 [ 9 [ 10




DESIGNED BY: AS

FILE PRINTED ON: 10/12/2023 4:03:07 PM

COPYRIGHT: AQUAWORKS DBO, INC.

1 [ [ 3 [ 4 [ 5 [ [ 7 [ 8 [ 9 10
| H 1 1 1 1 1 1
2 /‘@
o) é}:@
= ] 1
% () 0
= e =
/_(zg ’
{
I e
FF.= 7405.50 ] ] 10 T T [
SWD (6.0) - Y swp (6.0')
PIPE HANGER
% SLUDGE AEROBIC SUPPORT DETAIL
T8 HOLDING TANK
=T TANK DIFFUSER /4 \ A
3" BOT = 2.0° DETAIL \ 67 A INFLUENT EQ Y 5w (6.0) Kl
TANK = Lo
@] O\ O O @]
o) o) — _ )
Ll BOT.= 7397.00
13-2" 22
BOT.= 7393.19'
17-6"
56'~8"
PROCESS SECTION /D)
1/4°=1-0" W
PROCESS NOTES: ® PIPING CONNECTION NOTES:
MEMBRANE BIOREACTOR (MBR) TANK 1
(1) HEATER (MBR) 4y 2" AR TO INFLUENT EQ TANK
(2) VENTILATION BLOWER MEMBRANE BIOREACTOR (MBR) TANK 2 .
12) 6" MBR TANK OVERFLOW TO AEROBIC TANK
(3) AEROBIC TANK BLOWERS (11)  PERMEATE PUMPS FOR MBR 1 ® v
(4) ODOR CONTROL VESSEL (12) PERMEATE PUMPS FOR MBR 2 3" OVERFLOW TO SLUDGE TANK
(5) AUTOMATIC FINE SCREEN (2MM) (3 EQ/SLUDGE HOLDING TANK BLOWERS 2" AEROBIC TANK PUMP 1 TO MBR TANK 1
(8) BACKWASH PUMPS MBR BLOWERS
(7) BACKWASH TANK (15) VARIABLE FREQUENCY DRIVES
PRIME AIR/BLEED SYSTEM 24" LOUVER & HOOD
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:

| 3

COMMUNITY OF PHIPPSBURG PROCESS SECTIONS D
ROUTT COUNTY, COLORADO
ENGINEER: AQUAWORKS DBO, INC. ) , .
A q U aVV O I'kS D B O 3952 WILLIAMS STREET PROJECT NUMBER: | SCALE: SHEET:
0 1 IF THIS BAR DOES NOT READ 1 hreir i gl St e DENVER, COLORADO 80205 #2479 1/4" = 1-0" P8
™ sl DRAWING IS NOT LABELED TO SCALE (303) 477-5915
T 4 [ 5 [ 7 I 8 I 9 10




1 [ [ 3 [ 4 [ 5 [ 6 [ 7 [ 8 [ 9 10
8 ¢
O N N
— 7
) % %
2 N N
N L 4 o (2] 9
—
FF.= 7405.50') ¢ g FF.= 7405.50'
< == H Y
®_\ / C =
ol = e
\q DIFFUSER g % 5 @ @_/
7 ASSEMBLY SWD (6.0°) a
/ DETAIL NG )
A\ il PIPE HANGER
<+  SLUDGE % % SUPPORT DETAIL
HOLDING g @
, , TANK L Oa
3" EFF = 2.5 rf:?ll_?- %Nljﬁ- v , 6" INF = 6.0°
L 3" BOT = 2.0° TR WD (6.0')
|| (14) N =
TgT INFLUENT EQ
BOT.= 7397.00 [ ATt al I,—@ TANK
DIFFUSER /4 )
149" DETAIL W
16'-9" 5 g\
[T ] N1 [ ] T BOT.= 739319,
PROCESS SECTION /)
1/4"=1"-0" P4
2/ 14-9”
PROCESS NOTES: PIPING CONNECTION NOTES: 16'-9
(1) HEATER LIQUID SEPARATOR PUMP GUIDE RAILS (uy 3" OVERFLOW TO SLUDGE TANK
(Z) ALUM CHEM FEED SYSTEM (1) EQ TRANSFER PUMPS CHEM FEED CONDUIT (2" SCH 80 PVC) (42> 2" AR TO INFLUENT EQ TANK PROCESS SECTION /F
» 1/4=r-0" P4
(3) AEROBIC TANK BLOWERS (2) 2" 90 ELBOW LIFTING CHAIN 43y 3" OVERFLOW TO EQ TANK (FLOOR DRAIN) &%
(4) PRIME/AR BLEED PUMP (3 3" 90 ELBOW 3" SYSTEM EFFLUENT
(5) SUPERNATANT PUMP DIFFUSER {48y 2" INFLUENT EQ PUMP TO INLET SCREEN
(6) 24" LOUVER & HOOD (9 2" BALL VALV 3" OVERFLOW TO EQ TANK (SCREEN OVERFLOW)
(7) 24" FAN & HOOD 1.5" 90 ELBOW (7) 4 SCREEN TO AEROBIC TANK
ODOR CONTROL VESSELS (7) 15" FLEX TUBE 6” INFLUENT FROM COLLECTION SYSTEM
(3) VENTILATION BLOWER
REV. No: | DATE: [ BY: | REVISION DESCRIPTION: DRAWN BY: NM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:

DESIGNED BY: AS

FILE PRINTED ON:10/12/2023 4:03:10 PM

COPYRIGHT: AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

PROCESS SECTION E & F

ENGINEER: AQUAWORKS DBO, INC. . ) :
A q U aVV O I'kS D B O 3250 WILLIAMS STREET PROJECT NUMBER: | SCALE: SHEET:
0 1 IF THIS BAR DOES NOT READ 1 DESIGN BUILD OPERATE " DENVER, COLORADO 80205 #2479 1/4” =1-0" P9
sl DRAWING IS NOT LABELED TO SCALE (303) 477-5915
| 5 | 6 7 | 8 | 9 10

3 [ 4




1 | 2 | 3 4 | 5 | | 7 | 8 | 9 | 10
FIRST LETTERS RN ATON DTS PG TFTTeRs
EQUIPMENT EQUIPMENT EQUIPMENT
VALVES AND PIPING MEASURED/INITIATING VARIABLE MODIFIER READOUT/PASSIVE OUTPUT/ACTIVE FUNCTION MODIFIER
VARIABLE FUNCTION FUNCTION
NO NC = A | ANALYSIS ALARM
D D] - o o A— CONTROL CONTROL CLOSE
BALL VALVE -
CENTRIFUGAL PUMP — N — DIFFERENCE, DIFFERENTIAL DEVIATION
E_[VOLTAGE SENSOR, PRIMARY ELEMENT
aEwe - Dk pld
F_|FLOW, FLOW RATE RATIO
PROGRESSIVE-CAVITY PUMP — G ToAs (D) GLASS, GAUGE, VIEWING
GLOBE VALVE Do e CLOSED 0P TANK DEVICE
T CORRERT INDICATE FAD e
NEEDLE VALVE — D] D O CHEMICAL-INJECTION PUMP - E;I J SOWER SCA(I;\I
K_| TME, SCHEDULE TIME RATE OF CHANGE CONTROL STATION
L_[LEVEL TGHT oW
SUDE VALVE — "M _[MONITOR MOTORIZED MIDDLE, INTERMED
AR STRIPPER OPEN TOP TANK CENTRIFUGAL, REGENERATIVE BLOWER — N
0 ORIFICE, RESTRICTION OPEN
SOLENOD VALVE - DR ¥ — P_|PRESSURE TEST CONNECTION PNEUNATIC
Q_[QUANTITY INTEGRATE, TOTALIZE NTEGRATE TOTALIZE
POSITIVE DISPLACEMENT BLOWER — R_[RADIATION RECORD RUN
_ . S_[SPEED, FREQUENCY SAFETY SWITCH, SOLENOID STOP
TR T
OIL WATER SEPARATOR _ _ v T
SHING CHECK VALVE ~ [ 3 OPEN 0P TANK WITH LID ROTARY—CLAW BLOWER ] wemm;iswsg-lcﬁﬂﬁm ALVE, DAMPER, LOUVER
Te%e 2 _ X TUNGLASSHED Y=AXIS N EosoRy UNCLASSIFIED UNCLASSIFIED
4 o, s%° e = ACCESSORY DEVICES,
iR GrEoCE = Y ° HNEAR BLOWER = @ Y |EVENT, STATE, PRESENCE | V=AXIS NCLASSIFIED AUXILIARY DEVICES
SPRING CHECK VALVE AR DIFFUSER ASSEMBLY Z [POSITION, DIMENSION 7-AXIS, SAFETY DRIVER, ACTUATOR,
] INSTRUMENTED SYSTEM UNCLASSIFIED CONTROL
LIQUID-RING PUMP — ELEMENT

WYE STRAINER -

SAMPLE PORT —

PRESSURE RELIEF VALVE -

VACUUM RELEF VALVE ~  — D
CAMLOCK CONNECTION - [
FLEXIBLE CONNECTION -
FLANGED CONNECTION - -
REDUCER -

UNION -

ADSORBENT FILTER —

COALESCING FILTER —

PARTICULATE FILTER —

FILTER, SILENCER -
PRESSURE REGULATOR —

REGULATOR W/ FILTER —

IS E

@R
%%

é

;

SEAL FLUID SEPARATOR

BAG FILTER
[ ]

0

0

CARBON VESSEL

€= EEE—
OXIDIZER

= =

PRODUCT STORAGE DRUM, TANK

STANDARD, CONICAL BOTTOM TANK

STRAINER /FILTER

MEMBRANE CASSETTE

rAA

NO CLOG SPRAYER ASSEMBLY

® o

ULTRA VIOLET LIGHT

ROTARY SCREEN

FILTER PRESS

ROTARY-VANE COMPRESSOR — ?@

)

(

RECIPROCATING COMPRESSOR —

PASSIVE COOLING FINS -

EDUCTOR -

MAGNETIC FLOW METER -

VENTURI -

ROTOMETER -

Qkp =l - B X

1.
2,

o

© 00N

JEFEEN
= o

GENERAL NOTES:

WATER FLOW METERS: INSTALL AS PER MANUFACTURES' RECOMMENDATIONS. ENSURE THAT THROTTLING VALVES ARE NOT IN DIRECT LINE OF THE METER.
PITOT AIR FLOW METERS: PROVIDE 8 DIA. OF STRAIGHT PIPE BEFORE AND 3 DIA. OF STRAIGHT PIPE AFTER METERS. AVOID TEES AND ELBOWS BEFORE

AND AFTER METERS.

MATERIALS OF VALVES AND PIPING IS TO BE AS SPECIFIED ON THE DIAGRAM.
THERE ARE NO SPECIAL PIPING REQUIREMENTS OQUTSIDE OF NEWTERRA'S STANDARDS UNLESS SPECIFIED ON THE DIAGRAM.

FLEXIBLE HOSE IS TO BE AS SPECIFIED ON THE DIAGRAM.

SELECTED HOSE IS RATED FOR THE OPERATING CONDITIONS.

DO NOT USE PVC PIPE ON AR LINES OVER 5 PSIG.

ALL FEMALE PVC THREADED ADAPTORS MUST BE RE-ENFORCED FEMALE ADAPTORS.

NO DISSIMILAR METALS ARE TO BE IN DIRECT CONTACT ON WATER LINES. FOLLOW ENG.SOP.010

ALL PVC MUST BE SCHEDULE 80

ALL STAINLESS STEEL THREADED CONNECTIONS ARE TO UTILIZE GRAY TEFLON TAPE DESIGNED FOR SS FITTINGS.
ALL MECHANICAL BALL FLOAT LEVEL SWMITCHES ARE TO BE INSTALLED WITH THEIR CABLES TIE WRAPPED, CABLES ARE NOT TO BE SHORTENED.

IF' A FLEXIBLE CONNECTION IS PREFERRED PLEASE CONSULT ENGINEERING TO ENSURE

AS - AR STRIPPER

BLD — BUILDING, TRAILER, OR SKID
FLT - FILTER VELLEL

LPC — LIQUID-PHASE CARBON VESSEL
MFD — MANIFOLD

OWS - OIL/WATER SEPARATOR

0X - OXIDIZER

PST — PRODUCT STORAGE TANK

SOS - SEAL OIL SEPARATOR

SWS — SEAL WATER SEPARATOR

TNK — TANK

VLS — VAPOR/LIQUID SEPARATOR

VPC — VAPOR-PHASE CARBON VESSEL

O — INDICATING INSTRUMENT
@ — DIGITAL INPUT TO CONTROL PANEL

@ — DIGITAL INPUT CAUSING ALARM

@ — DIGITAL INPUT CAUSING SYSTEM SHUTDOWN ALARM

@ — ANALOG INPUT TO CONTROL PANEL

B — ANALOG OUTPUT FROM CONTROL PANEL

REV. No:

DATE: BY:

REVISION DESCRIPTION:

DRAWN BY: AS

DESIGNED BY: AS

FILE PRINTED ON:10/12/2023 4:03:12 PM

COPYRIGHT’ AQUAWORKS DBO, INC.

| 3

1 IF THIS BAR DOES NOT READ 1”

DESIGN  BUILD OPERATE

AquaWorks DBO.

PROJECT: WWTP IMPROVEMENT PROJECT
COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

SHEET TITLE:

P&ID LEGEND

ENGINEER: AQUAWORKS DBO, INC.
3252 WILLIAMS STREET

(303) 477-5915

DENVER, COLORADO 80205

#2479

PROJECT NUMBER:

SCALE:

NTS

SHEET:
P10

3

ﬁ DRAWING IS NOT LABELED TO SCALE
[ |

7 |

10




| 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10
BLD—7910: GENERAL PURPOSE AREA WWTP DESIGN PARAMETERS
AVERAGE DAILY FLOW (ADF) = 8.6 GPM
MAXIMUM DAILY FLOW (MDF) = 31.25 GPM
MAXIMUM MONTHLY FLOW (MMF) = 20.83 GPM
PEAK INSTANTANEOUS FLOW (PIF) = 52 GPM
SYSTEM AREA CLASSIFICATION = NFPA 820, 2016 EDITION, AS INTERPRETED
Tac = gi-os0r
MANUFACTURER = SUTORBILT
MODEL NUMBER = SL—RCH
FS—18P—150 VOLTAGE & PASE = 360V/3P/60HZ/A800RPM
FLI-0302 FLOMIE = Jo0 B R
83 Psl MANUFACTURAS = B-0301 PRESSURE = 4.2 PSiG
MODEL NUMBER = SCL R30-MD-3-3 CLASSIFICATION = TEFC
POWER = 3 DISCHARGE TEMPERATURE = 178 DEG F © 100 DEG F INLET /YFDAY
VOLTAGE & PHASE = 206-230 /460V/3P /60H2
PRESSURE = 6.5 PSIG
VFD = NO 0-15 PsI
= CLASSIFICATION = TEFC VFD
DISCHARGE TEMPERATURE = 180 DEG F © 100 DEG F INLET — \-0501/
1-1/2 FS—230P—300 0501 0-15 Pl @
BO: [Pay — SET © 5.2 PSIG A
2 La-wa 0-15 Psl b e N NG 8.3 Psl B PRVZ 0501 (P
< B SET © 6.8 PSIG —o501
& —~0301 PRV-0302 @ 0-7. PSI TERMINATED - oy
o H /o) INSIDE ENCLOSURE . .
g 3 FT ABOVE FLOOR 4 4 FLT-0502 3 | 4 GALVANIZED STEEL
INTEGRAL , a Y 1503, POANGE NG | |t o7 S
..... 51/2 - Cv-0501
I [—1=1/2;_GALVANZED —1 1 P 0318A RASS
f | I 241 SCFM Yt &
| (oum) . W, V—0301 €v-0302 3.7 PSIG 1-1 2 T0 TANK (ouTY)
1-1/4 BRASS BRASS TNK-0301 TAG = B|-0502
FS—18P—150 1-1/2 1-1/2 MANUFACTURER = SUTORBLT
FLT-3901 MODEL NUMBER = SL—RHC
@ VOLTAGE & PRAGE = 2001/3P/60HZ/1800RPM 0-230°F
&3 psl HEOWATE = 00 SR
Pl TAG = Bl-3001 0-250F PRESSURE = 4.2 PSiG o
2390} MANUFACTURER = CLASSIFICATION = TEFC
MODEL NUMBER = Scl_ R30-MD~3-3 DISCHARGE TEMPERATURE = 178 DEG F @ 100 DEG F INLET \-0502)
VOLTAGE & PHASE = 206-230/460V/3P /60HZ %8
= FLOWRATE = 24.1 SCI 23 VFD
PRESSURE = 6.5 PSIG 1EL —0502,
1-1/3 cLASSIFICATION = JeFc FS—230P—300
| , B390) DISCHARGE TEMPERATURE = 180 DEG F © 100 DEG F INLET FLI=0003 SR o EUNATED ‘
= B sTo6s psc 2L 8313 A= 3 FT ABOVE FLOOR
S PRV-3901 @ 3" CUTOUT W/ 4"
e - 150# FLANGE FITTING
=z »
- INTEGRAL a I } 1t 4" GALVANZED STEEL It P 0318E
""" L 1-1/2" GALVANIZED Chrasaz 5
| —1/: L B TNK-0501
(STANDBY) I I ! 2 e (STANDBY) i
FS—18P-150 1 /a" V-3901 cv-3901 .
AT ogor /e Yo ORBE WE
83 Psl @ 0—250F
P TAG = B|-0901
‘ 2090} MANUFACTURER = 0-250F
MODEL NUMBER = SCl. R30-MD-3-3
VOLTAGE & PHASE = 208-230/460V/3P /60HZ
= FLOWRATE = 36.2 SCI
PRESSURE ~ 48PSIG
1=/ @ CLASSIFICATION = TEFC
DISCHARGE TEMPERATURE = 160 DEG F © 100 DEG F INLET
2 0-15 PSI
2 SET © 6.8 PSIG
<] PRV—-0901 Pl TERMINATED
i INSIDE_ENCLOSURE
g 3 FT ABOVE FLOOR
E CUTOUT W/ 2*
. 150# FLANGE FITTING
‘ I 1-1/2" GALVANIZED I P 0319L
7 V-0%01  CV-0801 3.7 PSIG 2 TO TANK
BRASS BRASS TNK-0801
1-1/2* 1-1/2"
m
—0901
0-250F
INTEGRAL INTEGRAL 401007 5408
" — -
—7911 —7912 VESRY —
S —
H H 40-100F/ 5-400 —
~7911 -7912 @ ﬁ F=7911 _K]
24" VENTILATION
ANALA: MWW =\ LOUVER W/ HOOD
TAG = F-7911
TAG = H|-7911 = H-7912 MANUFACTURER = CANARM Ltd.
MANUFACTURER = QUELLET MANUFACTURER = OUELLET MODEL NUMBER = SD24—F1
MODEL NUMBER = OASD5034T MODEL NUMBER = OAS05034T POWER = 1/3HP
POWER = 5K POWER = 5 VOLTAGE & PHASE = 120V/1P
VOLTAGE & PHASE = 460V/3P  VOLTAGE & PHASE = 460V/3P
REV. No: | DATE: BY: REVISION DESCRIPTION: DRAWN BY: AS PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
. ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/1 2/2023 4:03:15 PM ENGINEER:
- AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. q u a O r S 3252 WILLIAMS STREET
0 1 IF THIS BAR DOES NOT READ 1 hreir i gl St e DENVER, COLORADO 80205 #2479 1" = 20' P11
™l DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 [ 4 | 5 | 6 7 | 8 | 9 | 10




1 [ 2 [ 3 [ 4 [ 5 [ 6 [ 7 [ 8 [ 9 [ 10
BLD—7920: HAZARDOUS CL1 DIV2 AREA _ o . . _ _ _
NIET WATER BLD—7910: GENERAL PURPOSE AREA
PERMISSIVE RELAY M ANUFACTU;Aﬂg = w;%fg"‘ 1/4 ID X 3/16 OD
FROM NEWTERRA 7\ HODEL NIMBER = NEWTERRA sor-100 TAG = AREA TO BE VENTALATED = 864 CUFT |
A - o MANUFACTURES = BIRo201, 1 MINIMUM AIRFLOW REQUIRED = 173 CFM (12 EXCHANGES/HOUR) Yo [
i MANUFACTURER = by ¢ Ay \-020/ VOLTAGE & PHASE = 2oa—2w/4sov/sp 50/60hz NODEL NUMBER = FBoA
S EL NUMBER = 5w4c40—csoLHAowA1zoA+L4 PEAK FLOW = 37.6 GP POWER = 1/2 \-020%/
WER = SCREEN PERFORATIONS = 2 MM PERFORATED PLATE VOLTAGE & PHASE = ;‘gé}fm . A
Yo VOLTAGE & PRASE = 244D \-ez0/ INLET SOLIDS CONCENTRATION = 350 mg/L TS! PR = 250 W 010" we 0.07 to 022 * WC
Lo - srclf® 2 15 : (o) o DR - |- |
2" DIA BELOW GRADE PIPING 2 SCHBD PVC . 1 ) L
31.2 GPM -+ 312 GPM 1 [u] DISCHARGE” TENPERATURE = 100 Deg F —0201 \0zy W/ 4" SCREENED
TERMINATED 3FT 2 V0201 FERNCO ELBOW MICRO C
p-0301yP-0302 A7 5 1508 FLANGE. . ps ] > g 8 DAL = EXTERNAL
- o . 1/2 4 SCHBO PVC IR =
FITTING sp-020 / 6" oA V-0202 ; 2 E
vz = ¢ § =y s —6’:03
& 0.07 to 022 " WC a a _{ = ||
. TERMINATED g x| 2 (oUTY)
TERMINATED RAW WATER 3 OVERFLOW THROUGH WALL 2 NS
THROUGH WALL INFLUENT 0-10" we W/ 4° SCREENED E =
W/ 4 SCREENED GRAB SAMPLE oo 8
o
SET @ 2.5 PSI SOLIDS BAG — w MICRO CgT™M
COLLECTION 4 scusg pye =020 TAG = °|-°2°2 et h | & CHEMICAL DRUI |
L MANUFACTURER = CINCINNATI  PNS 2 TNK—6101
[CanRY MODEL NUMBER = PogA, e —
\70202/ 4" SCHED PVC 3 ) 9
S F We  VOLTAGE & PHASE = HEY
FLOWRATE = 260 SCFM
(Lo AN PRESSURE = 6 IN WC E B
020 CLASSIFICATION = EXP 2
4 SCHBO PVC DISCHARGE TENPERATURE = 100 Deg F & e——
oo z SPI
O SULFUSORB 40-100F/ 5-40C 3 | |
s ShEbon () B e = Fes
HYDROGEN SULFIDE (H2S) W S ”&g‘%ﬂgg - ;TgetsoszzooouoowAm
BLE;Z]%Z? g';°$R V-0209 ODOR OO\;iETgsOﬂL- CARBON N POWER = 17W
- VOLTAGE & PHASE = 100-240V/50/60h:
SCREEN TANK W/ GRATING D 2 /2" TETRASOLV VR-400 ) PERFORVANGE = 0.58 aave & 335-pst
(TNK-0201) 5 ABOVE FLOOR LEVEL o —7021
NEWTERRA, STD SCREEN TANK TANK ODOR CONTROL Y ||
- CARBON
(42 ft L x 325 ft W x 35 ft H) onla BELOW X8 SARES \<762Y) WE
4" FERNCO :| 32.1 GPM l}%] HYDROGEN SULFIDE (H2S
CAP I: GRAVITY FLOW ODOR CONTROL cAéaou) 40-100F/ 5-40C TAG = H|-7821
v-9203 PIPED TO 12* AaESSEL o /0 MANUFACTURER = INDEECO
pa BELOW GRADE ABOVE FLOOR LEVEL T IRASOLY VR4 SSUSRT MODEL NUMBER = 233 A-0056U~T]
- OLTAGE & PHASE = 480V/3P
3" DIA BELOW GRADE_PIPING ﬁ FROM 3" DIA BELOW GRADE_PIPING
0212H / / T FLOOR DRAIN / GRAVITY FLOW FLOOR DRAINS . FLOOR DRAN / GRAVITY FLOW C
—q T 1-1/2" PVC
FROM 2° DIA BELOW GRADE 031 8L +* DIA BELOW GRADE 6" DIA BELOW 0317C M —melsor Piping
- - p_ostt /P—0902 0218Q GRADE PIFING FROM 2" DIA BELOW GRADE 50 GPM
FROM 0424A B-0801 / B-03901 PIPING
1 _ B-0501 /B-0502 — | — 0226H ppr————248,5CW . L
TANK TANK ANk ACCESS RISER 3" DIA BELOW -
VENT ACCESS RISER VENT pRS—— e GRADE PIPING
' W/ HATCH 2 1
T - 0411A A T ]
» SETG 1 FT WC  SET® 6.0 AT WC
| _lseTe 1 FT we s£T@ 6.0 FTWC || | T 3" 1504 _L
- == K 0601 FLANGE
CORTETE s A 7T 7' SoHeo e SET@ 6 FT WCSET@ 1 FT WC " o d s % %
e N N N R * ? L I\ RATI [PHaX . (50AL > 05184 S =8F o115 we NEH l—g%sg N
N SWD = 16 FT B \70501  \0801/ 15 5 wod OO W SWD = 8 FT w P TNK—0602 Rt AR [\ -*1 > -
HRT = 775 HRS  ; BQ HRT = 11.6 HRS N .8 W/_DECANTIN —0901 —0901,
N NG A | ~qE LsHH e + 88 w82 NS 501 5
K8 e e =
\osy \osy \—0501/ \—0501/ \—0501/ > > ‘ Y 4 Y ‘
MANUFACTURRS = Baves — — R — : zZ 2 D
MODEL NUMBER = PBLTX-5-40 - TAG = LT|-0501 — El & <p x
POWER = NA MANUFACTURER = DWYER & o] gE
VOLTAGE & PHASE = 24VDC MODEL NUMBER = PBLTX-5-40 > §& y gk
MANUFACTUIAS = PL-oson VOLTAGE & PHASE = 24VDC 3 °§ Eg N °§ =
- |
MODEL NUMBER = SXS0-43 ‘ ‘ G = PH-0501 < u ‘ Bz (28 2 Bz &
POWER = 1/2HP MANUFACTURER = PROMINENT a 2 L3 =F] i 133
VOLTAGE & PHASE = 460V/3PH/60Hz MODEL NUMBER = 7781499 s % 24 g3
FLOWRATE = 3.2 GPM s POWER = N/A N o= Y-4'e /: 23 .
PRESSURE = 345 Psic 5 g& VOLTAGE & PHASE = 120V g& L a< K3 < 1-1/2
! = I~ o z z
o CLASSIFICATION = EXP o TAG = DOJ-0501 ] 5 E H -
= 2" FNPT] gi‘ og F MANUFACTURER = 2ob P g: i 3 z L
Sl > Bt ODEL NUMBER = RDO Pro—x 5 2l
al2 = g3 > oEr POWER = N/A 2 FNPT, . °§
gos £l Bl VOLTAGE & PHASE = 24VDC e N k2 -
i=] 13
éﬁ; = Zas 1-1/2" ég 3 oE 3 a3 —-0901 -0902 O
‘NEN STAT ggé .*5 gxg ke oum) oum)
3 C nEE I DUTY)
@ wi TAG = P-0901
< P 3’5 1.5° FNPT TAG = P|-0501 QSS ‘ MANUFACTURB? = BARNES
o S N WA - R o 85 wawracnlt = Bl (e A g
= < POWER = 0.75HP E<"' MODEL'NOMBER = BBLTX-5-40  VOLTAGE & PHASE = 450V '3Ph /60Hz
| . xS VOLTAGE & PHASE = 460V/3Ph/60Hz STAT, 25 3 POWER = N FLOWRATE = 50
COARSE—BUBBLE AIR DIFFUSERS (u™) 2 FLOWRATE = 52.1_GPM L e 2 S VOLTAGE & PHASE = 24VDC PRESSURE = 20.0 FT (8.7 PSIG)| E
%3 PRESSURE = 11.05 PSIG 35 2 VD =
ENVIRONMENTAL DYNAMICS MaxAir SIMPLEX g5 WRE = N6 3 <=z 53 SrcANED = N PURPOSE
TOTAL = 6 SIMPLEX DIFFUSERS 4% CLASSFICATOR = %9 0501 N 5“ ¢ CLAS!
e ) ags 16 = posz o d -°8 oA DS |
Pl-0302 2 T = P- 1 DU Pt axAir TAG = P|-0902
ANUFACTURER = MYERS —STAT 0<P FINE-BUBBLE AR DIFFUSERS MANUFAGTURER = BARNES (1 coMMON SHELF SPARE) /Fo502) él‘-“}, TOTAL = 4 SIMPLEX DIFFUSERS MANUFACTURER = BARNES
NOEL NUMBER = Sx50- o B 0 <O QTY 70 BE CONFRMED BY EDI MODEL NUMBER —
POWER 1/2HP o Hm ENVIRONMENTAL DYNAMICS FlexAir DUPLEX MP3 POWER = 0.75HP —STAT, > % 5 EONER = o
O, °,0. 0 vouraee & PHAS = doov/sen/sonz P iz G To B CONFRMED BY ED  VOTACE (HHASE = A3Vann /o S VOLTAGE & PHASE = 450V/3Pn /clHz
% °0°e FLOWRATE = 31.2 GPM s PRESSURE = 11.05 PSIG P == FLOWRATE =
- e o© PRESSURE = 218 FT/ 9.45 PSIG —0302 = S o VFD = N —0502 > PRESSURE = 20 FT (8.7 Psic)
CLASSIFICATION = EXP (STANDBY) ‘ ‘ °,9.%, CLASSIFICATION = 6P p—— ‘ GLASSIFICATION = GENERAL PURPOSE -
EQUALIZATION TANK AERATION TANK ACTIVATED SLUDGE HOLDING TANK
TNK—0301 (TNK—0501) TNK—0901
IN-GROUND CONCRETE TANK IN-GROUND CONCRETE TANK IN-GROUND CONCRETE TANK
11,588 US GALLON 14,569 US GALLON (1347 ft La 7112 %sf?“v‘/m"so ft SWD)
g 3 | b’ x o x O.!
TNK—0301: HAZARDOUS CL1 DIV AREA (787 Lx 1478 fWx 60 sw) TNK-0501: GENERAL PURPOSE AREA (@2 fLxITSR WO sw0) B TNK-0901: GENERAL PURPOSE AREA > ™! B F
REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: AS PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
ILE PRINTED ON:10/12/2023 4:03:17 PM ROUTT COUNTY, COLORADO
F :10/12/2023 4:03: ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRlCHTZ AQUAWORKS DBO, INC. Aq u aWO rkS D B O 3252 WILLIAMS STREET
INC o
1 IF THIS BAR DOES NOT READ 1” SESITN BUILD OPERATE DENVER, COLORADO 80205 #2479 1" =20 P12
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 | 2 | 3 | 4 | 5 | 6 7 | 8 | 9 | 10




1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10

BLD—7910: GENERAL PURPOSE AREA

TAG = P|-6104
s a3t . MABETACHEE = Mihsusn
83 psl 3 1/410 X 3/1—|'\6 on| 1' u VOLTAGE & PHASE = 115V/1P/50—60H]
Pl m oI HOMAE = Ha
N /2" HOSE W&TT/2 Hose PRESSURE = UP'TO 45 PSic
CAUSTIC BARE = BARB  CLASSFICATION = GP
» PAUSE MODE PAUSE MODE DUTY (ouTY)
1 8 8 DIAL = EXTERNAL 8 8 DIAL = NUMBER VALUE P o MANUFACTURS = R 5105
e - e - 6104 6105| MODEL NUMBER = 04300545A
1-1/2 TAG = B|—0601 RS P RS P _ _ JOLTAGE & PUMSE = 115V/1P /50-60H
MANUFACTURER = FLZ x _2_ : —6101 x _2_ : —6102 ’ FLOWRATE = 4.5 éPl/
. MODEL NUMBER = Scl_ R30-MD~3-3 e 2 e 2 2 PRESSURE = UP'TO 45 PSIc
g VOLTAGE & PHASE = 208-230(460V/3¢ /60HZ 7Pacy S o« (outY) I o (outY) 82k gy %, CLASSFICATION = GP
ol Vg0 S Hg 2
4 PRESSURE = 6.7 P3G 0-15 Psi = = 3 3¢ Es sv
< B - SET @ 6.9 PSIG N N _0802
o IFIOA'I10N - —0601 ] 0-7.1 PSI o 2 o 5
S —0601( DISCHARGE TEMPERATURE = 135 DEG F @ 100 DEG F INLET 0603, ALUM CAUSTIC - 81, - Soi,
E CHEMICAL DRU CHEMICAL DRU OTS 2T
= >
NTEGRAL ] A o0y TNK—6102 TNK—6103 > o I
sy VY 1-1/2 1 TAG = SV-0802
0,0,0,0,' | BRASS ~ MANUFACTURER = ASCO
( (1 ™) ) O 6ot 08D 2% soo sv | MODEL'NUMBER = 831oce
1 COMMON SHELF SPARE, BRASS cg_f\ig 0801 |VOLTAGE & PYIASE = {50V /1P /60H2
Ly w:g;c;:; :NL oY o801 PRESSURE = 150 ‘ /
n = | SPILL CONTAINMENT SPILL CONTAINMENT | - %3 CLASSIFICATION = NEMA 4
& TR o Ly
v 0-250F 9« MANUFACTURER = PROMINENT MANUFACTURER = PROMI o o liss = SV|-0801
L 2 SCHBO PVC 3 MODEL NUMBER = BT4S1602PVT2000UD010A01 MODEL NUMBER = BT481602PVT2000UDO10AO1 2 25 MANUFACTURB? = ASco
0321L p—F = o FOVER = 17 T = = 821064
52.1 GPM VOLTAGE & PHASE - 1oo—24ov/so/eor-z = 100-: 240v‘50! 2 = BRASS
TERMINATED PERFORMANCE = 0.21 gal/hr (MAX 0.58 gal/hr @  PERFORMANCE = vty 9ul/hr (MAX ok gal/hr BAR / 232 PS)) éx 120v{1p/souz
INSIDE. ENCLOSURE 16 BAR / 232 PS]) o 150 Ps|
3FT ABOVE/FLOOR 3
CUTOUT W/ 2° TAG = FITj-0801
150# FLANGE FITTING MANUFAGTURER = IFM sfect
174 1D X 3/16 0D ODEL NUMEBER = S 9601
QW———\J——N——\ TAG = PI-0703 POWER = N/A
va MANUFACTURER = Xylem VOLTAGE & PHASE = 24V DC
1/4 1D X 3/16 O Yo cvorgy VODEL NUMEER ~ 043008454 "
M PYC VOLTAGE & PHASE = 115V/1P /50-60HZ
j -5 yg N 1/2* FLOWRATE = 4.
_(): : m PRESSURE = UP 10 45 PSIc
TANK f_‘g (o) 1/2" Hose CLASSIFICATION = GP
VENTED BARB
N TO EXTERIOR .
) -1/2" y .
0522A [} % %A,Q‘SSE BACKWASH TANK .
2 (TNK—0801)
240 WP, JGALLON
2 2 2 1/2" b 43"DIA'X 50°H >
‘ ¢ " Do) i -oms
4 V=0702
o 1 /2" . 1
40.5 GPM % 3 P1v-° Pémz/ R [l/ /2 /
RETURN ACTIVATED SLUDGE g BLEED PUMP 1z 112
! ~ . .
o
« LEAR PV( |_[ |._¢
Ll o] I 87 to 87 PSIG 8o 8o
wanracTuReS = P00t BB x 8 g3 e gan °°|a§°‘
= IFM_efecto — SWD = 6.89 FT |2 . =1/2
MODEL NUMBER = 132633 E: _8: 3 HRT = 1.4 HRS §§ ! §§_ ! 1/%1,3%8;? Pve > >
VOLTAGE & PHASE = 24 VDC 3 ;_2:
2 N ’.‘ fLeAR PV ||_‘: |._4 ‘_{l
TERMINATED — V-0704
INSIDE_ ENCLOSURE — P\C
3 FT ABOVE FLOOR 1
CUTOUT W/ 6"
1504 TGt FivTNG 1 N &ﬁ vz §_S: §_S:
ostes S gmre =, R e il S M owE U . AN A
RETURN ACTIVATED SLUDGE 3 V-0705 g =172 11/2" . .
0 | g VO & 1-1/4 2
TNK-0501 1/2 1-1/2"% wi 1" —0801
e "o 3 MANUFACTURE‘?; iy VoA - 080:
ES [>O—ear Py ||—[ }—q MODEL N R = '?},D%E‘ ‘ S oum WANUFACTURER = Goure
) o o vournee RSS2 250 ibou/s sz X s ™ booel Npes - 15T
< " - 1o VOLTAGE & PHASE = 208-230/460V/3P/60HZ
s gak REMOVABLE ACCESS e PRESSVRD = Tos Po© 1-1/: vz 802 /2 FLOWRATE = 118 aow O/
e} T DOoR CLASSIFICATION = TEFC cL1 DIve \-0791 1 PRESSURE = TR Psie
/Fa\ o EBpa 3* PRIME/AR [3 CLASSIFICATION = TEFC CL1 DIV2
4 asy BLEED ASSEMBLY 2 1-1/4 P -0802
39 _ 1-1 4' >
To TNK—0801 AV ﬁg& 0701 I~ \ Fr— / s
\=%0 —ooon Ng% - ( oum) Sz auraCTURER = Caloe
4ES = A 13}2 0: MODEL NUMBE? BER = 1srz|<1>9|>4
H—l—{u}l *z = g - VOLTAGE & POASs = 208-230/460V,/3P /60Hz
o 3 B ® (o HE - o
0319R p 3 z MANUAL * TAG = Pl-0702 NG VD =
TAG = FIT-0901 V_oso3 DRAN So.  MANUFACTURER = 7 vFoaX [or ) CLASSIFICATION = TEFG GL1 DIvz
MANUFACTURER = IFM_efector ss Q3™ MODEL NUMBER = 1sn09r4 W
MODEL Nggeg z 3“&601 AN z Closed Flow Path lalve Normally Open Flow Path > FOWER I - W TO SYSTEM
VOLTAGE & PHASE = 24V DC NEWTERIA SRS, TANK BLD-7910 FLOOR osed Flow Fath V212 Output OFF When OP! VoL TAE & ASE : 230/480V/3P /60HZ
993 US GALLON DRAIN 1 OF 1 & PLC Output ON_When OLOSE) PRESSURE = 225 4| u |,¥M_> 051 5M
(335 ft L x 5.39 ft W) W/ GRATING o WD = YES 0702, NORNAL = 11.6 PN
- o7y ]‘ CLASSFICATION = TEFC CL1 DIV2 070 PEAK = 17.4 GPM
|—| S\070Y/ .
EPOM 2 -1/ P TAG = FIT|-0701
. o702 MANUFACTURER = IFM efector
. e oo MODEL NUMBER = Moot
2 | v Pzsa Ve (1"Standby) FROM VOLTAGE & PHASE = 24V DC
! 2 B 05360
BELOW GRADE 1-1/2 NG TNK-0801
P—TRAP 1=1/2" SCHEO PV, MANUAL BAGKPULSE NANTENANCE CLEAN, WEEKLY >
WRATE = 11.6 GPM *NORMAL PERMEATE FLOWRATES
MAXIMUM PRESSURE = 8 PSIG
REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: AS PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
ROUTT COUNTY, COLORADO
: ? . PROJECT NUMBER: | SCALE: :
COPYRlCHTZ AQUAWORKS DBO, INC. Aq u aWO rkS D B O 3252 WILLIAMS STREET
1 IF THIS BAR DOES NOT READ 1” SESITN BUILD OPERATE e DENVER, COLORADO 80205 #2479 17" =20 P13
I—E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 4 [ 5 [ 6 7 | 8 | 9 [ 10




1" SCHBD PVC
TANK FILL LINE
GARDEN GARDEN TAG = UV-0701
HOSE CONNECTION HOSE_CONNECTION sv e AGTURER = e v]"“ ANTI—SIPHON VALVE
[BY MBR TANKS ~ IN SCREEN ROOM =791 POWER = LOCATE ABOVE THE MAXIMUM WATER LEVEL IN THE
VOLTAGE & PRAGE = 130V/1P J60-60HZ NEAREST UPSTREAM VESSEL
- FLOWRATE = 75 GPM
Hoh % T
1= | iy ! MANUFACTURER, Uv]l i o2
- o
BRASS MODEL NUMBER =
POWER =
VOLTAGE & PRAGE = 130V/1P J50-80HZ
TAG = SV=7011 FLOWRATE = 75 GPM
MANUFACTURER = ASCO
R MODEL NUMBER = 821054
MANUFACTURER — GWICE VOLTAGE & PORGE = 1{t>v/1P/60Hz
AV MODEL NUMBER ~ C3_004
POWER = N/A 2" SCHBO P .
VOLTAGE & PHASE = 24VDC ORaB) PV .
FS—18P—150 PEAK = 348 GPM 2
FLT-0602
8.3 PSI /2"
R WATER STORAGE TANK i wall ol
—0604, (Tg¥—27§;1) 1" 1 VP sv;}%g
> 225 US GAL ;’Zﬁsﬂg\"’}'ﬁ —0702, 1/2*
31"DIA X 90°H .
L 1° INTEGRALLY CONTROLLED o
1" SCHBO PVC —0702A-070:
1-1/2 TAG = Bl-0602 V-7912 UV FLUSH LINE GR%FLgf:PTLE
MANUFACTURER = PP o o-MD—3-3 PYC UvA'Y UvA
1-1/: POVIER = 0-15 Psi ” TAG = P|-7011 TAG = P|-0706 0701\ -0701 0702/\-070:
VOLTAGE & PHASE = 208-230/480v/3P /60HZ MANUFACTURER = Grundfos MANUFACTURER = Xylem
B060: 24.9 SCl MODEL NUMBER ALA2 3-45 AVCBDF MODEL NUMBER = 04300545A w w
o PRESSORE = 0-15 PSI POWER = 1HP POWER =
< B VFD = SET © 6.9 PSIG VOLTAGE & PHASE = 120V/1P/60HZ VOLTAGE & PHASE = TISV/1P/50-60HZ —0701 —0702
o CLASSIFICATION = TEFC PRV-0602 / pi 0-7.1 PSI FLOWRATE = 4.5 GPM
@ —0802 pISCHARGE TEMPERATURE = 185 DEG F © 100 DEG F INLET 0506 H PRESSURE = UP'TO 45 PSic
z (P CLASSIFICATION = GP
INTEGRAL 1-1/4" 1-1/2" [ T i (oum) e (staney)
SISO l,: :] [\ 2" SCHED PVC
B o |= ‘ y AN NORMAL = 23.2 GPM 2
(1 buTY) \ 7 V-0804 C W PEAK = 34.8 GPM FROM
BRASS ng;zg — § P-0701 1-1/2%
1-1/2" s 0433Q 1-1/2" SCHBA PvC -1/
— W9 NORMAL = 11.6 GPM
{2 PEAK = 17.4 GPM
5
0-250F -
1/2" HOSE B
/BARB V e
1-1/2" GALVANIZED STEEL I
FROM 24.9 <] o
oz 2" SCHBO PVC 4 s 3 i
0322L p—i 52.1 GPM / ‘ | o’;oe b3 gt
TERMINATED ﬁ—-—| '—E |’—‘ -
s B N o
w/ 2' TO EXTERIOR e PélME/)IR =
150// FLANGE FITTING —1/2 BLEED PUMP TAG = FIT_0702
[i . Fa MANUFACTURER = IFM efector
DOfrear PV ||_|:]._¢ o e s - [=] wopeL NUMEER = SM601
2 2 > | 1/2" Ve ! & VOLTAGE & PHASE = 24V DC
CLEAR PVC g" g 1" 5“ =
. 9 -
os7e RETURN AGTIVATED SLUDGE b "g?
% G phoy-fmm i W
- 3E > LEAR PV( | 1 S
Q ] gz v-0718 &ﬂ
g vz z o e V-0725
8 [CanA e F Ny
9| ‘;ii;p N —= o
= Ti-o8 g ) UANTITY 5 = a swp =680 FT |23 =
T ELEC By EnVen g = o (58 bR 6 = oo
[=]
POWER = NA — EH] V0719 MANUFAGTURER = Goulde
VOLTAGE & PHASE = 24 VDC NSNS 3 g = ISTiDsFs
n
(5 - VOLTAGE & PHA?_E - 230/460V/3P/60HZ -1z
jpn ( ' I -' - PRESSORE = 7.5 Pl
d [ |»—< WD = YES "
pesr v l CLASSIFICATION = TEFC CL1 DIV2
Y ?I 0-80 st
1 - EPDM 2 1-1/
= | 3" PRIME/AR P @
1" BLEED ASSEMBLY g)< |"’ —0704
z V-0726
1/2" -1/ ”2‘{9 (ouTY) A
MNPT PT =
48 |
] \/ 0704 v—o722
Jet 3 =172 1
3% GROUND LEVEL g &
gwl REMOVABLE_ACCESS
T DOOR 8 = p-o705
£8,9 3 MANUFACTURER = Gonida I
3¢ ° MODEL NUMBER = 1STIDaF4 ooy
=
Ejﬁ Valve Normally I vaive Normally Open Flow Path VOLTAGE & PHASE - 230/460V/3P/60HZ -2 SP—0703
gE Closed Flow Path PLC Output OFF When OPEN FLOWRATE BRASS
Hag - PLC Output ON When CLOSED PRESS?};E = $§~s~‘> 4 VFD
4 No [/ zso CLASSIFICATION = ~0705,
0429¢C ¢ gs N
V-0805 3 EPDM ;
TO TNK-0801 & 2 2" DI_Q ¢ ~
? E “ORAN V=0723 0708
v—ggos ZSA P (STANDBY)
MEMBRANE TANK —070
ewrEiKC080D) 1-1/2" SCHB0 PVC, MANUAL BACKPULSE MAINTENANCE CLEAN, WEEKLY <« 0436Q
893 US GALLON FLOWRATE = 11.6 GPM_*NORMAL PERMEATE FLOWRATES
(3.35 ft L x 5.39 ft W) MAXIMUM PRESSURE = 8 PSIG
REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: AS PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/12/2023 4:03:22 PM ENGINEER:
+ AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. q u a O r S 3252 WILLIAMS STREET
1 IF THIS BAR DOES NOT READ 1” SESITN BUILD OPERATE e DENVER, COLORADO 80205 #2479 17" =20 P14
G DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 [ 2 [ 3 [ 4 [ 5 [ 6 7 | 8 | 9 [ 10




DESIGN PARAMETERS GENERAL NOTES
GENERAL

1. DESIGN CODES AND STANDARDS 1
1. STRUCTURAL ELEMENTS ARE NON—SELF SUPPORTING AND REQUIRE INTERACTION WITH OTHER '

CONCRETE

EXTERIOR CONCRETE AND INTERIOR CONCRETE EXPOSED TO FREEZE—THAW, AND CONCRETE SLABS
AND WALLS PERMANENTLY EXPOSED TO THE EXTERIOR MINIMUM 28-DAY COMPRESSIVE STRENGTH =

A. BUILDING CODE: IBC 2015 ELEMENTS FOR STABILITY AND RESISTANCE TO LATERAL FORCES. WALLS SHALL BE TEMPORARILY 4500 PSI. PROPORTIONED TO HAVE A MAXIMUM WATER /CEMENT RATIO OF 0.42. SLUMP = 3 - 5,

RISK CATEGORY I BRACED BY THE CONTRACTOR UNTIL PERMANENT BRACING, FLOOR AND ROOF SLABS, AND/OR

AL HAVE BEEN INSTALLED. AND CONNECTIONS GETWEEN THESE ELEMENTS HAVE BEEN DADE ALL CONCRETE EXPOSED TO THE EXTERIOR SHALL BE AR ENTRAINED WITH MINIMUM TOTAL AIR
: CONTENT OF 6% (+/- 1%) BY VOLUME PER ASTM C231 FOR & AGGREGATE AND LARGER. REFERENCE

B. MATERIAL CODES AND STANDARDS 2. THE CONTRACT DOCUMENTS REPRESENT THE FINISHED STRUCTURE AND DO NOT INDICATE THE ACl 350-06 TABLE 4.2.1, TOTAL AIR CONTENT FOR CONCRETE EXPOSED TO CYCLES OF FREEZING AND

DESIGN LOADS: METHOD OF CONSTRUCTION, UNLESS NOTED OTHERWISE. THE CONTRACTOR IS SOLELY THAWING, SEVERE EXPOSURE, FOR SMALLER AGGREGATE SIZES.

ASCE/SEI 7-10 — MINIMUM DESIGN LOADS FOR BUILDINGS AND OTHER STRUCTURES RESPONSIBLE FOR THE MEANS, METHODS, TECHNIQUES, SEQUENCES, AND OPERATION OF 2. PORTLAND CEMENT SHALL CONFORM TO ASTM C—150, TYPE |

CONCRETE: CONSTRUCTION AND- SAFETY PRECAUTIONS AND PROGRAMS INCIDENTAL THERETO. 3. AGOREGATES FOR NORMAL WEIGHT CONCRETE SHALL CONFORM TO ASTM C—33. MAXIMUM COARSE

ACl 318-14 — BUILDING CODE REQUIREMENTS FOR STRUCTURAL CONCRETE 3. THE STRUCTURE HAS BEEN DESIGNED FOR THE INDICATED LOADS ONLY. USE OF HEAVY AGGREGATE SIZE SHALL BE 3/4”.

EQUIPMENT AND SCAFFOLDING, OR STORAGE OF MATERIALS THAT TRANSFER EXCESSIVE LOADS TO

THE STRUCTURE SHALL BE VERIFIED BY THE CONTRACTOR. THE CONTRACTOR SHALL PROVIDE 4.
CALCULATIONS SIGNED AND SEALED BY A PROFESSIONAL ENGINEER LICENSED IN THE STATE WHERE 3.
THE PROJECT IS LOCATED TO VERIFY THE ADEQUACY OF THE STRUCTURE FOR ALL APPLIED

CONSTRUCTION LOADS THAT EXCEED THE LOADS INDICATED IN THE CONSTRUCTION DQCUMENTS AND
SHALL BE APPROVED BY THE ARCHITECT AND ENGINEER—OF-RECORD PRIOR TO A
CONSTRUCTION ACTIVITY.

30 PSF / 300 LB 4. STRUCTURAL DRAWINGS ARE NOT STAND—ALONE DOCUMENTS AND ARE INTE
60 PSF CONJUNCTION WITH CIVIL, PROCESS, MECHANICAL, ELECTRICAL, PLUMBING
B. SHIPPING CONTAINER TOTAL WEIGHT (PROVIDED BY MANUFACTURER) OTHER DISCIPLINES. THE CONTRACTOR SHALL COORDINATE ALL REQUIRE
1.) CONTAINER 1: "DRY" 24,537 LBS, "WET" 47,069 LBS DOCUMENTS INTO SHOP DRAWINGS AND WORK.
2.) CONTAINER 2: "DRY” 23,495 LBS, "WET" 36,847 LBS 5. ALL WELDS SHALL BE PERFORMED BY QUALIFIED WELDERS IN ACC
3 ROOF SNOW LOAD WELDING SOCIETY (A.W.S) SPECIFICATIONS.
6. THE SIZE AND LOCATION OF EQUIPMENT PADS AND PENETRA

ACl 350-06 — CODE REQUIREMENTS FOR ENVIRONMENTAL ENGINEERING CONCRETE
STRUCTURES

ACI 350.1-10 — SPECIFICATION FOR TIGHTNESS TESTING OF ENVIRONMENTAL
ENGINEERING CONCRETE CONTAINMENT STRUCTURES

MATERIALS OR ADMIXTURES SHALL NOT CONTAIN ANY CALCIUM CHLORIDE
REINFORCING STEEL SHALL MEET THE FOLLOWING ASTM SPECIFICATION

A. DEFORMED BARS A615, GRADE 60

6.  WHERE DOWELS ARE INDICATED BUT NOT SIZED, PROVIDE DOWELS THAT MATCH THE SIZE AND

LOCATION OF MAIN REINFORCEMENT STEEL. REINFORCING BARS SHALL BE SPLICED AS NOTED IN THE

REINFORCING LAP SPLICE SCHEDULE (6/57)

REFER TO ACI 350-06 FOR CONCRETE COVER REQUIREMENTS, ACI 315 LATEST EDITION FOR

DETAILING PRACTICES AND FABRICATION, AND ACI 301 LATEST EDITION FOR STANDARD PRACTICES

FOR MIXING AND PLACING CONCRETE. REFER TO ACI 306R-10 FOR REQUIRED COLD WEATHER

CONCRETING PROCEDURES. MINIMUM PROTECTION PERIOD FOR CONCRETE PLACED DURING FREEZING

TEMPERATURES IS 7 DAYS

8. ANCHORS INSTALLED IN HARDENED CONCRETE SHALL BE USED WHERE SPECIFIED ON THE CONTRACT
DRAWINGS. CARE SHALL BE TAKEN IN PLACING POST—INSTALLED ANCHORS TO AVOID CONFLICTS

2. GRAVITY LOADS

A. LIVE LOADS (UNIFORM/CONCENTRATED)
CONTAINER ROOF
CONCRETE LID (NOT AT CONTAINERS)

é' EEETUNR%OSFN%OLWOAL%AEQ Pt ;i EEE MECHANICAL, ELECTRICAL, AND PLUMBING WORK SHALL BE WITH EXISTING REINFORCING.  HOLES SHALL BE DRILLED, DRY AND CLEANED AND ANCHORS

C SNOW EXPOSURE FACTOR. G o PENETRATIONS SHALL BE SUBJECT TO APPROVAL BY THE INSTALLED IN ACCORDANCE WITH THE MANUFACTURER'S PUBLISHED WRITTEN INSTRUCTIONS AND

o oNOW LoAD ‘MPORMNCE7FA6CTOR ‘ e ENGINEER—OF—RECORD. REFERENCE PROCESS DRAWINGS FOR ATIONS NOT SHOWN ON APPLICABLE ESR REPORT. REFERENCE DETAILS FOR ANCHOR SIZE AND EMBEDMENT. SUBSTITUTION
S ; : THE STRUCTURAL DRAWINGS. REQUESTS FOR PRODUCTS OTHER THAN THOSE SPECIFIED ON THE CONTRACT DRAWINGS SHALL BE
S H 7 s o DIENSIONS INDICRTED 1N THE CONTg L R ARE. SIGNED AND SEALED BY THE QUALIFED PROFESSIONAL ENGINEER RESPONSILE FOR THER |

DOCUMENTS OR USE ANY DIMENSIONS TAKEN CONTRACTOR SHALL

4. WIND DESIGN DATA (CONTAINER DESIGN BY MANUFACTURER) COORDINATE IN—PLACE DIMENSIONS BASED ON VE TRADES PREPARATION AND LICENSED IN THE STATE WHERE THE PROJECT IS LOCATED. THE CALCULATIONS

A. ULTIMATE DESIGN WIND SPEED (3 SECOND GUST), Vult 120 MPH SHALL DEMONSTRATE THAT THE SUBSTITUTED PRODUCT IS CAPABLE OF ACHIEVING THE PERTINENT
NOMINAL DESIGN WIND SPEED (3 SECOND GUST), Vasd 93 MPH . ASSUME EQUAL SPACING IF NOT INDICATED IN CO FQUIVALENT PERFORMANCE VALUES (MINIMUM) OF THE SPECIFIED PRODUCT USING THE APPROPRIATE

B. WIND EXPOSURE CATEGORY C 9. CONTRACTOR SHALL COORDINATE ALL DIMENSIONS, RECESSES, ELEVATIONS DESIGN PROCEDURE AND/OR STANDARD(S) AS REQUIRED BY THE BUILDING CODE. ALLOWABLE

C. INTERNAL PRESSURE COEFFICIENT, GCpi +/- 018 ANCHOR RODS AND EMBED LOCA Tu@ SUBSTITUTIONS FOR POST—INSTALLED ANCHORS IN CONCRETE ARE:

D. WIDTH OF END- ZONE ST A, HILTI HIT-RE 500-SD EPOXY ADHESIVE (ICC—ES ESR—2322)

5. EARTHQUAKE DESIGN DATA (TANK WALLS) FOUNDATIONS B. HILTI HIT-HY 200 ADHESIVE (ICC—ES ESR-3187)

A. SEISMIC IMPORTANCE FACTOR, le 1,25 C. HILTI KWIK BOLT TZ EXPANSION ANCHOR (ICC—ES ESR-1917)

B. MAPPED SPECTRAL RESPONSE ACCELERATION PARAMETER, S 30.8% FOUNDATION DESIGNS AND S ARE BASED ON THE - - . .

C. MAPPED SPECTRAL RESPONSE ACCELERATION PARAMETER. ST 8.0% RECOMMENDATIONS PROVIDED PORT NUMBER 22-12815 BY: D SMPSON STRONG-TIE SET-XP EPOXY ADHESIVE (ICC-ES ESR-2508)

0 SHE CLASS ’ 0 NORTHWEST COLOR "INC., DATED: JANUARY 17, 2023 E. SIMPSON STRONG—TIE AT-XP ADHESIVE (ICC—ES ESR—263)

F. DFESIGN SPECTRAL RESPONSE ACCELERATION PARAMETER, Sds 0.319 FOOTING DES@ OWABLE SOIL BEARING CAPACITY OF 3000 PSF. F. SIMPSON STRONG-TIE BOLT 2 WEDGE ANCHOR (ICC-ES ESR-3037)

F. DESIGN SPECTRAL RESPONSE ACCELERATION PARAMETER, Sdi 0.128 CONTRACT REPRESENTATIVE: SHALL READ THE GEOTECHNICAL FOUNDATION SLAB SHALL BE PLACED IN A SINGLE POUR WITHOUT CONSTRUCTION JOINTS. IF

C. SEISMIC DESIGN CATEGORY B REPORT AR WITH SITE AND SUBGRADE INFORMATION GIVEN CONTRACTOR PLANS MULTIPLE POURS, CONTACT WALLACE DESIGN COLLECTIVE FOR REQUIRED COLD
H STRUCTURAL SYSTEM lHNEDREF\‘LL BE RESPONSIBLE FOR DETERMINING EXACT QUANTITIES OF CUT JOINT DETAILS

1.) VERTICAL ELEMENT TYPE
2.) BASIC SEISMIC FORCE-RESISTING SYSTEM TYPE

BEARING WALL
SYSTEM

ORDINARY REINFORCED
CONCRETE SHEAR

WALLS ABOVE, AND ALL O MTRACT DOCUMENTS. TESTING LABORATORY SHALL NOTIFY CONTRACTOR,
3.) RESPONSE MODIFICATION FACTOR, R 40 ARCHITECT AND ENGING@P-OF —RECORD OF ANY CONDITIONS NOT IN ACCORDANCE WITH FOUNDATION
4.) SEISMIC RESPONSE COEFFICIENT (ASD), Cs 0.070 DESIGN CRITERIA OR CONTRACT DOCUMENTS.
5.) DESIGN BASE SHEAR (ASD), 1.0E 0.070W THE SUBGRADE SHALL BE PREPARED AS INDICATED IN THE GEOTECHNICAL REPORT
J. ANALYSIS PROCEDURE FQUIVALENT

wallace design collective, pc
structural -civil- landscape - survey
QBOO pyramid court, suite 360
englewood, colorado BOM2
303.3501400 - 800.364.5858

LATERAL FORCE

USE ONLY STRUCTURAL FILL MATERIAL IDENTIFIED IN THE GEOTECHNICAL REPORT FOR FILL BELOW
BUILDING AND FIVE FEET BEYOND THE EDGES OF THE BUILDING AND 1 FOOT BEYOND THE EDGES OF

PAVING.

PER GEOTECHNICAL REPORT, REMOVE A MINIMUM OF 3 FT OF THE NATURAL SOIL BELOW THE MAT

WALL IS PERMANENTLY BRACED.

wallace SLAB AND REPLACE WITH COMPACTED STRUCTURAL FILL
design FOUNDATION WALLS SHALL HAVE ADEQUATE TEMPORARY BRACING INSTALLED BY THE CONTRACTOR
collective BEFORE BACKFILL IS PLACED AGAINST THEM. TEMPORARY BRACING SHALL NOT BE REMOVED UNTIL

. AVOID DAMAGE TO UNDERGROUND UTILITIES INCLUDING, BUT NOT LIMITED TO, WATER MAINS,

SANITARY SEWERS AND BURIED CABLES WHICH MIGHT EXTEND ACROSS OR ADJOIN SITE.

REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: RM SHEET TITLE:

DESIGNED BY:SCJ

PROJECT: WWTP IMPROVEMENT PROJECT
FILE PRINTED ON:10/13/2023 6:05:28 AM
COPYRIGHT: AQUAWORKS DBO, INC.

COMMUNITY OF PHIPPSBURG GENERAL STRUCTURAL NOTES
ROUTT COUNTY, COLORADO
ENGINEER: AQUAWORKS DBO, INC. . . SHEET:
AquaWOrkS DBO 2955 WLLIAVS STREET PROJECT NUMBER: | SCALE: :
1 IF THIS BAR DOES NOT READ 17 Srsin s opeanre DENVER, COLORADO 80205 #2479 N.T.S. St

SS DRAWING IS NOT LABELED TO SCALE (303) 477-5915

1 2 3 | 7 | 6 7 [ 8 I 9 | 10




1 2 3 4 5 6 7 8 9 10
STRUCTURAL OBSERVATION REQUIREMENTS (IBC 2015 SECTION 1704.6) AFF ABOVE FINISHED FLOOR LV LONG LEG VERTICAL
A.OR. ARCHITECT OF RECORD
1. A REPRESENTATIVE OF THE ENGINEER OF RECORD WILL PERFORM THE VISUAL OBSERVATION OF THE STRUCTURAL AR ANCHOR RODS LL%HG' LL%NN%WSU‘%‘ENAHLOR‘ZONW
SYSTEM FOR GENERAL CONFORMANCE TO THE APPROVED CONSTRUCTION DOCUMENTS AT SIGNIFICANT AESS ARCHITECTURALLY EXPOSED = LONG SLOT
CONSTRUCTION STAGES AND AT COMPLETION OF THE STRUCTURAL SYSTEM. STRUCTURAL STRUCTURAL STEEL LSy LONG SIDE VERTICAL
OBSERVATION DOES NOT INCLUDE OR WAIVE THE RESPONSIBILITY FOR THE INSPECTION REQUIRED OF
THE BUILDING OFFICIAL OR THE SPECIAL INSPECTOR. PRCH PRCETEC TLRAL AL M AIMUM
B.L. BLOCK LINTEL MECH. MECHANICAL
2. A PRE-CONSTRUCTION MEETING SHALL BE HELD AND ATTENDED BY AQUAWORKS DBO, STRUCTURAL ENGINEER OF B.0.D. BOTTOM OF DECK MEP MECHANICAL /ELECTRICAL /PLUMBING
RECORD, GENERAL CONTRACTOR, SUBCONTRACTORS, AND SPECIAL INSPECTORS. B.OS. BOTTOM OF STEEL MFR. MANUFACTURER
3. THE GENERAL CONTRACTOR SHALL NOTIFY THE ENGINEER OF RECORD AT LEAST 48 HOURS PRIOR TO COMPLETING 5e. BASE PLATE MIN. MINIMUM
CONSTRUCTION OPERATIONS THAT REQUIRE STRUCTURAL OBSERVATION (BY CALLING (303) 350-1690 TO SCHEDULE A BAL. BALANCE MISC. MISCELLANEQUS
SITE \/\SW,) BLDG. BUILDING MTL. METAL
BRG. BEARING N.L.C. NOT IN CONTRACT
4. AT A MINIMUM, THE FOLLOWING SIGNIFICANT CONSTRUCTION STAGES REQUIRE A SITE VISIT AND AN C.J. CONTRACTION JOINT N.S. NEAR SIDE
OBSERVATION REPORT FROM THE STRUCTURAL OBSERVER: CL. CENTER LINE NTS. NOT TO SCALE
A. AFTER INSTALLATION OF CONCRETE WALL DOWELS AND BEFORE FOUNDATION CONCRETE PLACEMENT. CFMF COLD FORMED METAL FRAMING 0.C. ON CENTER
CLR. CLEAR 0.D. OUTSIDE DIAMETER
5. AT THE CONCLUSION OF THE WORK INCLUDED IN THE PERMIT, THE STRUCTURAL OBSERVER SHALL MU CONCRETE MASONRY UNIT OF OPPOSITE FACE
SUBMIT TO THE BUILDING OFFICIAL A WRITTEN STATEMENT THAT THE SITE VISITS HAVE BEEN MADE AND COL. COLUMN i OPPOSITE HAND
IDENTIFY ANY REPORTED DEFICIENCIES THAT, TO THE BEST OF THE STRUCTURAL OBSERVER'S s
CONC. CONCRETE OPP. OPPOSITE
KNOWLEDGE, HAVE NOT BEEN RESOLVED.
I CONST. CONSTRUCTION PAF. POWER /POWDER ACTUATED FASTENER
M CONT. CONTINUOUS PCF POUNDS PER CUBIC FOOT
‘ ‘ SCHEDULE 40 (M D.B.A. DEFORMED BAR ANCHOR PEMB PRE—ENGINEERED METAL BUILDING
RE: PLAN FOR PIPE OR COND D.BE. DECK BEARING ELEVATION PL PLATE
REINFORCEMENT DIA. DIAMETER PLF POUNDS PER LINEAR FOOT
DTL. DETAIL PLUMB PLUMBING
. DWG. DRAWING PSF POUNDS PER SQUARE FOOT
i EF. EACH FACE PSl POUNDS PER SQUARE INCH
L E.J. EXPANSION JOINT R RADIUS
/ J E.0.D. EDGE OF DECK R.0. ROUGH OPENING
z o ® 0 E.OR. ENGINEER OF RECORD RE: REFER
5 = EOS. EDGE OF SLAB REINF. REINFORCING
- EW. EACH WAY REQD. REQUIRED
i - - | EA. EACH RTU ROOF TOP UNIT
EIFS EXTERIOR INSULATION AND FINISH  SD.S. SELF=DRILLING SCREWS
SYSTEM S.S. STAINLESS STEEL
ELEC. ELECTRICAL SCHED SCHEDULE
17 MAX) | ELEV. ELEVATION SIM. SIMILAR
NOTES: FQ. FQUAL SP. SPACE /SPACING
1. CONDUIT/PIPE SHALL BE FABRICATED Akl EXIST. EXISTING SPECS SPECIFICATIONS
CUTTING, BENDING, OR DISPLACEMENGS FFE FINISHED FLOOR ELEVATION S| SHORT SLOT
2. CONDUIT/PIPE SHALL NOT BE PLAZ F.S. FAR SIDE STD STANDARD
3. DO NOT STACK CONDUIT VERTICZ F.V. FIELD VERIFY ST STEEL
4. CONDUIT/PIPE SHALL BE SUPP4 FDN. FOUNDATION 8B TOP AND BOTTOM
DISPLACEMENT DURING PLACEMEMN FT. FOOT/FEET 10 0P OF
5. ALUMINUM CONDUIT/PIPE NOT PERM F1G. FOOTING ToC TOP OF CONCRETE
6. CONDUIT/PIPE SHALL BE MIN. 3/4 G.B. GRADE BEAM TOM TOP OF MASONRY
G.C. GENERAL CONTRACTOR Top T0P OF PIER
~ TYPICAL EMBEDDED CQRDUIT DETAIL ch o T0s 0P oF ST
5 GALV. GALVANIZED Tow T0P OF WALL
U SCALE: NTS H.S.A. HEADED STUD ANCHOR TRANS. TRANSVERSE
HORIZ. HORIZONTAL VP TYPICAL
e INSIDE FACE U.N.O. UNLESS NOTED OTHERWISE
IN. INCH /INCHES VERT. VERTICAL
INFO. INFORMATION WP, WORK POINT
JBE. JOIST BEARING ELEVATION ws. WATERSTOP
wallace JT. JOINT W.W.R. WELDED WIRE REINFORCEMENT
design K UNIT OF 1,000 POUNDS (KIP) W WEIGHT
collective KS KIPS PER SQUARE INCH
wallace design collective, pc LBS. POUNDS
structural - civil- landscape - survey LLH LONG LEG HOR‘ZONTAL
9800 pyramid court, suite 350
englewood, colorado 80112
303.350.1620 - 800.364.5851
REV. No: | DATE: | BY: [ REVISION DESCRIPTION: DRAWN BY: RM PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
SESIGNED BY-5C COMMUNITY OF PHIPPSBURG STRUCTURAL OBSERVATION REQUIREMENT
— — ROUTT COUNTY, COLORADO AND ABBREVIATIONS
FILE PRINTED ON:10,/13/2023 6:05:52 AM ENGINEER: AQUAVIORKS DBO. INC. SROJECT NUMBER. ] SCALE. e
COPYRIGHT: AQUAWORKS DBO, INC. AquaWorkS DBO 3252 WILLIAMS STREET ' '
1 IF THIS BAR DOES NOT READ 17 ST B0l opERRTE DENVER, COLORADO 80205 #2479 N.T.S. 52
55 DRAWING 1S NOT LABELED TO SCALE (303) 477-5915
1 2 3 [ 7 [ 6 7 [ 8 9 [ 10




1 2 3 7 5 6 7 8 E 70
S6 S6
60" 404" 0 —a”
DT, e e R T -
— | ‘
= 4 Fa | ) . . ., ) . < : “ 4 < R . ) . 8 ‘
C‘D 1 < -l&‘ ‘.A . .AAv ‘A . ) . < g . .A. ‘A ) 4 A qA . < _ 5 . A Em A g P a < 4 < |
- | Q\ ’ ®» |
| |
! COLUMN MARK (TYP.) 4 2 !
| Ba SEE 2/S7 FOR AERATION < : !
‘ REINFORCEMENT _ TANK ' |
‘ 3 ) P :
‘ v )
ol : | TOP_BARS 1
| : -] #6 AT 127 - INFLUENT ‘
. A E.W. o F |
| N SLUDGE ~ ~ Q . |
- |- | _ HOLDING e - v
T \ s TANK ] & -] !
w0 | % | ) ~ L ‘
— | < 1 | 4 . ~ : I
< i .
\S5 /) F — TTOM BARS v - \IS5 )/
\ 4 " 0.C. a |
| : . !
| , . |
‘ - A A ‘
L A . [
\ : . COLUMN MARK (TYP.) ‘
| < A SHE 2/S7 FOR o
B S ‘ RAINFORCEMENT ‘
| _
s | ® |
‘ \ o - < ‘ 4 a- 3 4 o !
— | a9 2 <7/\ . qu _ . ) -7 4 : < < 4 ‘A m ) <o 4 4 ‘
- | |
T~ - - - - - - - - - - - - — |- - - - - - - — - - - — -y . - Y - - e - — = — — — = = = = = = = = = = = = = = = = = = = = — I
1 2
13 o 7"
‘ i) 9 9 " " 9 "
oo 1 g Z 1o r—0r) 1 oo
™ CONCRETE TANK FOUNDATION PLAN
5 SoALE: 1" = 10" FOUNDATION PLAN NOTES:
1.18” CONCRETE SLAB REINFORCED AS SHOWN ON PLAN. PLACE SLAB OVER 6" BASE OF WELL GRADED GRANULAR FILL, OVER NEWLY
PLACED, COMPACTED FILL (REMOVE ALL CLAYS PRIOR TO FILL PLACEMENT). PREPARE SUBGRADE PER GEOTECHNICAL RECOMMENDATIONS PLAN NORTH
3 FROM REPORT REFERENCED ON SHEET S1.
1 ggg%%e 2 |EXTERIOR GRADE ELEVATION VARIES, REF CIVIL. SLOPE BOTTOM OF FOOTING TO MAINTAIN MINIMUM BEARING DEPTH.
s collectie 3. |REFERENCE PROCESS PLANS AND SECTIONS FOR SIZE AND LOCATIONS OF PENETRATIONS, TYP.
wallace design collective, pc
struetural - civil - landseape - survey
$B00 pyramid court, suite 350
englewood, colorado 80T
303.3501670 - B00.364.5858
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: CMW PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
DESIGNED BY:SCJ COMMUNITY OF PHIPPSBURG CONCRETE TANK FOUNDATION PLAN
- —— ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10/13 /2023 7:54:02 AM ENGINEER: AQUAWORKS DBO. INC. S B -
COPYRIGHT: AQUAWORKS DBO, INC. AquaWOrkS DBO 3252 WILLIAMS STREET ' '
1 IF THIS BAR DOES NOT READ 1" o g A= DENVER, COLORADO 80205 #2479 1/4" S3
:;:: DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 2 3 [ 7l [ B 7 [ 3 9 [ 10




S
132" 220" 17°-6"
A
-0t -0t 4o Y e o6ty =27 s 26" | (-0
S6 S6
©
N
Vi
L j 7 ‘xA 4 2 ) A < g <, Ll. Al A <14: J HL - o 4 , qx“g( a4 4 I X
| J 4 4 S A fam .- : -J | .l 4 a7
B 1 > o(‘) . - ; T ;
‘ v
- N . | |
| o o ' \ a \ =
_ | . f . P :
:@ 5 < ‘ )Z{ = I ‘ ‘ I 0 )
A = ‘ : i ] i
~ | L) <C . | |
i Sl ogs : X - N -
' N ‘ | — | i
N | L 0
R || N || . _
) S T / R — ¥
o - N~ —g - P - - —— - x|, - X
C | | - * *
b2 | . E— { —— .SB
o . - 24” WIDE 1
b A CONC. BEAM | \ i A
4 4 | | N
| . - |
’ | | i
A | |
| |
7@ . ; ; 7l —
IS Z S /S S S S S S S S S S S S /S S S/ /S /S S S S S 3 /S /S S S S S | | S S S S S/ 4
© NN AV ey avd S S S S S S ’ S /S S S/ /S /S S S S S \Www-zs7777 | | © S S S
“‘ S /S S S S S S S S S S S S /S S S/ /S /S S S S S | A A AV | | h‘ VA evera
D o s RN R R s s s ! ! o AR
v_z. - ] . ] T N g T .<1‘ N T quvA T A 4 . .4_ S Ll ] ] B qv i ] a BN . A ) b
\
P~ 10'—44”
|
— ! C.L. BEAM
& 1"-0" 1"-0" 2
g N - 7 S - 7 S g Kse) 5-00 | o
E CONCRETE TANK LID PLAN NOTES:

™ CONCRETE TANK LID PLAN 1. [12” CONCRETE SLAB REINFORCED AS SHOWN ON PLAN.

\&/ sCALE: 114" = 10" 2. [EXTERIOR GRADE ELEVATION VARIES, REF CIVIL. PLAN
wallace 3. [REFERENCE PROCESS PLANS AND SECTIONS FOR SIZE AND LOCATIONS OF PENETRATIONS, TYP. NORTH
design 4.[REF. 7-S7 AND 8-S7 FOR TYPICAL WALL PIPE SLEEVE OR OTHER WALL OPENING DETAILS. RE: PROCESS PLANS FOR LOCATIONS
collective 5.[SPACING OF ADDITIONAL BARS AROUND OPENINGS SHALL BE MINIMUM OF 2.

e s oot 6.[EXTEND ALL ADDITIONAL BARS TO NEXT INTERIOR WALL CL OR DEVELOPMENT LENGTH PER 6/57 (WHICHEVER IS LONGER)
wallace design col . PC
il chi -lardscope ey 7.|PROVIDE 2" CLR FROM REINF. EA SIDE OF OPNG. PER 3,/S7
C ramid court, suite 35
F insrdab e 8.|REF DETAIL 9/57 FOR EMBEDS CAST INTO CONCRETE LID UNDER CONTAINER LEG LOCATIONS
303.35016%0 - 800.364.5858
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY:CMW PROJECT: WWTP IMPROVEMENT PROJECT SHEET TILE:
DESIGNED BY:SCJ COMMUNITY OF PHIPPSBURG CONCRETE TANK LID PLAN
: — ROUTT COUNTY, COLORADO
FILE PRINTED ON: 10,/13/2023 7:54:16 AM ENGINEER, AQUAWORKS DBO, INC. S p—
COPYRIGHT: AQUAWORKS DBO, INC. AquaWOrkS DBO 3252 WILLIAMS STREET ' '
1 IF THIS BAR DOES NOT READ 1° DESIGN BUILD OPERATE DENVER, COLORADO 80205 #2479 1/4" =1 S4
:;E DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 2 3 [ 7 [ 6 7 [ g [ 9 [ 10




40'-0" 8" 10'-0"
A an
& g
° [T 1 ‘ CONTAINER SHIMS TO BE
jé ©8 - [OcATED WITHIN 1" OF
WALL CENTERLINE
N
=
T
o [ || 2 TO 3 FT OF IMPERVIOUS
J e SOILS WITH 1”7 PER FOOT
1ol _ 2 SLOPE OVER GRANULAR
[ BACKFILL AGAINST WALL
WITH 1:1 SLOPE FROM BASE
5 — OF WALL AS SHOWN
6'-0"
g f VERIFY —
— " 0 T +— L] -]
—TAC L RN e s A PR R D L 2 P =t
B B - T J Lt
| == 7: —| |1 BEAM (BEYOND) ! 4 ‘ > - “—CONCRETE BEAM [
e, [ \SKASWELL ) } v } V SLAB OPENING (BEYOND) \ @
hek : X CONT (TP ‘ LS e RE: LID PLAN AND 4 o
e " s VERT © 87 oc— =1 L7 PROCESS PLANS FOR S6 _
20 e A I LOCATION / hed SECOND WELD-TITVTITT
OO
Sl e } o AERATION # VERT B 127 0.C: 20
CRECKA] 47 veErT @ 8 0C. 51— REF. PROCESS PLANS TANK : e e FIRST WELD
. o N -z FOR MIN 60—80 MIL ., f _ A | ‘
cl L ' # HOR|Z @ 127 O,c,% j /COAT‘N@ 60-80 46 VERT @ 8 0c— E E =
?Q% i SLUDCE \ INTERIOR CONCRETE / =
6 HORIZ @ 12" O.C. ‘ \ SURFACES HOLDING ) .
# HOLDING | | FLUIDS, TvP. #6 HORIZ @ 12" O.C: __ @f »
TANK \ | O THIRD WELD
3 Z _ - L | _ -
.AA-‘ . AR /L._e__ J I . J\r ]
FLAT CROSS
MITER CORNERS OF
. VERTICAL JOINTS AND
1"-0"
D — S 2
VERTICAL ELL VERTICAL TEE
NOTE:
ALL WELDS SHALL BE PER
WATERSTOP MANUFACTURER'S FIRST WELD
RECOMMENDATIONS. SECOND WELD
- = < =
™ CONCRETE TANK SECTION - L
\/ scaLE: 316" = 10" FLAT ELL FLAT TEE
NOTES:
1. BRACE TOP OF TANK WALLS BEFORE BACKFILLING AND UNTIL CONCRETE LID IS IN PLACE
E AND HAS REACHED ITS 28-DAY STRENGTH 2\ WATERSTOP JOINTS
2. AT ALL COLD JOINTS, COAT REBAR AND SURFACE OF CONCRETE WITH SIKA ARMATEC 110 S NTS

EPOCEM BONDING AGENT AND ANTI—CORROSION PROTECTANT (OR EQUIVALENT). APPLY (2) FULL
COATS PER MANUFACTURERS RECOMMENDATIONS WITH 3RD COAT AS BONDING AGENT.
ADDITIONALLY, A 6”7 WIDE—RIBBED CONTINUOUS WATERSTOP GREEN STREAK 7679”7 OR EQUIV.
SHALL BE PLACED IN A FULL—LENGTH KEYWAY AT ALL COLD JOINTS

wallace

design

collective

wallace design collective, pc
structural - civil - landscape - survey
9800 pyramid court, suite 350

F anglewoad, colorado BOTI2
303.3501690 - 800.364 5858

REV. No: | DATE: BY: | REVISION DESCRIPTION: DRAWN BY: CMW PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:

DESIGNED BY:SCJ COMMUNITY OF PHIPPSBURG CONCRETE TANK SECTION
ROUTT COUNTY, COLORADO

COPYRIGHT: AQUAWGORKS DBO, INC. AquaWOrkS DBO 3052 WILLIAMS STREET : ' '
DENVER, COLORADO 80205 42479 316" = 1 S5

1 IF THIS BAR DOES NOT READ 1" B B S
SS DRAWING IS NOT LABELED TO SCALE (303) 477-5915

1 2 3 [ 7 [ 6 7 [ 8 [ 0 [ 10




8_0" 80
5] & 5] E
A
RE: PLAN FOR REINFORCEMENT. RE: PLAN FOR REINFORCEMENT.
SEE 1/S2 FOR CLEAR COVER SEE 1/S2 FOR CLEAR COVER
REQUIREMENTS REQUIREMENTS
CONTAINER (BY CONTAINER (BY
SLAB OPENING (BEYOND) /OTHERS) SLAB OPENING (BEYOND) 4 /OTHERS)
RE: LID PLAN AND _ RE: LID PLAN AND YRS
PROCESS PLANS FOR > PROCESS PLANS FOR
B LOCATION @ LOCATION \
[e) o [ \ N | .
I L ; & T.0C. EL¢ | /yf N E T.0.C. EL¢
L _ " e o e 1" PER FT g .. oAt T » PER FT
ks = TTT==rT :
= == = &l N s
— ‘ ‘ ‘7‘ ‘ ‘7 _ \ 7‘ ‘ ‘7‘ ‘ REF 1/S7 FOR ‘ ‘ ‘ ‘7 6 DOWELS AT -0~ = / REF 1/S7 FOR
1= ‘x BEAM (BEYOND) SIKASWELL s-2 X~ || - TYPICAL REINF. =] o L SIKASWELL S—2 X TYPICAL REINF.
7‘%%3%6% CONT (TYP.) - é&g%é%& CLEARANCE v CONT (TYP.) CLEARANCE
= o : = | REQUIREMENTS S — T AT REQUIREMENTS
%% 45 DOWELS AT : %%é%%%% 5O 2 i 12 QPC. EF.
all ) e 4’—0”’7 B =ecece. sy TSI e
%{% . | %%é%%%% o 1 SOlEE 46 HORIZ. AT REF. PROCESS PLANS FOR '
- o VR AT A IS5 OO Tor oc EF MIN 60—80 MIL COATING ON _ REF. 1/55 FOR
c | s s o AL hTERn coNreTe
R %N% ) O A #6 DOWELS AT TYP. REQUIREMENTS
RPN o) C’éfg , 1 127 0.C. EF. WITH
P E? 2 “ox| o 26" HOOK INTO 6" WIDE RIBBED WATERSTOP, : STD ACI HOOK
s = &CLRAY 4] CLR | S ’ FOOTING GREEN STREAK 679" OR TOP AND BOT
| el b ~¥ %1 -of} EQUIV. 17 CLEAR REQ. ABOVE v SLAB REINF,
e h 1 rSOSHA| SLAB REINF., TYP. TYP.
|| %é% N 46 HORIZ. AT REF. PROCESS PLANS FOR v B +h : : — — : v
< I o EF MIN 60—80 MIL COATING ON T o - A — g
%é% . ALL INTERIOR CONCRETE — : h\ T - g g A4 e
%% . 45 DOWELS AT SURFACES HOLDING FLUIDS, 2 SR o S NOTE BRACE TOP OF TANK
TYP. B . . . R ST . S T . B .
0-050-4) 712 0.C. E.F. WITH ) T RE: PUAN. FOR' = WALLS BEFORE BACKFILLING
2'—6" HOOK INTO IDE_RIBBED WATERSTOP, : . REINEORCEMENT e AND UNTIL CONCRETE LID IS
& 6 W BBED WATERSTO ? REINFORCEMENT
@% - FOOTING GREEN STREAK "679" OR it AN IN PLACE AND HAS REACHED
o EQUIV. 1”7 CLEAR REQ. ABOVE ITS 28-DAY STRENGTH
D s NGl SLAB REINF., TYP. 169"
. . "]" — . N — 2 ] B K"I“
A T T T T e T T TR e 189
«‘) ST E
RE: . PUAN . FOR PR
o RESPLAN- FOR_ 2 v 2wt ONCRETE LID IS
R R L REINFORCEMENT . & oy g IN PLACE J8ND HAS REACHED A ELEVATION SECTION
— TS 28— DAMSTRENGTH \38/ SCALE: 1/4" = 1-0"
16’'-9
) SECTION NOTES:
18 -8 1. AT ALL COLD JOINTS, COAT REBAR AND SURFACE OF
CONCRETE WITH SIKA ARMATEC 110 EPOCEM BONDING AGENT AND
ANTI—=CORROSION PROTECTANT (OR EQUIVALENT). APPLY (2) FULL
. ELEVATION SECTION COATS PER MANUFACTURERS’ RECOMMENDATIONS WITH 3RD" COAT
@ SCALE. 1/2" = 10" AS BONDING AGENT. ADDITIONALLY, A 6~ WIDE—RIBBED
ALE:1/4"=1-0 CONTINUOUS WATERSTOP GREEN STREAK "679” OR EQUIV. SHALL
BE PLACED IN A FULL—LENGTH KEYWAY AT ALL COLD JOINTS
wallace
design
collective
wallace design collective, pc
structural - civil - landscape - survey
9800 pyramid court, suite 350
F anglewoad, colorado BOM2
303.350.1620 - 800.3645858
REV. No: | DATE: BY: REVISION DESCRIPTION: DRAWN BY: CMW PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
DESIGNED BY:SCJ CONCRETE TANK SECTION
FILE PRINTED ON:10/13,/2023 7:50: 54 AM ENGINEER. AQUATIORKS D80, INC. IS =
COPYRIGHT: AQUAWORKS DBO, INC. Aquaworks DBO 3252 WILLIAMS STREET ' '
1 IF THIS BAR DOES NOT READ 1° DESIGN BUILD OPERATE DENVER, COLORADO 80205 #2479 1/4" =1 S6
55 DRAWING IS NOT LABELED TO SCALE (303) 477-5915
i 2 3 [ 7 [ 6 7 [ 8 [ 9 [ 70




/ o
. - . e
REF PLAN ON S4 FOR
EEFN;/?ZEEZ%?ME LID REINFORCEMENT SIZE
REQUIREMENTS IN o AND SPACING
LID SLAB ACI STD e
EDGE OF SINGLE
N r_o CONTAINER EXTENDS PAST
X J CL OF BEAM AT SIM
L™ RE: 1/55 FOR WALL L BEAM
REINFORCEMENT SIZE (2)—ADDITIONAL #6
AND SPACING x TOP BARS
- | P2 #3 STIRRUPS AT 6” 0.C.
3 CLOSED TIES il Z
;Lt CLR. #3 CLOSED. 2 - \LSLAB BEYOND 7
[ T [~ PLAN VIEW CONTAINER % CONTAINER
REF 1/S6 FOR (4)—#7 EACH FACE cL BEAN = HOLD TOP OF WALL DOWN : /
KEY—-WAY AND (&) CENTERED UNDER L 6" AT BEAM BEARING RE: METALS PLAN FOR
WATERSTOP BEAM = LID SUPPORT DETAIL /ﬁ/ .
Pl P LSeE s5 on = | AROUND PERIMETER . . . . =
REF PLAN ON S3 4-0 (4)—#6 EACH FACE —| o N . OF OPENING L
FOR FOUNDATION |._HH——MATCH VERT REINF. SIZE B CENTERED UNDER A 4 . v v w2 e o @_o o
REINFORCEMENT SIZE f o AND SPACING BEAM e CLR. |
AND SPACING H" 2'-6" 41 CIR. s T—e—® o
3 T AN q o~ =
,\ - 2 - x ORI, o | oy (5)—#6 BOTTOM BARS
~ g © RE: PLAN FOR
° j ) 18 ADDITIONAL BARS (6)—#7 BOTTOM BARS
oy e PLAN VIEW f WITHIN 18" OF
peler OPENING
~, DETAIL (INTERIOR WALL) ~ DETAIL (COLUMN IN WALL) IL (LID OPENING) - DETAIL (LID BEAM)
\&/ scALE: 3/8" = 10" \&/ scALE: 3/8" = 1-0" =1-0" \&/ scALE: 3/8" = 10"

#3 AT 8" 0.C. WITH
2'— O” HOOK EA END

—MAXIMUM 8"
WALL THICKNESS VERTICAL WALL DIAMETER.
JW RE: PLAN RENFORCING, | —MINIMUM 12
%po CUT AT OPENING ADUACENT OPENING.
- ) HORIZONTAL WALL S
— Sl REINFORCING, CUT 2
STEEL REINF. LAP WALL SLEEVE —: " “.| ~EscuTCHEON AT OPENING \ W
N - PLATE
a SLEEVE BY — T g N N X
BAR ’ LINK—SEAL A N v
H— ] SIZE UNK—SEAL/
TERMINATE 3 7
BARS WITH T ‘
1"—0" HOOK. 5 PIPE, RE-/
TERM\NATE BARS WITH 3 PROCESS
1'—0" HOOK. 7 ;LZAENS FOR \
8
S EXTERIOR SIDE \ N \
0
TERMINATE BARS WITH
1'—0" HOOK [ —
(1)-#6x5'-0" ADDITIONAL
WALL EACH FACE, TYP. / (1)= #6x4'—0"
HORIZONTAL

=\ TYPICAL CONCRETE CORNER BARS

EACH FACE
™ PIPE SLEEVE % o
(1) ADDITIONAL #6V 4 1

5/ No scALE \”/ NoO sCALE (1) ADDITONAL optunG
EACH SIDE OF
OPENING
8
NPT T /+~ OPENING IN TANK WALL
X57HsA L 57:? X 57 HSA \ ‘ \&/ No scALE
PLATE N PLATE
2’x8"x0'—8 L o x87x1'—4"
EMBED_TYPE 1 EMBED_TYPE 2
(AT OUTSIDE CORNER LEGS) (AT INSIDE CORNER LEGS)
wallace
design
collective -~ LID EMBEDS AT CONTAINER LEGS
wcllcc'denigpeolbcﬁn,pc \SJ/
structural -civil- landscape - survey NO SCALE

9BOO pyramid court, suite 350
englewood, colorado 80112
303.3501600 - 800.364.6858

REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: CMW PROJECT: WWITP IMPROVEMENT PROJECT SHEET TITLE:
COMMUNITY OF PHIPPSBURG
DESIGNED BY: STRUCTURAL DETAILS
o — ROUTT COUNTY, COLORADO
FILE PRINTED ON:10,/13/2023 7:51:45 AM ENGINEER. AQUATIORKS DBO, INC. IS =
COPYRIGHT: AQUAWORKS DBO, INC. AquaWOrkS DBO 3252 WILLIAMS STREET ' '
DENVER, COLORADO 80205

1 IF THIS BAR DOES NOT READ 1" DESIGN BUILD OPERATE ’ #2479 PER DETAIL S7
5:: DRAWING IS NOT LABELED TO SCALE (303) 477-5915

1 2 3 [ 7 [ 6 7 [ 8 [ 9 [ 10




i ]

] 3 ] 4 ] 5 | 6

] / | 3 | 9 | 10

( ONE—LINE PROJECT GENERAL NOTES: STAND—BY GENERATOR AND ATS:
D PANELBOARD 1. THE PROCESS BUILDING IS FACTORY DESIGNED, BUILT, TESTED AND DELIVERED TO THE SITE FULLY ASSEMBLED BY NEWTERRA. ALL 1. THE GENERATOR SHALL BE INSTALLED WITH ALL CONNECTIONS, CONDUCTORS AND CONDUITS PER THE CODE.
WORK INSTALLED BY NEWTERRA SHALL MEET 2020 NEC INSPECTION CODES.
S VEATHERHERD 2. REFER TO GENERATOR SPECIFICATION TABLE FOR DETAILS ON THE PROJECT SPECIFIC GENERATOR.
N 2. THE CONTRACTOR SHALL WORK WITH NEWTERRA MANUFACTURING TO PROVIDE AND INSTALL ALL ELECTRICAL AND CONTROLS A
COMPLETE WITH ASSOCIATED CIRCUITRY NECESSARY TO PERFORM THE INTENDED FUNCTIONS OF THE CONTRACT DOCUMENTS. ANY 3. THE CONTRACTOR SHALL PROVIDE A CONCRETE HOUSEKEEPING PAD PER DETAIL.
T MATERIALS, DEVICES AND CIRCUITRY NOT SPECIFICALLY INDICATED BUT NECESSARY TO PERFORM INTENDED FUNCTIONS AND
CORRECT OPERATION SHALL BE FROVIDED AND INSTALLED. 4. SUPPLY AUTOMATIC TRANSFER SWITCH IN THE AMPERAGE AND VOLTAGE SPECIFIED. SWITCH SHALL BE (3) POLE WITH A SOLID
= sHoRT oRau VAL NEUTRAL CONNECTION.
— 3. ELECTRICAL INSTALLATION OF POWER AND CONTROLS ON EQUIPMENT SKIDS SHALL BE BY THE MANUFACTURER.
e s 5. GROUND GENERATOR PER NEC 250-35(B) FOR A NON—SEPARATELY DERIVED SYSTEM. n
VETER AND CTs 4. ALL FQUIPMENT, DEVICE AND RACEWAY DIMENSIONS, PLANS AND FLEVATIONS INDICATED ON THE DRAWINGS ARE APPROXIMATE
ONLY. THE CONTRACTOR SHALL USE SHOP DRAWINGS FOR PROPER LAYOUT, FOUNDATION AND PAD FOR FINAL INSTALLATION. 6. CONTROL CONDUCTORS FROM THE GENERATOR TO THE REMOTE CONTROL PANEL AND ATS SWITCH SHALL BE VERIFIED FROM THE
DN ruseo oiscowec " MANUFACTURER AND INSTALLED PER CODE.
TH Nou-rUsED DIScoNECT 5. ALL OVERCURRENT DEVICES (CIRCUIT BREAKERS, FUSES, OVERLOADS, ETC.) SIZES INDICATED ARE ESTIMATED. THE CONTRACTOR
SHALL PROVIDE AND INSTALL OVERCURRENT DEVICES SIZED AS REQUIRED BY THE NEC FOR THE CONNECTED LOAD AND ACTUAL
@ o O (D ST QUERCHRRENT PEVICES SIZED 1S REIRED B THE JEe 7. ;E%C%E)A!VSTERACTOR SHALL PROVIDE SHOP DRAWINGS FOR THE GENERATOR AND TRANSFER SWITCHES TO THE ENGINEER PRIOR TO
e~ CIRCUIT BREAKER S‘TE WORK B
e~ FUSED SWTCH e 8. THE CONTRACTOR IS RESPONSIBLE TO TEST AND SHOW PROPER OPERATION OF THE STANDBY SYSTEM TO THE OWNER.
B MARETC STARTER/GONTAGTOR 1. ALL WORK SHALL BE COORDINATED WITH OTHER UNDER GROUND UTILITIES.
- GROUNDING:
EEZZZ‘;W 2. THE CONTRACTOR SHALL FOLLOW TRENCH DETAILS FOR CONDUIT AND WIRE. 1 PROVIDE NEW MAIN SERVICE GROUNDING WITH THE FOLLOWING:
C S R CENERATOR PAD: e A WALL MOUNTED 2" X 8" X " GROUND BAR MOUNTED ON WALL BY MAIN SERVICE BOND ALL CONDUGTORS HERE.
1. SIZE PAD TO EXTEND A MINIMUM OF 18" PAST THE EDGE OF GENERATOR ENCLOSURE PROVIDED. COMPACT SOIL UNDER GENERATOR *2- 8" GROUND RODS AT ENTRANCE PER NEC.
©  CELING MOUNTED JUNGTION BOX PADS TO 95% STANDARD PROCTOR. THE FINAL PAD THICKNESS IS A MINIMUM OF 6" -\NSTALL 20° OF BARE GROUND WIRE IN THE TRENCH TO THE GENERATOR AND COVER WITH CONCRETE.
© WAL MOUNTED JUNCTION 80X ¢BOND BUILDING STEEL OF NEW CONTAINERIZED PLANT.
FLOOR MOUNTED JUNCTION BOX 2. STEEL REINFORCING BARS: ASTM A 615/A 615M, GRADE 60 (GRADE 420), DEFORMED. ALL REINFORCING STEEL SHALL BE DETAIL NOTES ALL SHEETS:
Wt WROIOLD SURFACGE RACEVAY UNIFORMLY TIED TO REINFORCING STFEL TO PREVENT DISPLACEMENT DURING CONCRETE PLACEMENT WITH BOLSTERS, CHAIRS, OR :
D Nwae crou FAULT rECETACLE SPACERS. 1. THE CONTRACTOR SHALL VERIFY THE NUMBER OF CONTROL CABLES BETWEEN THE GENERATOR AND ATS SWITCH. THERE WILL BE
A SET OF GENERATOR START CONTACTS ALONG WITH A COMMUNICATIONS CONNECTION FOR GENERATOR ALARM SIGNALS TO THE |c
© DUMEREERTRCE 3. ALL CONCRETE SHALL BE AIR PROPORTION NORMAL—WEIGHT CONCRETE MIXTURE AS FOLLOWS: SCADA SYSTEM.  COORDINATE WITH NEWTERRA ON CONNECTION TO SCADA.
=B FOURPLEX RECEPTACLE
4 ABOVE COUNTER MONTED RECEPTACLE a. MINIMUM COMPRESSIVE STRENGTH: 4000 PSI AT 28 DAYS. CONTROL SYSTEM WORK BY ELECTRICAL:
@ GROUND FAULT RECEPTACLE b. MAXIMUM WATER—CEMENTITIOUS MATERIALS RATIO:  0.45. 1. ALL CONTROL DEVICES, CABLING AND CONNECTIONS INSIDE THE BUILDING WILL BE INSTALLED BY THE MANUFACTURER.
= CEILING MOUNTED RECEPTACLE
B FLOGR HOUNTED DUPLEX REGEPTAGLE c. SLUMP LIMIT: 5 INCHES, PLUS OR MINUS 1 INCH. 2. ALL CONTROL DEVICES AND FACTORY SUPPLIED CABLING FOR THE TANKS SHALL BE SUPPLIED BY NEWTERRA. | |
B FLOR MOUNTED FOURPLEX RECEPTACLE d. AIR CONTENT: 6 PERCENT, PLUS OR MINUS 1.5 PERCENT AT POINT OF DELIVERY FOR 3/4—INCH NOMINAL MAXIMUM
©  SPECAL RECEPTACLE AGGREGATE SIZE. 3. THE ELECTRICAL CONTRACTOR SHALL INSTALL CONTROL CONDUITS BETWEEN THE INTERIOR PANELS AND THE TANKS.
4 PROTECT FRESHLY PLACED CONCRETE FROM PREMATURE DRYING AND EXCESSIVE COLD OR HOT TEMPERATURES. COMPLY WITH AC) 4 THE E.C. SHALL SUPPLY THE CONTROL CABLING FROM THE BUILDING TO THE TANKS AS LISTED IN THE NEWTERRA SUBMITTAL AND
M ;EALLELP“MZNUENTOE“D“TZEPHONE - 306.1 FOR COLD—WEATHER PROTECTION AND ACl 301 FOR HOT—WEATHER PROTECTION DURING CURING. THE SCHEDULE. EC TO PROVIDE CABLING BETWEEN CONTAINERS PER THE NEWTERRA ONE—LINE.
A\
¥ FLOOR MOUNTED TELEPHONE OUTLET SITE (POWER) TRENCH DETAIL: INSTALL 1" AWNING OVER METER Q‘iNEW HUBBELL "VBGL” LED LIGHT OR EQUAL D
T COMBINATION VOICE/DATA 1. FOR THE CONDUIT TRENCHES TO THE INSTALL SCHEDULE 40 PVC CONDUIT WITH RIGID ELBOWS. REBAR STAKE AND TIE THE ELECTRICAL METER ——|
< TELEVSION OUTLET CONDUIT AT 5 INTERVALS ABOVE THE BOTTOM OF THE TRENCH AND FLOW FILL 8" WITH CONCRETE SLURRY. YAMPA VALLEY ELECTRIC
C CONTROLS LEGEND ASSOCIATION CT | O NEW GFCI RECEPTACLE
2. COORDINATE TRENCH WIDTH WITH OWNER AND WHERE NEEDED CONDUITS CAN BE STACKED TO MINIMIZE TRENCH WIDTH - || 200A
SOLENOID VALVE SERVICE: ] A PANE \NEW DOUBLE P1000 UNISTRUT SUPPORT
METER OR FLOW METER - FRAME SIZED FOR PANELS m
TRANSMITTER 1. ALL WORK SHALL CONFORM TO 2020 NATIONAL ELECTRIC CODE ALONG WITH ANY LOCAL BUILDING CODES. | BOND A NEW #4 BARE COPPER
LEVEL METER GROUND TO REBAR IN NEW SLAB
CLOBE VALV 2. ALL WORK INVOLVING THE UTILITY SHALL BE REVIEWED AND CONFIRMED, PRIOR TO ANY INSTALLATION. ALL WORK TO CONFORM TO D CONNECT 10 GRD. BUS
YAMPA VALLEY ELECTRIC ASSOCIATION REQUIREMENTS. »
200A MAIN SERV\CE/
3. ALL FEEDERS ARE TO BE COPPER. DISCONNECT WITH CRADE
CLASS T N FUSES E
4. PANEL SCHEDULES SHALL BE UPDATED AND TYPED PRIOR TO COMPLETION OF THE PROJECT. ST
5. THE E.C. SHALL SUBMIT ELECTRICAL DISTRIBUTION GEAR, AND GENERATOR SHOP DRAWINGS TO THE OWNER AND ENGINEER FOR : ‘WRE\NFORCED UPRIGHTS IN
APPROVAL PRIOR TO FINAL PURCHASE. CONCRETE TO BELOW
INCOMING POWER PVC #40 FROST LINE
6. THE SERVICE EQUIPMENT SHALL BE BUILT AT THE EDGE OF THE TANK PAD WITH A RACK AS SHOWN OR MOUNTED ON THE UNDERGRD~W2<EEEU‘E;PR(5§~E%* GENERATOR POWER, -
CONTAINER EXTERIOR PER OWNER PREFERENCE. SHORE POWER AND
\RISER DIAGRAM CONTROL
SCALE: NOT TO SCALE .
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MAB PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
DESIGONED BY: MAB COMMUNITY OF PHIPPSBURG ELECTRICAL NOTES & DETAILS
FILE PRINTED ON:10,/12 /2023 12:22:10 PM HOUTT_LOUNTY, COLORADD
. : 22 ENGINEER: AQUAWORKS DBO, INC. ROUECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. qua Or S 3252 WILLIAMS STREET
1 IF THIS BAR DOES NOT READ 17 et A G T e DENVER, COLORADO 80205 42479 NOT TO SCALE E1
_;S DRAWING IS NOT LABELED TO SCALE (303) 477-5915
| ] ] 3 I 4 ] 6 / ] 3 | 9 | 10




2 ] 3 ] 4 | S ] 6

] Z ] 8

.o 70.;
j 62944 o

10/12/23"

GENERAL NOTES:

A. ALL CONDUCTORS SIZING IS BASED ON COPPER ONLY.
B. EC TO COORDINATE WITH YAMPA VALLEY ELECTRIC

KEYED NOTES: (&)

1.

200A YAMPA VALLEY ELECTRIC ASSOCIATION ASSOCIATION
600V NEMA 3R CT.

ASSOCIATION ASSOCIATION TO VERIFY SIZE AND AVAILABLE 2. 200A YAMPA VALLEY ELECTRIC ASSOCIATION ASSOCIATION
FAULT CURRENT FOR THE UTILITY TRANSFORMER. IF ANY METER.
VALUES EXCEED THE ONES LISTED ON THE SHORT CIRCUIT
TABLE, CONTACT ENGINEER IMMEDIATELY TO REVISE DESICN 5. 200A YAMPA VALLEY ELECTRIC ASSOCIATION ASSOCIATION
AND CALCULATIONS. 600V NEMA 3R SERVICE DISCONNECT.
C. VOLTAGE DROP IS TO BE TESTED AND IF NEEDED, UPSIZED BY 4.  200A, 480/277V, 3PHASE, 4 WIRE, NEMA 3R, AUTOMATIC
THE EC. TRANSFER SWITCH.
D. SEE INSTRUMENTATION TABLE ON E3 FOR POWER CONNECTION
REQUIREMENTS, COMMUNICATION CABLE TYPES, CONDUIT SIZES, 5. 200, 480/277Y, 3PHASE, 4 WRE, NEMA 3R PANEL.
JUNCTION BOX ROUTING, HAZARDOUS AREA CLASSIFICATIONS _ _ _
AND” TERVINATION INFORMATION 6. JUNCTION BOXES JB—TNK1, JB—TNK1-DC.
E. ALL CONDUIT PATHWAYS SHOWN IN THIS DRAWING ARE /- igﬁ%&‘ﬁ?,@%@ JBINK2=CLZ, JBTNKZIS, JB=INKZ, &
DIAGRAMMATIC ONLY. EC TO DETERMINE THE BEST ROUTING
FOLLOWING THE INSTRUMENTATION SCHEDULE ON PAGE E3 8 U.G. POWER AND CONTROL CONDUITS FOR GENERATOR. SEE
 TRANSFORMER ASSUMED TO BE NO FURTHER THEN 50° AWAY CIVIL PLANS FOR EXACT LOCATIONS. GENERATOR IS ABOUT
: : 60" NORTH OF THE PLANT. ATS TO RECEIVE 120V AND 24VDC
IF THERE IS A DISCREPANCY, CONTACT ENGINEER FOR CONNECTIONS.
RECALCULATIONS
9. EXTEND VENTILATION WHEN NEEDED TO ENSURE IT IS 3° AWAY

FROM ANY ELECTRICAL EQUIPMENT.

PROPOSED LOCATION OF 120/208V 3PHASE PANEL. PANEL TO
SUPPLY GENERATOR AND RACK'S SMALL LOADS.

MAINTENANCE LED LIGHT & GFI ON RACK 120V FROM NEW
120/208V PANEL.

COORDINATE OVERHEAD ROUTE FOR INCOMING 200A FEED
FROM TRANSFER SWITCH.

SLUDGE HOLDING TANK TNK-0901. TANK TO RECEIVE 480V
CONNECTIONS AND 24VDC CONNECTIONS. SEE ES FOR
EQUIPMENT CONNECTION SCHEDULE.

AERATION TANK TNK-0501. TANK TO RECEIVE 480V
CONNECTIONS, CLASS 2 CONNECTIONS AND 24VDC. SEE ES
FOR EQUIPMENT CONNECTION SCHEDULE.

EQUALIZATION TANK TNK—0301. TANK TO RECEIVE 480V
CONNECTIONS, 24VDC, AND INTRINSICALLY SAFE/CLASS 2
CONNECTIONS. SEE E3 FOR EQUIPMENT CONNECTION SCHEDULE.

INSTALL ULTRASONIC TRANSDUCER AT EXISTING FLUME
(INTRINSICALLY SAFE.)

PROVIDE ELECTRICAL CONNECTIONS BETWEEN THE TWO
CONTAINERS PER EQUIPMENT MANUFACTURER REQUIREMENTS.

:@
i

L

REV. No. | DATE. | BY:

i Y
REVISION DESCRIPTION:

DRAWN BY: MAB

DESIGNED BY: MAB

& XY oY >

PROJECT: WWTP IMPROVEMENT PROJECT
COMMUNITY OF PHIPPSBURG
ROUTT COUNTY, COLORADO

—SEET TILE
ELECTRICAL LAYOUT

é&AquaWorks DBO.

FILE PRINTED ON:10/12/2023 12:22:16 PM :
: ENGINEER: AQUAWORKS DBO, INC. PROJECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. 3252 WILLIAMS STREET
1 IF THIS BAR DOES NOT READ 1" DENVER, COLORADO 80205 #2479 NOT TO SCALE E2
_;S DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 I 2 I 3 | Z I ¥ I 8 I 9 I 10




1 ] 2 ] 3 ] 4 ] 5 ] 6 ] / | 8 ] 9 ] 10
TANK POWER & INSTRUMENT CONNECTION WWTP Generator Specifications MAIN SERVICE CALCULATION 480 Volts FINAL GRADE
—
TANK#| TAG |480v|120v|24vDC|is/cL2 ITEM CABLE IN CONDUIT AREA CONNECTION |TERMINATION| [Manufacturer MTU Rolls-Royce Computed Loads [ Demand Factor LTl COMPACTED SOIL UNDERGROUND CONDUIT SCHEDULE
CLASSIFICATION Model 4R0120 DS100 Lightin 03 KVA _ 125% =] 0.3 kVA i
— ghting Tossson Power ControlData Spare
P-0301 YES Equalization Tank Pump #1 (Duty) 34412, 112, 3/4" Rigid BTN Plant MPP Voltage 450 v Receptacle (1St 10KW) | 14 KVA  100% =| 1.4 kvA i BACKFILL(OR FLOW Size | Qy | size | Qy. | size | Q
P-0302 YES - Equalization Tank Pump #2 (Standby) 3412, 1412,-3/4" Rigid Duty Standby Receptacle (Over 10 KW) | 0.0 KVA 50% =| 0.0 KVA / FILL CON CRETE) Senice Enrance | 2" 1 NA | NA
P-0301-STAT| - YES Equalization Tank Pump #1 Status Seoarmte 1 Gonduits for JB-TNK2-DC Size (Rated for Site) 100kW/120kVA KW/kVA Motor Loads 345 KVA  100% =| 345 KVA Generator on 1 I 2 14"
P-0302-STAT YES - |Equalization Tank Pump #2 Status aupiomecmns Verfy Phase/Wire 3ph/4w Largest Motor 225 kVA 125% =| 28.1 kVA Underground Shop Drawing Needs to be Prepared
301 |LT-301 - YES |Level Transmitter - Ci1, Div1 Seal-Off Engine OM924LA  _ —_—
the Qy of #16, pairs of olant MG _ Fixed Electric Heat 158 KVA__ 100% =| 15.8 KVA WARNING TAPE
LALL-301 TES |Level Alarm Low Low #16 STP, & 24Vdc,and an Fuel diesel Other Load 58KVA  100%=| 58 KVA
tit{f;&; :Ez tew: i“/"'TChH"_“ghhHH‘E:]h other pump control JB-TNK2-1S Site Elevation 6500' FT TOTAL DEMAND| 85.9 KVA PROVIDE 1 /2” THREADED EXPANSION
- evel Alarm High Hig cables Ambient Temp 95F Deg ©On 200A Senvice 3@ Load| 103.3 Amps
LSHH-301 - YES_|Level Switch High High Low Temp Design 207 Deg 30" ANCHOR BOLTS (4 MIN.)
P-0501 YES - |Aeration Tank Pump #1 (Duty) 3#12, 1412,-3/4" Rigid Max Starting kVA 344skV at 30% KVA z T — T
JB-TNK2 Plant MPP g skV a R . .
P.0502 YES - [Aeration Tank Pump #2 (Standby) 312, 1412, 314" Rigid Maximum Voltags Dip 0% % / Lol | LA I M { ® .o , @ T
B <4 v
P-0501-STAT| - YES Aeration Tank Pump #1 Status Sound Steel Weather R A S " E : MONOLITHIC 6" SLAB N & 16
P-0502-STAT VES [Aeration Tank Pump #2 Status Exhaust Internal Muffler w/ Top Exhaust SRR e ’ 47 WITH #4 BAR 12” 0.C @ J
YES " & ; - .C. .
PHA 0501 pH Transmiter TBNK2DC Emergency Power Off Switch | QY (2 IO GROUND NEW PAD WITH GROUND
PH-0501 YES pH Transmitter Alarm s to 1 Condits Housing Level 3 S L N Lo LW ,J
501 [DOAL-0501 YES Dissolved Oxygen Transmitter Alarm ;Tifnieot\ogg \Lj':m?r General Purpose Width 48 Inches y o AR {4 BIPPEE ‘\\\ ROD AND CONNECT TO GENSET
DO-0501 YES - |Disolved Oxygen Transmitter the Qty of #16 aﬁd other Plant MCP Length 144.08 Inches : 62944 g’: e - @ . @ .© ,, 4 \ FRAME.
LAHH-0501 YES |Level Alarm High High pump sensor cables Height 110.78 Inches = s B ; CONCRETE
LSHH-0501 YES _|Level Switch High High UL Base Tank 24 hour 10/12/23 Ry ‘ " »
LALL-0501 YES |Level Alarm Low Low JB-TNK2-CL2 Approximate Weight 5730 Lbs . K L{[ 0 —— 3
LSLL-0501 YES [Level Svitch Low Low Accessories: . GENERATOR PAD DETAIL
LT-0501 - YES |Level Transmitter Extreme Cold Weather Kit with Snow POWER CONDUIT. CONTROLS CONDUIT SCALE: NOT TO SCALE
P-0901 YES - [Activated Sludge Decant Pump #1 (Duty) __[3+#12, 1#12,3/4" Rigid [ . Block Heater 1500W 120V for (-20F) ' '
P-0902 YES - Activated Sludge Decant Pump #2 (Standby) [3#12, 1+#12,-3/4" Rigid Battery Charger/Heat 108 SHORE POWER CONDUIT AND SPARE
LT-0901 - YES Level Transmitter Separate 1" Conduits for Remote Annuciator Yes
901 [LALL-0902 YES Level Alarm Low Low all connections. Verify | General Purpose Automatic Transfer Switch. Yes
LSLL-0901 YES Level Switch Low Low the Qty of #16, pairs of JB-TNK1-DC Plant MCP ] 9 DUCT BANK DETAIL
L AHH-0902 YES Level Alarm High High #16 STP, & other ATS Cable/Annunciator TEBD SCALE: NOT TO SCALE NEUTRAL BUSS
| SHH-0901 YES Level Switch High High sensor cables
CONTRACTOR NOTE — UTILITY XFMR: CROUND MAIN BONDING JUMPER NEC 250-28
FAULT CURRENT AND VOLTAGE DROP CALCULATION TABLE 1. EC TO COORDINATE WITH YAMPA VALLEY ELECTRIC BUSS @
POINT LOCATION LENGTH (L) LOAD |POWER|VOLTAGE|PHASE[WIRELONDUCTOR CONDUCTOR CONDUIT | VOLTAGE [ONDUCTO]| c #OF |isc AVAILABLE] Isc % OF |VOLTAGE|VOLTAGE|TOTAL|POINT] ASSOC‘A'H ON TO VER‘FY S‘ ZE AN D AVA\ LABLE FAU LT
DESCRIPTION (fty N FEEDERFACTOR| (EL1) SIZE | MATERIAL TYPE MATERIAL CLASS NMOLTLOSY VALUE |PARALLEL, UPSTREAM AT EQUIP |VOLTAGE|AT START| ATEND | % VD AY
mps) | o6 RUNS |(SEENOTE 5) () OR ()| DROP | (v | (M) CURRENT FOR THE UTILITY TRANSFORMER. IF ANY |/
FO XEVR = = = = - - = = = = = = = = 20,500 = 480 = ~ | Fo
F1 CT/METER 60 200 90% 480 3 3X COPPER THREE SINGLE CONDUCTORS |[NONMAGNETIC] 600V 151 13923 1 20,500 15,545 0.4% 480 478 0.4% F1 VALU ES EXCEED THE ONES L‘STED ON THE SHORT / / f 7
F2 DISCONNECT 5 200 90% 480 3 3X COPPER THREE SINGLE CONDUCTORS |[NONMAGNETIC] 600V 151 13923 1 15,545 5,000 0.0% 478 478 0.4% F2
F3 ATS 5 200 90% 480 3 3X COPPER THREE SINGLE CONDUCTORS [NONMAGNETIC 600V 151 13923 1 5,000 4,968 0.0% 478 478 04% | F3 C‘RCU‘T TABLE) CONTACT ENG‘NEER ‘MMED‘ATELY TO / / /
F4 MDP 5 200 90% 480 3 3X COPPER THREE SINGLE CONDUCTORS [NONMAGNETIC 600V 151 13923 1 4,968 4,936 0.0% 478 478 05% | F4
F5 MPP 15 200 90% 480 3 3X COPPER THREE SINGLE CONDUCTORS [NONMAGNETIC] 600V 151 13923 1 4,936 4,843 0.1% 478 477 06% | F5 REV‘SE DES‘GN AND CALCULA—HONS‘ #4 AWG EQU‘PM ENT
NOTES:
AL CALCOLATIONS WERE DONE USIG BUSSHAN "FOIT 70 POINT® METHOD. 2 FOR DESIGN PURPOSES 75KVA XFMR USED TO COPEEE TO GROUNDING TO GROUNDING TO OTHER BONDING JUMPER
2. REFER TG PLANS FOR ASSUMED UTILITY TRANSFORMER SIZE UTILIZED FOR CALCULATIONS.

3. TRANSFORMER IMPEDANCES USED IN THE CALCULATIONS WERE TAKEN FROM EATON'S PUBLISHED IMPEDANCES FOR DOE 2016 DRY-TYPE TRANSFORMERS.
4. CONDUCTOR LENGTHS INDICATED IN THIS SCHEDULE ARE FOR THE PUROPOSES OF FAULT CURRENT CALCULATIONS ONLY. THESE LENGTHS ASSUME WORST CASE SHORTEST DISTANCE CONDITIONS AND SHOULD NOT BE UTILIZED
BY THE ELECTRICAL CONTRACTOR FOR BIDDING PURPOSES. THE ELECTRICAL CONTRACTOR SHALL BE RESPONSIBLE FOR ESTIMATING AND MEASURING ACTUAL FIELD CONDITION LENGTHS AS PART OF THE BID PROCESS.

FEEDER SCHEDULE - COPPER

KEY/ |FEEDER CONDUIT
AMPS _|AND CONDUCTORS

SERVICE ENTRANCE FEEDERS

ARTICLE 25

0.66

SYSTEM (SDS). GROUND SIZE PER NEC TABLE INCLUDED IN

200N ] 1[4#3/0, 2'C] | |
EQUIPMENT FEEDERS
200NGX | 4#3/0, 1#6G_2-1/2'C [200NG ] 3#3/0. 146G, 2-1/2°"C__ | 200G | 2#3/0. 1#6G, 2'C
GROUNDING CONDUCTORS
NOTES (ABBREVIATIONS

1. FEEDER FOR SECONDARY OF SEPARATELY DERIVED

MECH [ SEE MECH SCHEDULE

XFMR | SEE XFMR SCHEDULE

2. ALL CONDUCTORS ARE SINGLE CONDUCTOR COPPER THWN
UNLESS NOTED OTHERWISE. AMPACITY BASED ON THE NEC
TABLE INCLUDED IN ARTICLE 310

3. ALL CONDUITS ARE EMT UNLESS NOTED OTHERWISE, FILL RATIOS
BASED ON NEC ANNEX C TABLE C.1.

CALCULATE FAULT CURRENT. EC TO COORDINATE AND 250-66(B)
CONFIRM. IF FAULT XFMR OR FAULT EXCEED VALUES
LISTED, CONTACT ENGINEER IMMEDIATELY FOR REDESIGN.

3. ENSURE DOWNSTREAM BREAKERS ARE COMPATIBLE
WITH CLASS T JJS FUSES SERIES RATING FOR FAULT
CURRENT LIMITING PURPOSES.

PROCESS SERVICE INSTALLED BY NEWTERRA

"MPP” 2004, 480V, 39, a

LT b7

CONCRETE ENCASED

FLECTRODE
NEC 2501 o4<c)<3>

FLECTRODE
NEC 2501 O4(A)®

STRUCTURAL STEEL COLD WATER
FLECTRODE (UFER ELECTRODE PIPE ELECTRODE
NEC 250-52(A)(3 NEC 250-52(A)(2) NEC

COPPER
PIPING SYSTEMS NEC
NEC 250404(8)@ 250-66(A)

iwo

SPRINKLER, GAS, 3/4"x10'-0" COPPER

| 4W, 10KAIC, NEMA—4

MAIN PANEL "MDP" |
200A, 600V, 39, 4W,

ATS 200A, 480V,

NEMA—3R, 10KAIC

39, 3W, SOLID N.
10KAIC, NEMA-4X

"MPP" LOAD

250-52(A)(1)
GENERAL NOTES — GROUNDING DETAL:
1. THE GROUNDING ELECTRODE CONDUCTOR CONNECTION POINT IS
NOT NECESSARILY A PHYSICAL CONNECTION. IT IS PROVIDED TO
ILLUSTRATE THE INTERCONNECTION OF THE GROUNDING ELECTRODE
SYSTEM. IT COULD, FOR EXAMPLE, BE THE WATER PIPE.

ETC. PIPE CLAD
NEC 250-104(B)  STEEL GROUND ROD
[F UFER IS NOT
AVAILABLE

NEC 250—52(A)(5)

NEC 250-102(C)

NEW YAMPA VALLEY o - G 2. NEC REFERENCES ARE FROM 2017 NATIONAL ELECTRIC CODE.
ELECTRIC ASSOCIATION NEW YAMPA VALLEY MAIN' SERVICE ° o Cane> CALCULATED BT 3. BONDS SHALL BE MECHANICAL TYPE. INTERIOR BONDS MAY BE BONDING CONDUTOR SIZE
SADMNT XFMR ELECTRIC ASSOCIATION 2004, 600V, 34, \%_ L INEWTERRA =103.3 A | Y OTHERMIC.
277 /480V, 36, 4W CT/PT HOUSING & METER 10KAIC R DISC. 4. BOND SIZE SHALL MATCH CONDUCTORS SHOWN ON FEEDER SES SIZEIMBJLEBJ) PIENG | G 3
- IS FUSES 9 START CABLING 5. GROUND CONDUCTORS SHALL BE STRANDED COPPER INSULATED oo 1T 6 . . .
o= 200 & REMOTE COMM. CABLE, U.N.O.
(B @ ] W 200A 4 6 4 4
D) STANDBY 100kW, 277/480V, 3@, 4W, 200h | 1/0 3 /0 5
X2
N 200NG DIESEL GENERATOR. EXTERIOR HOUSING AND DETAIL NOTES — GROUNDING DETAIL:
< P e CD COLD WEATHER KIT 600A | 2/0 | 1 | 2/0 | 6
B BATTERY CHARGER, <>SIZE PER TABLE 250-66 UP TO 1100 KCMIL. SIZE TO 12.5% 800A | 2/0 | 1/0 | 2/0 6
° WARMER, BLOCK HEATER, OF FEEDERS WHEN OVER 1100 KCMIL. MAIN BONDING JUMPER
10004 | 3/0 | 2/0 | 3/0 6
Coro ~ INSTALL 2-20A CIRCUITS FOR SERVICES GREATER THAN 1000A, PROVIDED WITH SERVICE 2008 | 40 | 30 | 3/ 5
200A INTO PB PANEL ENTRANCE SWITCHGEAR ARE ACCEPTABLE.
— INCLUDING BREAKERS 1600A | 250 | 4/0 | 3/0 6
W COICEE T SIZE PER TABLE 250-122. ASSUMES MAIN DEVICE RATING IS KCMIL
LT EQUAL TO FEEDER SIZE.
PROVIDE A 2°W x 8'L COPPER GRD. GROUND NEW PAD WITH GROUND ROD 2000A | 300 | 250 | 3/0 6
BAR MOUNTED BELOW SWITCHES. AND CONNECT TO GENSET FRAME. @S\ZE PER TABLE 250—66. KCMIL | KCMIL
REV. No: | DATE: | BY: | REVISION DESCRIPTION: DRAWN BY: MAB PROJECT: WWTP IMPROVEMENT PROJECT SHEET TITLE:
DESIGNED BY: MAB COMMUNITY OF PHIPPSBURG ELECTRICAL ONE LINE & DETAILS
FILE PRINTED ON: 10,/12,/2023 12:22:22 PM HOUTT LOUNTY, CO-ORADD
— n s ENGINEER: AQUAWORKS DBO, INC. CROUECT NUMBER: | SCALE: SHEET:
COPYRIGHT: AQUAWORKS DBO, INC. qua Or S 3252 WILLIAMS STREET
0 1 IF THIS BAR DOES NOT READ 1" e e SR e e DENVER, COLORADO 80205 42479 NOT TO SCALE £3
P ™™ e DRAWING IS NOT LABELED TO SCALE (303) 477-5915
1 I 2 I 3 I Z I 5 I B 7 I g I 9 I 0




	Sheets and Views
	G1 COVER & SHEET LIST
	G2 ABBREVIATIONS & SYMBOLS
	G3 GENERAL NOTES & REQUIREMENTS
	G4 DESIGN CRITERIA & MAJOR EQUIPMENT SUMMARY
	G5 HYDRAULIC PROFILE
	G6 PROCESS FLOW DIAGRAM
	G7 PROCESS DETAILS
	G8 METALS DETAILS
	P1 BUILDING ISOMETRICS & INSTALLATION NOTES
	P2 CONCRETE TANK LID PLAN
	P3 CONCRETE TANK EQUIPMENT
	P4 PROCESS PLAN
	P5 PROCESS SECTION A
	P6 PROCESS SECTION B
	P7 PROCESS SECTION C
	P8 PROCESS SECTIONS D
	P9 PROCESS SECTION E & F
	P10 P&ID LEGEND
	P11 P&ID 1
	P12 P&ID 2
	P13 P&ID 3
	P14 P&ID 4

	Phippsburg WWTP Electrical Design 10.9.23
	Sheets and Views
	E1 ELECTRICAL NOTES & DETAILS
	E2 ELECTRICAL LAYOUT
	E3 ELECTRICAL ONE LINE & DETAILS


	Phippsburg WWTP Civils
	Sheets and Views
	CONCRETE TANK LID PLAN

	Sheets and Views
	G1 COVER & SHEET LIST
	G2 ABBREVIATIONS & SYMBOLS
	G3 GENERAL NOTES & REQUIREMENTS
	G4 DESIGN CRITERIA & MAJOR EQUIPMENT SUMMARY
	G5 HYDRAULIC PROFILE
	G6 PROCESS FLOW DIAGRAM
	G7 PROCESS DETAILS
	G8 METALS DETAILS
	P1 BUILDING ISOMETRICS & INSTALLATION NOTES
	P2 CONCRETE TANK LID PLAN
	P3 CONCRETE TANK EQUIPMENT
	P4 PROCESS PLAN
	P5 PROCESS SECTION A
	P6 PROCESS SECTION B
	P7 PROCESS SECTION C
	P8 PROCESS SECTIONS D
	P9 PROCESS SECTION E & F
	P10 P&ID LEGEND
	P11 P&ID 1
	P12 P&ID 2
	P13 P&ID 3
	P14 P&ID 4

	Sheets and Views
	G1 COVER & SHEET LIST
	G2 ABBREVIATIONS & SYMBOLS
	G3 GENERAL NOTES & REQUIREMENTS
	G4 DESIGN CRITERIA & MAJOR EQUIPMENT SUMMARY
	G5 HYDRAULIC PROFILE
	G6 PROCESS FLOW DIAGRAM
	G7 PROCESS DETAILS
	G8 METALS DETAILS
	P1 BUILDING ISOMETRICS & INSTALLATION NOTES
	P2 CONCRETE TANK LID PLAN
	P3 CONCRETE TANK EQUIPMENT
	P4 PROCESS PLAN
	P5 PROCESS SECTION A
	P6 PROCESS SECTION B
	P7 PROCESS SECTION C
	P8 PROCESS SECTIONS D
	P9 PROCESS SECTION E & F
	P10 P&ID LEGEND
	P11 P&ID 1
	P12 P&ID 2
	P13 P&ID 3
	P14 P&ID 4

	Phippsburg WWTP Electrical Design 10.12.23.pdf
	Sheets and Views
	E1 ELECTRICAL NOTES & DETAILS
	E2 ELECTRICAL LAYOUT
	E3 ELECTRICAL ONE LINE & DETAILS


	G4.pdf
	Sheets and Views
	DESIGN CRITERIA & MAJOR EQUIPMENT SUMMARY


	Phippsburg Structural 10.13.23.pdf
	Sheets and Views
	GN from Revit 1

	S2 GENERAL NOTES.pdf
	Sheets and Views
	GN from Revit 2


	S3 - TANK FOUNDATION PLAN.pdf
	Sheets and Views
	CONCRETE FOUNDATION


	S4 - CONCRETE TANK LID PLAN.pdf
	Sheets and Views
	ANAEROBIC TANKS STRUCTURAL DESIGN


	S5-ANAEROBIC TANKS STRUCTURAL DESIGN.pdf
	Sheets and Views
	ANAEROBIC TANKS STRUCTURAL DESIGN


	S6-SECTIONS.pdf
	Sheets and Views
	ANAEROBIC TANKS STRUCTURAL DESIGN


	S7-STRUCTURAL DETAILS.pdf
	Sheets and Views
	STRUCTURAL DETAILS






